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1. The parts classified as ass’y items may cause damage to the machine or bad sewing
when they are separately assembled. Hence, when they are ordered, they can be
purchased as ass’y items only.

2. This is a parts book. It cannot be used as a manual.
3. Parts are Subject to change in Design Without Prior Notice.
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+ You can make an order for the parts of Sunstar machine to connect internet address.
http://www.sunstarcs.com

- You can request for parts you want after login if you are a registered member.

- In parts Management - Order Management - Order Registration entry,
you can place an order by entering the part number and quantity.
- If you don’t know the parts number, click the parts book menu bar.
In a download list, you can read parts book by searching model you use.
+ This parts book is classified by the mechanism, therefore you can find part easily.
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Ref. No. Parts No. Note Name of Parts = = Q’ty App.lled
Period
A-1 CAB-AA001401 Arm of 1 Dec.03.10
A-2 CAB-AB001103 Bed H = 1 Jul.13.11
A-3 CAB-BA000101 Base o] A 1
A-4 GP-001680-01 Looper Base Bushing S HjojA R4 1
A-5 DSC-BJ000300 Looper Base Bushing Screw(9/64" n=40) |FI{ H|o|A =4 ZLIAK9/64" n=40) 3
A-6 CMB-LA003700 Face Plate o 1
A-7 DSC-BF001000 Screw(11/64" n=40) HE ELIAK11/64" n=40) 4
A-8 CMB-FC001901 Gasket For Face Plate [ R Eats 1 Mar.08.12
A-9 PPP-CA000700 Safety Plate Air Cylinder oHM I of o AM2IH 1
A-10 PPP-AA000100 Safety Plate Air Cylinder Fitting M EHoflof AMlElH T & 2
A-11 CMB-BB003700 Holder For Safety Plate Cylinder oM It M2l B0 1
A-12 DSC-BF001000 Screw(11/64" n=40) OHM I MEIH &0 ELIAH11/64" n=40) 2
A-13 CMB-BJ002100 Cover For Safety Plate Guide OHM EH 70| E 1 1
A-14 DSC-BJ000200 Screw(11/64" n=40) OHM IF 70| E 748 ELFAH11/64" n=40) 2
A-15 CMB-BB003600 Safety Plate Guide OHMEH 70| E 1
A-16 CMB-BJ002000 Safety Plate ORI+ 1
A-17 DSC-BB000500 Safety Plate Fixed Screw(11/64" n=40) OFM EF ELFAK11/64" n=40) 2
A-18 CMB-LA003601 Top Cover SIEH 1
A-19 DSC-BF001000 Screw(11/64" n=40) SUEH ELIAH11/64" n=40) 6
A-20 CMB-FC001800 Gasket For Top Cover SAEH TIAA 1
A-21 CMB-LB003500 Bed Cover(R) HE =0 7 1
A-22 DSC-BJ000200 Screw(11/64" n=40) FH A ELIAK(11/64" n=40) 2
A-23 CMB-LA003500 Motor Cover 2E HH 1
A-24 DSC-HB001000 Motor Cover Support Bar 28 AHWH X|X|& 3
A-25 DSC-BF001000 Screw(11/64" n=40) 2E HH ELIAK(11/64" n=40) 4
A-26 CMB-LA006800 —-01 |Cover For Gimp Thread Take-Up Lever Ass'y |A A} @& 28 (=) 748 1
A-27 DSC-HB000300 Cover Support Bar AALQIE BH(F) HYH XX & 3
A-28 DSC-BA000500 Screw(3/16" n=28) AAL QIS 2t (X) A ELEAHB/16" n=28) 3
A-29 GP-017451-00 Pause Switch(Ass'y) H| &AL X (X) 1
A-30 CMB-LA003800 Cover For Emergence Stop S/W H|AA 2 X| FH B 1
A-31 DSC-BF001000 Screw(11/64" n=40) H|AA QX B ELEAK11/64" n=40) 3
A-32 CMB-LB004500 Cover For Zigzag Adjusting Lever A O =H e 7 1
A-33 DSC-FA006100 Stud ScrewA(11/64" n=40) Ao =8 2] He HAIA(11/64" n=40) 1
A-34 DWS-CC000100 Wave Washer CHOPAL THE 9bM 1
A-35 DSC-BJ002300 Stud ScrewB(9/64" n=40) XA EH 2fu] A8 CHIAIB(9/64" n=40) ]
A-36 CMB-LA003900 Cover For Needle Bar Timing Belt HisCH Efo| Y W E F{t 1
A-37 DSC-BJ000200 Screw(11/64" n=40) Hhstl Efo|Y WE i ELEAK11/64" n=40) 2
A-38 DSC-BJ000200 ScrewB(11/64" n=40) dhsi Elo|Y WE i FLIAB(11/64" n=40) 2
A-39 CMB-LA006700 Finger Guard o4 7= 1
A-40 DSC-FA004300 Stud Screw(11/64" n=40) 4 JtE ShAH11/64" n=40) 2
A-41 DWS-CC000100 Washer CHoFAE b 2
A-42 DSN-AA000900 Nut(11/64" n=40) CHAAAL H E(11/64" n=40)) 2
A-43 CST-JA000900 Bed Base H| = H 0| A 1
A-44 CST-BB002101 Bed Base Bracket Hl = HjojA Eap2l 4 Dec.19.11
A-45 PSC-AC006800 Screw(M8xL25) H| = Hjo|A E2f2 ELIAHM8XL25) 20
A-46 PSC-AZ000100 Fixed Bolt(M8) H = Ho|A =22 1™ 2E(M8) 4
A-47 CST-FB000400 Fixed Bolt Support Rubber Iy EE UE 18 8
A-48 PWS-AA001700 Washer Y EE 9N 4
A-49 PWS-CA001500 Spring Washer 1Y 2E A= 9N 4
A-50 PSN-AA000500 Nut(M8) 1Y BE L{E(M8) 4
A-51 GP-000649-02 Table Support Plate Blo| & X| x| & 1
A-53 PSC-AZ000100 Fixed Bolt(M8) XX E 18 EE(M8) 8
A-54 PWS-AA001700 Washer I8 EE °tM 8
A-55 PWS-CA001500 Spring Washer 1Y 2E AT M 8
A-56 PSN-AA000500 Nut(M8) I8 2E LHE(M8) 8
A-57 CST-LB000300 Front Cover For Bed Base H| = HjojA MH 74 1
A-58 PSC-AC006700 Screw(M4xL15) H = #jo]A M e ELIAHMAXL15) 2

NOTE: 01 — Long Trimmer(Zl A
02 — Short Trimmer(%-2 A
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Ref. No. Parts No. Note Name of Parts = H Q'ty App.hed
Period
A-59 PWS-AA000200 Washer ELIAL b 2
A-60 PSN-AA001500 Nut(M4) E LA HE(M4) 2
A-61 CST-FD001000 Rubber For Support Bed Hj= gHE 12 2
A-62 DSC-FA004400 Stud Screw(15/64" n=28) H| = 2HE T8 CHFAN15/64" n=28) 2
A-63 PWS-AA001700 Washer H| = BHE D8 CHpAL 9bA 2
A-70 AST-PS000100 Gas Spring Ass'y For Head S|l = X|X| 7tA AZY(X) 1
A-71 DPN-AD003500 Shaft A For Gas Spring Support Jta A=Y XX F(A) 1
A-72 DPN-AD003600 Shaft A For Gas Spring Support Jta A=Y XX £(B) 1
A-73 PSR-AG000200 G-Ring(¢$8) XX & G- (p8) 2
A-74 CST-BB001800 Bracket For Gas Spring Fixing It 2ZE 0y el 1
A-75 PSC-AC001700 Screw(M5%L10) JtA AxE 0H =23l ELAKMSXL10) 2
A-76 DWS-AA000600 Washer ELEAL kM 2
A-77 DBS-DB000900 Bushing For Bed Hinge Shaft H= 8x 5 24 2
A-78 DPN-AD002600 Bed Hinge Shaft Hl = BIX| = 2
A-79 DSC-CA000900 Screw(15/64" n=28) H| = 81X & ELIAH15/64" n=28) 2
A-80 CST-CM000102 Head Support Lever Ass'y of = X|X| Blle] (=) 1 Jul.13.10
CST-CM000101 Head Support Lever Ass'y 5l = X|X| gt (X) 1 Apr.21.10
A-81 DPN-AA003200 Shaft A For Head Support Lever Ass'y 5l = X|X| gt A 1
A-82 DSC-CB000500 Screw(15/64" n=28) ol = X|X| 2|t FA ELIAH15/64"n=28) 1
A-83 DPN-AD003400 Shaft B For Head Support Lever Ass'y sl = X x| 8l =B 1
A-84 DSC-CB000500 Screw(15/64" n=28) 8| = X|X| 2l £B ELHAH15/64"n=28) 1
A-86 DSP-AC000500 Spring For Head Support Lever o = XX &l A= 1
A-87 DCL-AA002400 Collar For Head Support Lever ol = X|X| 2 = Ft2} 1
A-88 PSC-AC001200 Screw(M6XL15) o = X|X| 2|t & 72} ELIAHM6EXL15) 1
A-89 DSC-BF007300 Screw For Oil Support Cap & gho| opZHLEAL 1
A-90 CST-FB000600 Rubber Washer For Cap Screw OpZHLAL D22k 1
A-91 CST-JB000100 Oiler 2 HEE 1
A-92 CST-BA000100 Qil Support 2l & dho| 1
A-93 PSC-AC002000 Screw(M3xL10) 2 & gho| 1A LIAHM3XL10) 4
A-94 GP-014959-01 Model Mark(01) ZEol3(01) 1 Oct.19.10
A-95 GP-014960-01 Model Mark(02) Zeob3(02) 1 Oct.19.10
A-96 CMB-LD001700 Head Safety Warning Sticker 5| = oFY A1 AE|F 1
A-97 01-060M-300G Warning Sign Sticker I EA AE[FH 4
A-98 DPK-CB001400 Rubber Cap For Zigzag Rocker Shaft XM EF JIFopi 1
A-102 PTC-AH000400 Code Holder(10N) FEZC(10N) 1
A-103 DSC-BJ000200 Screw(4525) FEEH ELIAH4525) 1
A-105 DPK-CB001500 Rubber Cap 7E MEH £ 120pj 2
A-106 DPK-CB000200 Rubber Cap et 725 2t & DS o 4
A-107 DPK-CB000700 Rubber Cap A7 = nFopj 3
A-108 DPK-CA001100 Rubber Cap s 75 2lle{E 0F oy 2
A-110 DPK-CB000700 Rubber Cap HEY 120 1
A-111 DPK-CB001800 Rubber Cap E F3AF C 1Fapij 3
A-113 GP-002170-00 Bed Base(T) (Option) Hl = H#lol2(T) (M) 1
A-114 GP-002171-00 Bed Base Support Rubber (Option) H = Hjojx B DR (§M) 4
A-115 SC-000055-00 Bed Base Fixing Bolt (Option) H E HlojlA 1Y EE (SM) 4
A-116 PWS-AA001700 Fixing Bolt Washer (Option) 1Y EE M () 4
A-117 10-043R-9577 Fixing Bolt Rubber Washer (Option) M 2E 12 °2tM (8M) 4
A-118 GP-002379-00 Cover For Gimp Thread Take-up Lever Ass'y-B AArel Ze (=) -B 1
A-119 PSC-AC006800 Bed Fixing Bolt HE 18 EE 1
A-120 PWS-AA001900 Washer 2AFHro| TELIAL 2bA 4
A-121 CST-FB000500 Oiler Support Rubber Cap 2 sgo| 1ol 1
A-123 GP-018205-00 CE Mark CE o= 1
A-124 GP-019627-00 Upper Thread Sticker SIA AE|FH 1
A-125 GP-019628-00 Lower Thread Sticker LA AEA 1
A-127 PSC-AC007100 Screw(M4xL10) H| = o] A M ] ELEAHMAX10) 2
A-129 01-035P-7400 Pin s 4
A-131 CA-000730-00 Cable X AHolE 1

NOTE: 01 — Long Trimmer(Zl A
02 — Short Trimmer(%-2 A
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
A-132 GP-010137-00 Caution Label A1 2 (6000 L ETLE) 1
A-133 DPK-CB000801 Rubber Cap XM HAE D20k 1 Aug.22.11
A-134 CMB-LD000200 Caution Sticker A1 AE[FH 1

NOTE: 01 — Long Trimmer(Zl A
02 — Short Trimmer(%-2 A
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Applied

Ref. No. Parts No. Note Name of Parts = = Q’ty :
Period
B-1 CUS-KC000401 Upper Shaft Abs Aug.12.11
B-2 CUS-CP000100 Hand Pulley H=Zg|
B-3 DSC-CB000500 Screw(15/64" n=28) BM=Za| ZLEAL (15/64" n=28)
B-4 DSC-BF000200 Screw(11/64" n=40) = Z2| op7fLtAN11/64" n=40)
B-5 DCL-AA001000 Upper Shaft Collar AbE 72}
)é>|.
AL

1

1

2

]

= 1

B-6 DSC-CB000500 Screw(15/64" n=28) = 7t2t LA (15/64" n=28) 2
B-7 PBR-AA002100 Upper Shaft Bearing(F) A ™ Hjo{d (6002 DDNR) 1
B-8 DPL-BC000300 Pulley For Upper Shaft A= Eto|d E2| 1
B-9 DSC-CB000400 Screw(1/4" n=40) A% Eto|d Z2| ELEA (1/4" n=40) 2
B-10 PBT-BC000300 Upper Shaft Timing Belt A Elo|Y WE 1
B-11 DWS-AA003600 Washer For Upper Shaft(B) AF 2l B 1
B-12 CUS-DF000100 Upper Shaft Zigzag Cam AE X OO A 1
B-13 DSC-CB000400 Screw(1/4" n=40) APE XX 2 E LA (1/4" n=40) 2
B-14 DGR-AB000700 Upper Shaft Needle Bar Gear A dhst 710 1
B-15 DSC-CB000400 Screw(1/4" n=40) AFE HESCH 7|01 ELEAL (1/4" n=40) 2
B-16 DWS-AA003500 Washer For Upper Shaft(A) AE kM A 1
B-17 PBR-AA000100 Upper Shaft Bearing(R) A= F {8 (6302 ZZNR) 1
B-18 PPK-BA000100 Spacer O-Ring AH 0| 0 (P15) 1
B-19 PCR-AD000100 Upper Shaft Coupling AxFHEY 1
B-20 PSC-CB000100 Screw(M6XL=8) M= AHEE E LA (M6XL=8) 8
B-21 SFAM-500-005 Main Motor F5 2E 1
B-22 PSC-AC001300 Screw(M5XP0.8) F& ZE| ELIAF (M5XP0.8) 4
B-23 DWS-CA000100 Spring Washer FTE BE ATZ QLN 4
B-24 PWS-AA000400 Washer F5 DE HotM 4
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Ref. No. Parts No. Note Name of Parts = = Q’ty Ass;cr)nbly
C-1 CNB-KA000600 Needle Bar Hi=CH 1
C-2 CNB-HK000700 Needle Bar Thread Guide Hh=C Aoy 1
C-3 - -01 [Needle Ht=(Dox558 #14 (SCHMETZ Nm90) 1
C-4 - -02 [Needle Ht=(Dox558 #18 (SCHMETZ Nm110) 1
C-5 DSC-BF000100 Serew (1/8" n=44) His ELEAF (1/8" n=44) 1
C-6 CNB-HK000800 Thread Guide Plate A 2 JtolEE A 1
C-7 CNB-HK001000 Thread Guide Plate B Al Jjo|EE B 1
C-8 DSP-BA000800 Spring For Thread Guide Plate Al JojlEEt AZE 1
C-9 DSC-FD000400 Stud Screw For Thread Guide Plate A 70| = H EHfAL 1
C-10 CNB-CR000100 Needle Bar Block st = 1
Cc-11 DPN-AA003300 Pin For Needle Bar Guide HhHsCH Jto|EH 2
C-12 PSC-CB000200 Screw (M4XxL4) HHsCOH 7F0| = E O™ LA} (M4XL4) 2
Cc-13 DSP-AA002600 Spring For Needle Bar Guide HtsCH Jt0|E A= ™ 2
C-14 CNB-CN000100 Needle Bar Guide HHsCH 70| E 2
C-15 DWS-AA006100 Washer B For Needle Bar Block HHsCH 23 2k B 2
C-16 CNB-BJ000400 Support Plate For Needle Bar Guide HHsCH 7t0| = X| x|z 1
C-17 PSC-BA000500 Screw (M3XL6) gt=0i 7t0| = X|X|Z D™ LEAL (M3XL6) 2
C-18 DWS-AA006000 Washer A For Needle Bar Block st =23 2k A 1
C-19 CNB-CA000200 Zigzag Feed Link A O o =383 1
C-20 DCL-AC000100 Collar For Needle Bar Block shstH 23 72t 1
C-21 PSC-AC007300 Screw (M3xL12) o=t 23 72} A M3XL12) 1
C-22 DPL-BC000500 Needle Bar Driven Pulley st = Z2| 1
C-23 CNB-BB000200 Support B For Needle Bar Driven Pulley  [Ht=tl &5 Z2| X|X|t] B 1
C-24 PSC-AC000800 Screw (M4xL8) st 35 22| XX B DY LIAF (M4XL8) 2
Cc-25 CNB-BB000100 Support A For Needle Bar Driven Pulley  [Ht=H &5 Z2| XIX[th A 1
C-26 DSC-BF001000 Screw (11/64" n=40) dtsrf 33E2| XX A DFLEAL (11/64" n=40) 2
c-27 CLB-JL002600 Needle Bar Felt (L) =t EE (5t) 1
C-28 PBR-BB000200 Trust Bearing EBAE H0{ ™ (AXK 2542) 1
C-29 PWS-AA002000 Trust Bearing Washer EBAE Ho{& 2bM (AS 2542) 1
C-30 PBR-BA001400 Bearing for Needle Bar Driven Pulley Ht=t &5 22| Ho{d (TA 2520) 1
C-32 CNB-BF000600 Clamp For Needle Bar el 23z 2
C-33 PSC-AC007000 Screw (M3 X L12) Hisof 23 = E LA (M3XL12) 2
C-34 CNB-CA000100 Needle Bar Feed Link sh=Ci J_l|EEo'3 1
C-35 CNB-CA000300 Needle Bar Yoke Link Hisoi dZa3 1
C-36 CNB-CM000101 Needle Bar Driving Lever Hhsof T2 1
Cc-37 CNB-KC000200 Shaft For Needle Bar Driving Lever Histf 232 E 1
C-38 DSC-CB000500 Screw (15/64" n=28) st T2l E ELIAL (15/64" n=28) 2
C-39 DCL-AA002300 Collar For Needle Bar Driving Lever st 2SS 72t 1
C-40 DSC-CB000400 Screw (1/4" n=40) st FS2HE 7t2t ELAL (1/4" n=40) 2
C-41 DPN-AD003700 Pin For Needle Bar Driving Lever Hhsof s 1
C-42 DSC-CB000500 Screw (15/64" n=28) sl T2 E E LA (15/64" n=40) 1
C-43 CNB-CC000201 Needle Bar Driving Rod Ass'y sl 735 RE(F) 1
C-44 ANB-PS000101 Needle Bar Driving Gear Ass'y Htso #+S70l(x) 1
C-45 CNB-KH000100 Shaft For Needle Bar Driving Gear sl #S710% 1
C-46 DSC-CB000500 Screw (15/64" n=28) o £57|0{F E AL (15/64" n=28) 2
C-47 DCL-AA001900 Collar For Needle Bar Driving Gear Shaft |[HI=O #+E7|01%F 7|2t 1
C-48 DSC-CB000400 Screw (15/14" n=28) Hsti 27015 7t2} ELHAL (1/4"n=40, L=6) 2
C-49 CLB-JL002500 Needle Bar Felt (U) s EE (&) 1
C-50 DSN-CY000300 Nut For Needle Bar Bush el 4RHHE 1
C-51 CNB-BN000100 Ring For Needle Bar Bush(U) Hhstl A4R48 2
C-52 DSP-AD001100 Spring Plate For Needle Bar Hhsof A=T2/o 1
C-53 DBS-DB001800 Needle Bar Bush(U) e 4RY 1
C-54 CNB-BF000500 Holder For Needle Bar Bush(U) HhstH MR4 =0 1
C-55 PSC-AC006900 Screw (M4xL30) st A4 20 ELAHM4AXL30) 3
C-56 CNB-LA000100 Needle Bar Guard =i Jt= 1
C-57 DSC-BJ000300 Screw (9/64" n=40) HisCh 7t= E LA} (9/64" n=40, L=10) 3
C-58 DSC-HD000400 Hook for Thread Take Up Lever Retun Spring A7 =7 2=Z8 ZHo| 1

NOTE: 01 — Long Trimmer(2Z! A}&E3S
02 — Short Trimmer(&e Al
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Needle Bar & Thread Take Up Lever Mechanism
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
C-59 DSP-AB001200 Return Spring For Thread Take Up Lever |Ax{7]| =3 A= 1
C-60 ATH-PS000200 Thread Take-up Lever (Ass'y) AR7I(x) 1
C-61 DSC-FF000600 Shaft For Thread Take-up Lever Cam Roller |&MA{7| | 282 & 1
C-62 PSN-AA000200 Nut (M5) A7 M 222 F HE(MD) 1
C-63 CTH-CL000100 Cam Roller For Thread Take Up Lever A7 Y 228 1
C-64 CTH-KC000100 Shaft For Thread Take Up Lever AR = 1
C-65 DSC-CB000500 Screw (15/64" n=20) AR 7| & D™LEAL (15/64" n=28, L=6) 2
C-66 DCL-AA002500 Collar For Thread Take Up Lever Shaft AM7| = 72t 1
C-67 DSC-CB000500 Screw (15/64" n=28) A7 F 7t2t DHLEAL (15/64" n=28, L=6) 2
C-68 PSN-AA000600 Nut (M6XP1.0) L E(M6%P1.0) 1
C-69 BR-000082-00 Bearing st 8 RE H o g 1
C-70 DWS-AA005900 Needle Bar Bush(U) Washer HHSCH AR A 2FM 2
C-71 DBS-DA007300 Needle Bar Driving Lever Brush(L) st sl A (R 1
c-72 DBS-DA007400 Needle Bar Driving Lever Brush(L) sted F=ed 24 (F) 1
C-73 DWS-AA001100 Washer A 2
C-74 CLB-JL003800 Oil Felt for Looper Driving Shaft FH FE E =7 dE 1

NOTE: 01 — Long Trimmer(Zl A
02 — Short Trimmer(%-2 A
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
D-1 CLS—-KF000200 Lower Shaft St 1
D-2 DCL-AA001600 Lower Shaft Collar stE 7t2} 1
D-3 DSC-CB000700 Screw(M5XL6) 5% 72t E LA (M5XL6) 2
D-4 CLS-BJ000101 Lower Shaft Sensor Plate StE M AT 1
D-5 DSC-BF000100 Screw (1/8" n=44, L=5) St MAME DM LEAL (1/8" n=44, L=5) 2
D-6 PBR-AA001300 Lower Shaft Bearing(F) stE M Ho3 (6202 ZZNR) 1
D-7 DPL-BC000400 Pulley For Lower Shaft stE Eto|Y E2| 1
D-8 DSC-CB000400 Screw (1/4" n=40) st Efo|Y E2| ELEAL (1/4" n=40) 2
D-9 CLS-LA000100 Cover For Lower Shaft Pulley St Eto|Y E2| 74 1
D-10 CLS-DG000100 Lower Shaft Cam St 2 1
D-11 DSC-CB000400 Screw (1/4" n=40) StE A E LA (1/4" n=40) 2
D-12 PBR-AA002200 Lower Shaft Bearing(R) 5t% = H0{& (6003 ZZNR) 1
D-13 DCL-AB000700 Rear Bearing Bushing For Lower Shaft ot T HoE &4 1
D-14 DSC-CB000500 Screw (15/64" n=28) st = Hiold R4 ELHAL(15/64" n=28) 2
D-15 CLS—-BB000100 Idler(Ass'y) oto| &2 (X) 1Set
D-16 GP-001086-00 Bracket For Idler ofo|E2f 2z}l 1 D-15
D-17 GP-001083-01 Shaft For Idler ofo| 58 = 1
D-18 PSC-AC001300 Screw(M5x1.20) olo|E2{ (=) ELIAF (M5XL20) 2
D-19 PWS-AA000400 Washer Ot0| 53 (X) 2N 2
D-20 CLS-CG000100 Idler For Upper Shaft Timing Belt A% Eto|Y HWE oo 53 1
D-21 PBR-AA003000 Idler Bearing oto| £ H|o{& (6001 Z7) 1
D-22 PSR-AB000600 C-Ring($28) Ce HEY (028)-7HE 2
D-23 PSR-AA000300 C-Ring(d12) Ce 352 (p12)-F8 1
D-24 CA-000968-00 Lower Shaft Sensor(Ass'y) obE MAM(=x) 1
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Upper Thread Trimmer Mechanism
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
E-1 CUT-KC000100 Upper Thread Trim Lever Shaft AAE Bl & 1
E-2 DSC-BH000200 Screw(M6XL6) AARE B & TELAHMEXL6) 2
E-3 CUT-CM000100 Upper Thread Trim Lever A BB 1
E-4 DCL-AA002900 Collar For Lever Shaft 2t = 72t 2
E-5 PSC-CB000200 Screw(M4xL.4) 2l & 7t DY LA M4AXL4) 2
E-6 DPN-AD004200 Lever Moving Pin For Upper Thread Trim  |[AMAMAE e ZHE H 1
E-7 DSC-HZ000300 Adjusting Screw For Moving Pin S H E=F LA 1
E-8 PSN-AA001800 Nut(M3.5X%P0.6) S B =F LA E(M3.5XP0.6) 1
E-9 DSC-FF000700 Lever Support Screw 2| X| x| LEAL 1
E-10 PSN-AA001900 Nut(M3XP0.5) 2| B X| X| LIAF | E(M3XPO0.5) 1
E-11 DSC-CA002000 Upper Thread Trim Lever Stopper A Bl AETH 2
E-12 PSN-AA000200 Stopper Nut(M5xP0.8) AALE B AETH L{E(M5XPO0.8) 2
E-13 CUT-BM000100 Cylinder Knuckle AlgH 42 1
E-14 DPN-AD004100 Knuckle Pin HE H 1
E-15 PSR-AC000300 E-Ring(d4) HE H E- (22 04) 1
E-16 CUT-BJ000100 Cylinder Support Plate For UTT APAE MBI XX E 1
E-17 PSC-AC007100 Screw(M4xL10) APAPE M2IE XX 2 D™ LEAHMAXLT0) 2
E-18 PPP-CA000900 UTT Air Cylinder AAFE of|of AlBIT 1
E-19 PPP-AAQ000100 Air Cylinder Fitting ofof Ml 7| & 2
E-20 PSR-AC000200 E-Ring EZ 1
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Lower Thread Trimmer Mechanism (01)
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Ref. No. Parts No. Note Name of Parts = g Qty Ass,\(lacr)nbly
F1-1 CLT-BB000100 Cylinder Support Plate For LTT SIAE Al2I X[ x| 1
F1-2 PSC-AC004100 Screw(M4xL8) SIAE Al2I- X|X|Z 08 LEAHM4XLS) 2
F1-8 CLT-BB000500 Cylinder Claw For LTT A AlRIH 2| 1
F1-4 CLT-BB000200 —-01 |Fixed Mes Bracket I¥MA =22l 1
F1-5 DSC-BB001600 -01 [Screw(M3xL4) I oA 22120 DX LEAHM3XL4) 2
F1-6 CLT-BB000300 -01 [Fixed Mes Setting Bracket DHMA ME B2p 1
F1-7 PSC-BA000400 -01 |Screw(M3XL6) ™M A ME 22p2 THLAHM3XLE) 2
F1-8 CLT-BJ000300 —01 |Lower Thread Guide Plate LA JtolE T 1
F1-9 DSC-BA001200 -01 [Screw(3/32" n=56, .=8.4) YA 70| = I IHLEAKS/32" n=56, L=8.4) 2
F1-10 CLT-BJ000400 -01 |Spring Plate For Fixed Mes(U) IFMA AT (YY) 1
F1-11 CLT-BJ000500 -01 |Spring Plate For Fixed Mes(D) DHEO A AT EF 1
F1-12 CLT-NB000100 -01 |Lower Thread Trim Fixed Mes SHAFE 1% oA 1
F1-13 CLT-BJ000700 -01 |Thread Nipper(U) 2l Fol (4 1
F1-14 CLT-BJ000800 -01 |Thread Nipper(M) AEO|(F) 1
F1-15 DSC-BJ002600 -01 |Screw(3/32" n=56, L=5.5) AZEO|(F) D™LFAH3/32" n=56, L=5.5) 2
F1-16 CLT-BJ000900 -01 |Thread Nipper(L) A Fol(at) 1
F1-17 PSC-BA000600 -01 [Screw(M2xL4) AlZfo] DY LEAHM2XL4) 2
F1-18 PSN-AA002000 -01  [Nut(M2) AlEo] 1™ E(M2) 2
F1-19 PN-000065-02 —01 |Opener Pin 2= #m 1
F1-20 CLT-CM000200 —01 |Low Thread Trim Arm StALE ¢f 1
F1-21 CLT-BJ000200 —01 |Opener Spring Plate QIE{ AZZ 1
F1-22 SC-000226-00 -01 [Screw(3/32" n=56) QIEL| AZE B THLIAH3/32" n=56) 2 F1-50
F1-23 CLT-BJ000100 —01 |Opener b | 1
F1-24 DSC-FA006900 -01 |Stud Screw For Opener I CHFAL 1
F1-25 CLT-NA000100 -01 |Lower Thread Trim Moving Mes SHALE S A 1
F1-26 DSC-BB001700 -01 |[Screw SHAME S A THLIAL 3
F1-27 CLT-BJ000600 -01 |Lower Thread Retainer A 7t2| 7Y 1
F1-28 DSC-BC000500 -01 |Screw A (3/32" n=56, L.=3.2) LA DM LEAHA)(3/32" n=56, L=3.2) 1
F1-29 DSC-BJ002200 -01 |Screw B (3/32" n=56, L=2.2) A7) I HLAKB)(3/32" n=56, L=2.2) 1
F1-30 DBS-DB002000 Bushing For LTT Lever Arm SHAMAE Bt et R4 1
F1-31 DSC-BJ002600 Screw(3/32" n=56) StALA 2t of R4 D™ LIAK3/32" n=56) 2
F1-32 CLT-CMO000100 -01 |Lower Thread Trim Lever Arm SHALA 2|t f 1
F1-33 PSC-AC004100 -01 [Screw(M4xL8) SHARE et b TELEAHM4XL8) 1
F1-34 DSP-AB001600 -01 |Lower Thread Trim Return Spring SHAME 2| A= @ 1
F1-35 CLT-BG000100 -01 |Return Spring Holder For LTT(A) SHAFE 2|8 A= 2 ZHo|(A) 1
F1-36 DSC-BF001300 -01 |Screw(3/32" n=56) SIAMEZ|HAZHZ0[(A) DM LIAK3/32" n=56) 1
F1-37 DSC-HD000700 —-01 |Return Spring Holder For LTT(B) SHALE 2|EH A= 3 Ho|(B) 1
F1-38 ALT-PS000100 —01 |LTT Link Lever StAFE 23 il 1
F1-39 DSC-FA006600 Stud Screw For Link Lever SHALA 2t CHbA} 1
F1-40 DSN-AA000900 Nut(M4) StALA 2|t THbAL L E(M4) 1
F1-41 PSC-BA000400 Screw(M3xL5) SIAE 23 el AEH D™ LEAHM3XL5) 2
F1-42 CLT-LA000100 -01 |Lower Thread Trim Cover Plate SHALE e T 1
F1-43 DSC-BB000400 -01  [Screw(11/64" n=40) SHAIE e B TELIA11/64" n=40) 2
F1-44 PPP-CA001100 LTT Link Air Cylinder SHALE of|0f AlRIT 1
F1-45 PPP-AA000100 Air Cylinder Fitting A ofof Al mE A 1
F1-46 PPP-AA000200 Air Cylinder Fitting B ofof M2l ug B 1
F1-47 GP-002376-00 Cylinder Auto Switch AZIH RE AQX| 1
F1-48 PWS-AA000200 Washer TIHLIAL 2bM 2
F1-49 WS-000092-01 Thread Nipper(U) Washer A Eol (&) 2tM 1
F1-50 AS-007503-00 Lower Thread Trim Arm Ass’y SHAE 2H(x) 1Set
F1-51 CA-000725-00 Cable RE A2X| #Ho|lE 1

NOTE: 01 — Long Trimmer(Z! AFE &)

A
02 — Short Trimmer(%-2 A

From the library of: Superior Sewing Machine & Supply LLC
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
F2-1 GP-001802-00 -02 |Moving Mes Driving Cam SHA FSH 1
F2-2 GP-001803-01 -02 [Moving Mes(L) =1 ESES)) 1 F2-25
F2-3 GP-001804-01 -02 |Lower Thread Retainer(B) LA (B) 1
F2-4 SC-000273-00 -02 |Screw(3/32" n=56, L.=2) YAI7I2|7H(B) D™ LHAH3/32" n=56, L=2) 2
F2-5 GP-001805-02 -02 |Moving Mes(R) SHA(?) 1
F2-6 GP-001806-00 -02 |Stud Screw For LTT Moving Mes SHALE S A THpAL 1
F2-7 PSN-AA002300 -02 |Nut(M4) SHALE SM A CHPAL L E(M4) 1 F2-25
F2-8 WS-000055-00 -02 |Wave Washer For Moving Washer SH A THE 2bM 1
F2-9 GP-001807-00 -02 |Moving Mes Support SH A X X|Y 1
F2-10 DSC-BB001700 -02 [Screw(1/8" n=40) SH A XXt ELEAK1/8" n=40) 2
Fo-11 GP-001808-00 -02 [Moving Mes Driving Spring(L) SHA &S AZY(H) 1
Fo-12 GP-001809-00 -02  |[Moving Mes Driving Spring(R) SHA XS ATR(P) 1
F2-13 GP-001810-00 —02 |Base For LTT Link Lever SAE &3 e HolA 1
F2-14 09018SC-8118 -02 |Screw(M4XL6) SHAFE 213 ] #jo]lA ELEAHM4AXL6) 2
F2-15 DBS-DB002000 Bushing For LTT Lever Arm SHALEL 2flH] o 24 1
F2-16 DSC-BJ002600 Screw(3/32" n=56) StALA 2t of R4 DA LIAK3/32" n=56) 2
Fo-17 GP-001811-01 —-02 |Lower Thread Trim Lever Arm SHALE Bt 2H(B) 1
F2-18 PSC-AC004100 -02 |Screw(M4XL8) SHAME 2l eH(B) DA LIAHM4XLS) 1
F2-19 AS-000305-01 —-02 |LTT Link Lever(Ass'y) SHAFE 23 28 (B) 1
F2-20 DSC-FA006600 Stud Screw For Link Lever SEALA 2|t CHbA} 1
F2-21 DSN-AA000900 Nut(M4) SHALE 2|t EhbAL L E(M4) 1
F2-22 PSC-BA000400 Screw(M3XxL5) SIAME 213 2l AEH D™ LAHM3XL5) 2
F2-23 GP-001814-00 -02 |Lower Thread Trim Cover Plate(B) SHAE 74 TH(B) 1
F2-24 DSC-BH000100 -02 |Screw(M4xL5) StAE 74 THB) D™ LEAHMAXLS) 2
F2-25 AS-007506-00 -02 |Moving Mes C(L, R)Ass’y SHA CEH ?)(=E) 1Set

H2d)

NOTE: 01 — Long Trimmer(Zl A
02 — Short Trimmer(%-2 A
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X271 2HA

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
G—1 CZG-CM000600 Zigzag Fork XaxMz2 =3 1
G-2 DSC-GB000200 Support Pin For Zigzag AN =3 XX © 1
G-3 DWS-AA006400 Washer For Zigzag Fork Support Pin A a2 =3 XX EH M 1
G-4 PSN-AA000400 Nut(M8xP1.25) XaMzZ =3 XX|E HE (M8XP1.25) 1
G-5-1 CZG-CR000100 Zigzag Connecting Bar XaMa oz 2 1
G-5-2 PBR-GB000200 Rod End Bearing ZE A E Ho{(IMC “JET-5R") 2
G-6 PSN-AA000200 Connecting Bar Nut(M5) A & HE(M5) 2
G-7 DSC-FA006400 Stud A For Zigzag Crank ROMZ 3™ chfab A 1
G-8 PSN-AA000200 Nut(M6XxP1) XM IHT Al A HE (M6XP1) 2
G-9 CZG-CB000200 Crank For Zigzag X2 3y3a 1
G-10 PSC-AC000600 Screw (M6x120) X2 33T ELEAF (MEXL20) 1
G-11 DSC-GC000100 Stud B For Zigzag Crank X1 323 chtALB 1
G-12 PSN-AA000600 Nut(M6XxP1) X|axf2 I3 Al B HE (M6XP1) 1
G-13 DWS-AA006500 Stud B Washer X2 33 chfAl B 2EAM 1
G-14 CzZG-CJ000100 Eccentric Pin For Zigzag XM =HA H 1
G-15 CZG-BJ000600 Plate For Needle Bar Adjusting Ass'y Hhstl /x| = EH=x) 1
G-16 CZG-KZ000100 Rocker Shaft For Zigzag ANaAMZ 2s5 1
G-17 DWS-AA006600 Spacer For Zigzag Crank A 383 AHOIM 1
G-18 DBS-DB001900 Zigzag Crank Shaft Bushing XM IHI= 24 1
G-19 DSC-CB000700 Screw(15/64" n=28 ) Xax1 3 3E KA ELIAF (15/64" n=28 ) 1
G-20 DCL-AC000100 Collar For Zigzag Crank Shaft X|ax2 I IA=E 72} 1
G-21 PSC-AC007300 Screw(M3xL15) KO 2 IAHIE ELAF (M3XL15) 1
G-22 CZG-CM000500 Zigzag Lever P o X e =T 1 1
G-23 CNB-BF000600 Zigzag Clamp XM EH= 1
G-24 PSC-AC007000 Screw (M3xL12) X axf2 2= ELIAF (M3XL12) 1
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Needle Bar Rocking Mechanism
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Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period

H-1 CNR-BA000100 Needle Bar Rocking Motor Base HhsCH 3| S 2E H|o]A 1

H-2 PSC-AC000600 Screw(M6x1.20) ZE Ho|A ELIAHM6EXL20) 4

H-3 MO-000003-00 Needle Bar Rocking Motor HHsCH 3| S ZE 1

H-4 PSC-AC006100 Screw(M5%L15) DE{ ELIAHM5XP15) 4

H-5 DWS-AA000600 Washer I LEAL 2FM 4

H-6 ANR-PS000300 Needle Bar Rocking Pulley Ass'y st 3lE E2|(X) 1

H-7 DSC-CB000500 Screw(15/64" n=28) Hhs =5|s Z2| ELIAK(15/64" n=28) 2

H-8 CNR-CG000100 Needle Bar Rocking Idler Pulley HHsCH 3| S olol&3 Ez2| 2

H-9 PBR-AA003500 Idler Pulley Bearing oto| £ E2| #|0{&(600022) 2

H-10 PSR-AB000700 C-Ring($26) oto|E2| E2| C-2 (26, 7HE) 4

H-11 PSR-AA000500 C-Ring(¢b10) oto|E3 E2| C-(p10, FB) 2

H-12 ANR-PS000100 Idler Bracket(D) Ass'y ofo|=2 =alz(x)(5h 1

H-13 PSC-AC000800 Screw(M4x1.10) oto| 21 22} ELIAHMAXL10) 2

H-14 DWS-AA001100 Washer EILEAL kM 2

H-15 ANR-PS000200 Idler Bracket(U) Ass'y oto| 53 B2l (x)(4) 1

H-16 PSC-AC000800 Screw(M4xL10) oto|E2f 22} ELIAHMAXL10) 2

H-17 DWS-AA001100 Washer ELIAL 2k 2

H-18 AS-000267-00 Needle Bar Rocking Shaft Ass'y Htsd 3l =(x) 1

H-19 CNR-KC000102 Needle Bar Rocking Shaft s 5l & 1 Oct.25.12
CNR-KC000101 Needle Bar Rocking Shaft st 3l & 1 0Oct.08.12

H-20 DPL-BC000600 Needle Bar Rotation Pulley (D) Hisd 3lE E2/(5) 1

H-21 PBR-AA003400 Needle Bar Rocking Shaft Bearing(D) st 2|s = # o2 (81 (620122P5) 1

H-22 DPL-BC000700 Needle Bar Rotation Pulley (U) HHs =l8 E2|(A) 1

H-23 PSC-AC006700 Screw(M4xL15) vt 3l E2((4) ELAHM4XL15) 1

H-24 DWS-AA006700 Needle Bar Rotation Pulley (U) Washer s 5ls E2/(d) 2t 1

H-25 DCL-AA000301 Needle Bar Rocking Shaft Collar dhsti 3l Z2| § 7t2} 1 May.22.12

H-26 DSC-CB001000 Screw(1/4" n=40) 7t} E LA /4" n=40) 2

H-27 PBR-AA003300 Needle Bar Rocking Shaft Bearing(U) vl 5l = H 013 (&) (6001ZZNR) 1

H-28 PBT-BC000400 Needle Bar Rocking Timing Belt HHsCH 3| Efo|Y HE 1

H-29 PBT-BC000500 Looper Base Rocking Timing Belt I Hjo|A 3|E Efo|Y WE 1

H-30 CA-000968-00 Needle Bar Rocking Sensor HHsO 2|8 MM (X) 1

H-31 CNR-BB000101 Sensor Bracket MM 22 1

H-32 PSC-AC001500 Screw(M4xL8) MM 2212 ELIAHMAXLS) 2

H-33 DWS-AA001100 Washer ELEAL kM 2
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Applied

Ref. No. Parts No. Note Name of Parts = | Q'ty .
Period
-1 CXF-BA001500 X-Y Feed Base X=Y 0|& Hjo|A 1
-2 CXF-LB000100 Feed Base Cover(L) 0|5 Hoj A& He{(F) 1
I-3 CXF-LB000200 Feed Base Cover(R) 0| H|o| A FHB{ () 1
-4 DSC-BB001800 Screw(11/64" n=40) F{t{ ELIAH11/64" n=40) 12
-5 CXF-BB001300 X-Motor Base X-2E H|o|A 1
I-6 PSC-AC000600 Screw(M6X1.20) DE| Ho]A TELIAHMEXL20) 2
-7 PMT-BH000600 X—-Feed Motor X-0|& ZE] 1
-8 PSC-AC006700 Screw(M4xL10) 2E DHLIAHM4XL10) 4
-9 PWS-AA000200 Washer DFLEAL 2bA 4
I-10 DGR-AA002000 X-Driving Gear X-7& 7|01 1
I-11 DSC-CB000500 Screw(15/64" n=28) T= 70| ELIAK15/64" n=28) 2
-12 DGR-AA002300 X-Driven Gear(Ass'y) X-BS7|0{(x) 2
I-13 DSC-CB000500 Screw (15/64" n=28) X-&&7|0] FLHAH15/64" n=28) 4
I-14 CXF-KD000100 X-Driven Gear Shaft X-E&7|0 & 1
I-15 PBR-AA003000 Bearing ZE710] & Ho{A(600127) 2
I-16 PSR-AB000600 C-Ring($28) Bs7101 & C-(p28)-FHE 2
I-17 DGR-AF000700 X-Feed Rack Gear X-0|& & 7]of 2
I-18 PSC-AC006100 Screw(M5XL15) X-0l& & 7|0f HLpAH(M5XL15) 4
I-19 CXF-KC000700 X-Feed Guide Shaft A X-0|& 710|E & A 1
1-20 PSC-AC006700 Screw(M4xL15) 710|E £ A EHLEAHMAXL15) 4
|-21 DWS-AA001100 Washer 710|E & A ELHAL 2HM 4
|-22 CXF-KD000200 X-Feed Guide Shaft B X-0|& 710|E £ B 1
1-23 DSC-CB000400 Screw (1/4" n=40) X-0|% 70| = = B ELIAH1/4" n=40) 3
|-24 PBR-FA000700 X-Feed Liner Bush X-0l& 2lHof RA(LM12) 4
|-25 CYF-BJ002800 Liner Bush Stopper 2L R4 AEH 5
1-26 DSC-AC000500 Screw(M3XL6) AETH ZLIAHM3XL6) 5
|-27 PWS-CA000100 Spring Washer ElLIAF AT kM 5
|-28 CA-000968-00 X-Feed Sensor X-0|& MAM(=x) 1
1-29 CXF-BJ002401 X-Feed Sensor Bracket X-0|& MM EEiZl 1
1-30 PSC-AC000200 Screw(M4x1.8) X-0|& MA 2217 ZLIAHM4XLS) 2
I-31 CYF-BB001500 Y-Motor Base Y-ZE{ H|0|A 1
I-32 PSC-AC000600 Screw(M6x1.20) D E| Ho|A ELIAHMEXL20) 4
I-33 PMT-BH000500 Y-Feed Motor Y-0|& 2E 1
I-34 150155C-7113 Screw(M4xL10) 2E THLIAHM4XL10) 4
1-35 PWS-AA000200 Washer DELIAL 20 4
1-36 DGR-AA002100 Y-Driving Gear Y-75 7|0f 1
I-37 DSC-CB000400 Screw(15/64" n=40) 75 7|0f ELIAK15/64" n=28) 2
I-38 DGR-AA002201 Y-Driven Gear Y-£& 7|0 1 Jun.03.11
-39 DSC-CB000400 Screw(15/64" n=28) Z= 70| ELIAK15/64" n=28) 2
I-40 CYF-KC001001 Y-Timing Pulley Shaft A Y-Efo|Y E2| £ A 1 Feb.27.12
I-41 PBR-AA003700 Bearing Y-Eto|Y Z2| = | o1 (L-168022) 4
I-42 PSR-AB000800 C-Ring(¢$16) Y-Eto|d E2| £ C-(p16, 7Y E) 4
1-43 DPL-BF000100 Y-Feed Timing Pulley Y-0|& Eto|y Z&| 2
I-44 DSC-CB000400 Screw(1/4" n=40) Y-0|& Z2| ELIAK1/4" n=40) 4
I-45 PBT-BF000100 Y-Feed Timing Belt Y-0|& Efo|Y HE 1
|-46 CYF-BB001601 Y-Feed Pulley Support Y-0|& E2| X X[t} 1
I-47 PSC-AC006100 Screw(M5XL15) X|X|cH ZLEAHMEXL15) 2
I-48 DWS-AA000600 Washer ZLtAL 2t 2
I-49 CYF-KC001100 Y-Timing Pulley Shaft B Y-Efo|Y E2| £ B 1
I-50 PSR-AC000500 E-Ring($6) Y-Eto|d E2| 5 B E-F($6) 1
|-51 PSC-AC006100 Tension Adjusting Screw(M5XL20) Y-0|% Efo| Y HE A2 =& LIAHM5XL20) 1
I-52 CYF-KC001301 Y-Guide Shaft Y-7l0|E & 1
I-53 DSC-CB000700 Screw(M5) 710|E & ELHAHMS) 2
I-54 CYF-BB001700 Y-Guide Shaft Holder Y-7t0|E £ 2 1
|-55 PBR-FA000800 Y-Feed Liner Bush Y-0|& 2[4 0] FA[(LM10) 7
1-56 PSR-AA000600 C-Ring($19) Z Hold C-2(919)-F8 11
I-57 AYF-PS000400 Y-Feed Shaft Ass'y Y-01& &(x) 1
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X-Y Feed Mechanism

X-Y 0|5 A
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
1-58 PSC-AC007400 Screw(M6xL14) Y-0|& F(x) ELAHMBXL14) 2
|-59 PWS-CA000600 Spring Washer Y-0|& H(X) FLAL AZY ok 2
1-60 CYF-BF000400 Y-Driving Shaft Holder Y-7& & &ol 1
1-61 PSC-AC006100 Screw(M5xL20) Y-7& 5 &0l ELIAHM5XL20) 1
1-62 CYF-BJ003100 Y-Timing Belt Spacer Y-Elo|Y HE AHO|M 1
1-63 CYF-BJ003001 Y—-Feed Sensor Plate Y-0|& MAf 1
1-64 CYF-BR000100 Y-Timing Belt Holder Plate Y-Eto|Q W E Fo| T 1
1-65 DSC-BJ000200 Screw(11/64" n=40) Y-Efo|Y HE Fo|H ELEAK11/64" n=40) 2
|1-66 CXF-BB001401 Y-Feed Shaft Holder(L) Y-0| &% 20 (H) 1
1-67 CXF-BB001501 Y-Feed Shaft Holder(R) Y-0| &5 20 (D) 1
|1-68 CXF-KD000300 Y-Feed Guide Shaft Y-0|& J10|E = 2
1-69 DSC-CB000500 Screw(15/64" n=28) Y-0|& 7}0|E & ELIAH15/64" n=28) 4
I-70 CA-000968-00 Y-Feed Sensor Y-0|& MM (x) 1
I-71 CYF-BJ002901 Y-Feed Sensor Bracket Y-0|& MM B2l 1
=72 PSC-AC007100 Screw(M4xL10) Sa}7l EHLAHMAXL10) 2
=73 PWS-AA000200 Washer a7l ELIAL 2FM 2
=74 PTC-AH000200 Code Holder(5N) FE E(5N) 1
I-75 DSC-BJ000200 Screw(9/64" n=40) FE 20 ELIAK9/64" n=40) 1
I-76 CXF-BJ002500 Sensor Space Plate M Ehxp 22HE 1
=77 PSC-AC001200 Screw(M6xL15) ZE HolA DHLAHMEXLT5) 1
1-78 DWS-AA001100 Washer = otM 4
=79 DWS-CA000100 Washer($5) =t (45) 1
1-80 CA-000730-00 Cable X HolE 1
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Presser Plate Mechanism
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
J-1 CPR-CA001200 Link A For Cloth Opening Ass'y Mo 283 AxE) 2
J-2 CPR-CA001300 Link B For Cloth Opening Ass'y Mg 3 B(x) 2
J-3 DSC-FA009200 Link Stud Screw(11/64" n=40) 23 chfAb (11/64" n=40) 4
J-4 DWS-AA002100 Washer 3 CHbAL b 4
J-5 CPR-BD000200 Cylinder For Cloth Opening Mg Ay 2
J-6 DSC-BF008600 Cylinder Fix Screw A2lH IHLAM5XL25XH3.5) 4
J-7 DWS-AA000600 Washer A THLIAL kM 4
J-8 PPP-AA000200 Cylinder Hose Nipple ARH A YE 2
J-9 CPR-KC000900 Cylinder Shaft Ass'y AeEld 5(x) 2
J-10 DSC-CB000700 Pin Fixed Screw (M5) o ELEAKMS) 2
J-11 DPK-AZ000400 Cylinder Shaft Rubber Packing Al 5 02 2
J-12 DSP-AB002400 Return Spring For Cloth-Opening MY =9 Azy 1
J-13 CPR-BJ001300 Stopper Plate For Cylinder A2 AEH 4
J-14 DSC-BJ000200 Screw (11/64" n=40) A2 AEH TFHLAH11/64" n=40) 8
J-15 DWS-AA001100 Washer TIHLIAL 2bM 8
J-16 PSC-AC005000 Stopper Screw A(M4x120) AET LA A(M4XL20) 2
J-17 PSC-AC005000 Stopper Screw B(M4xL20) AETH LIAF B(M4X120) 2
J-18 PSN-AA002300 Nut (M4) AEH LIAL L E(M4) 4
J-19 CPR-BJ001400 Stopper For Cover Plate FH I A E T 2
J-20 DSC-BJ000200 Screw (11/64" n=40) AET ELIAK11/64" n=40) 2
J-21 CPR-BJ001000 Cover For Presser Plate FET 7 2
J-22 DSC-FA009300 Stud Screw For Presser Plate Cover(11/64" n=40)  |+S% At THAAK11/64" n=40) 2
J-23 PWS-CF000200 Band Washer CHpAL 2P (B E2FA) 2
J-24 PPP-CA001000 Presser Plate Air Cylinder FEE ARH 2
J-25 PPP-AB000100 Air Cylinder Fitting FEI AZIH o8 2
J-26 CCP-KC000700 Cylinder Support Shaft Aed X x5 2
J-27 DSC-CB000700 Screw (M5) X x| & ELIAHMS) 2
J-28 CCP-BM000300 Clamp Cylinder Rod 2T MR RE 2
J-29 DPN-AD004100 Pin For Cylinder Rod Al R= H© 2
J-30 PSR-AC000300 E-Ring($4) Az = HE-F (28 d4) 2
J-31 CCP-BB001300 Spring Hook For Presser Plate(L) FET Az Ho|(F 1
J-32 CCP-BB001400 Spring Hook For Presser Plate(R) FET AZZZHO|(R) 1
J-33 DSP-AB001500 Return Spring For Presser Plate FEEHEH AZY 2
J-34 CCP-CM001600 Clamp Driving Lever EEE e Ll 2
J-35 DSC-BF002600 Screw (3/16" n=32) S¥= 75 2t ELIAKS/16" n=32) 2
J-36 CCP-KC000600 Shaft For Clamp Driving Lever YT P EH F 2
J-37 CCP-CM001700 Clamp Lever B EEEREIN:] 2
J-38 DSC-BF007800 Screw (3/16" n=32) 2 = 2] B ELIAK3/16" n=32) 2
J-39 CPR-BJ001102 Guide Plate A J10|E E A 4 Jul.27.12
J-40 CPR-BJ001200 Guide Plate B Jl0|=E Et B 1
J-41 PSC-BB000700 Guide Plate Screw(M3xL6) 7to| = B ELIAHM3XLE) 11
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Presser Plate Mechanism (01)
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Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period
J1-44 CCP-LB000200 -01 |Cover Plate(R) FH EHS) 1
J1-45 CCP-BJ001800 -01 |Cloth Guide(R) X 70| E(9) 1
J1-46 DSC-BJ002500 -01 [Screw For Cloth Guide(9/64" n=40) X 7to| £ ELIAK9/64" n=40) 2
J1-47 CGA-GA000400 -01 |Needle Plate(R) (%) 1
J1-48 PSC-BB000700 -01 [Screw For Needle Plate(M3xL6) E () ELIAHM3XLE) 4
J1-49 CCP-LB000100 —-01 |Cover Plate(L) 7 ZH(E) 1
J1-50 CCP-BJ001700 -01 |Cloth Guide(L) ™ 7tol E(=} 1
J1-51 CGA-GA000300 -01 |Needle Plate(L) Z (= 1
J1-52 CCP-CD000601 -01 |Slide Block For Cloth Opening A &2l0|E EF 2 Jan.21.11
J1-53 CCP-BJ001900 —01 |Cover For Slide Block £E2I0|E E8§ HH 2
J1-54 DSC-BF001300 -01 |Screw (3/32" n=56) S2lol=E 5 Hu ELFAH3/32" n=56) 4
J1-55 CCP-BF000200 -01 |Shaft Holder For Clamp Lever Shaft SUT 2 F =20 2
J1-56 DSC-BJ000400 -01 [Screw (11/64" n=40) SU= 2] F 20 ELIAK11/64" n=40) 4
J1-57 CCP-KC000800 —01 [Shaft For Clamp Lever R 2
J1-58 PSR-AG000100 -01 |G-Ring (b5) SUE o £ G- (58E ¢5) 2
J1-59 CCP-CM001900 -01 |Clamp Lever(R) 2 I () 1
J1-60 DSC-CB000700 -01 [Screw (M5) SYEZ 2 (2) ELIAHMSE) 2
J1-61 CCP-BL001300 -01 |Clamp Arm(R) ST () 1
J1-62 PSC-AC000900 -01  [Screw (M5XL15) 2= 2 ELHAHM5XL15) 1
J1-63 CGA-BL000200 -01 |Clamp (R) EEEIGS) 1
J1-64 CCP-BJ002100 -01 [Work Clamp Plate(R) SYE (D) 1
J1-65 CCP-CM001800 -01 |Clamp Lever(L) SH = g (zh 1
J1-66 DSC-CB000700 -01  [Screw (M5) 3 = 2l (F) EHLAHMS) 2
J1-67 CCP-BL001200 -01 |Clamp Arm(L) YT 2(F}) 1
J1-68 PSC-AC000900 -01 [Screw (M5XL15) W= oF ELIAHM5XL15) 1
J1-69 CGA-BL000100 -01 |Clamp (L) EEELEY)) 1
J1-70 CCP-BJ002000 -01 |Work clamp Plate(L) S = EH(F}) 1
J1-71 DSC-FF000700 -01 |Pin For Work Clamp Support (M3) Y= X|X| #H(M3) 2
J1-72 PWS-CF000100 -01 |Band Washer SY I X|X| E b (M E2tA) 2
J1-73 PSN-AA001900 -01  [Nut (M3) 23 XX #H HE(M3) 2

NOTE: 01 — Long Trimmer(Zl AFE &

02 — Short Trimmer(&-2 AR S
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Presser Plate Mechanism (02)
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Ref. No. Parts No. Note Name of Parts = 'é'i Q’ty App.“ed

Period
J2-44 GP-001700-00 -02 |Cover Plate(R) FH EHS) 1
J2-45 CCP-BJ001800 —-02 |Cloth Guide(R) X 70| E(9) 1
J2-46 DSC-BJ002500 -02 [Screw For Cloth Guide(9/64" n=40) X 7to| £ ELIAK9/64" n=40) 2
J2-47 GP-001689-02 -02 |[Needle Plate L3(R) EEL3(P) 1
J2-48 PSC-BB000700 -02 [Screw(M3xL6) E () ELAHM3XLE) 4
J2-49 GP-001699-00 —-02 |Cover Plate(L) 7 ZH(E) 1
J2-50 CCP-BJ001700 -02 |Cloth Guide (R) ™ 7tol E(=} 1
J2-51 GP-001690-03 -02 |Needle Plate L3(L) EEHL3(F} 1

J2-52 CCP-CD000601 -02 |Slide Block For Cloth Opening A &2l0|E EF 2 Jan.21.11
J2-53 CCP-BJ001900 —02 |Cover For Slide Block £E2I0|E E8§ HH 2
J2-54 DSC-BF001300 -02 |Screw (3/32" n=56) £2l0|E £8 H ELIAHB/32" n=56) 4
J2-55 CCP-BF000200 -02 |Shaft Holder For Clamp Lever Shaft(R) |23 = el 5 EH () 1
J2-56 CCP-KC000800 -02 |[Shaft For Clamp Lever(R) SYE B F(9) 1
J2-57 PSR-AG000100 -02 |G-Ring (b5) 2= 2] 5 G- (A ¢5) 1
J2-58 CCP-CM001900 -02 |Clamp Lever(R) ST () 1
J2-59 DSC-CB000700 -02 [Screw (M5) 23 = 2 () ELHAHMS) 2
J2-60 GP-001691-00 -02 |[Clamp Arm(R) SYE 24() 1
J2-61 PSC-AC000900 -02 |Screw(M5x%L15) Z¥ = oF ELIAHM5XL15) 1
J2-62 GP-001695-00 -02 |Clamp L3(R) S¥Z L3(F) 1
J2-63 DSC-FF000700 —-02 |Pin For Work Clamp Support(M3) 28 = X|X| E(M3) 2
J2-64 PWS-CF000100 —02 |Band Washer SYE XX E M (HIESL) 2
J2-65 PSN-AA001900 -02 [Nut (M3) S = x|X| EH HE(M3) 2
J2-66 GP-001688-01 -02 |Shaft Holder For Clamp Lever(L) S g £ =0 (H) 1
J2-67 DSC-BJ000400 -02 |[Screw(11/64" n=40) 2= e F 20 ELIAH11/64" n=40) 4
J2-68 GP-001685-00 -02 |[Shaft For Clamp Lever(L) SYE 2 F(F) 1
J2-69 PSR-AG000100 -02 |G-Ring (b5) 2= 2] 5 G- (SEH ¢5) 1
J2-70 CCP-CM001800 -02 |Clamp Lever(L) S¥= (=) 1
J2-71 DSC-CB000700 -02 [Screw (M5) 23 = 2l (F) EHAHMS) 2
J2-72 GP-001692-00 -02 |Clamp Arm(L) EEE) 1
J2-73 PSC-AC000900 -02 |Screw(M5x%L15) S¥ = ot ELIAHM5XL15) 1
J2-74 GP-001694-00 -02 |Clamp L3(L) S = L3(&) 1
J2-75 GP-001693-00 —02 |Arm For Sub Clamp Hx Zg= of 1
J2-76 GP-001687-00 -02 [Rubber Cap For Sub Clamp Arm Hzx Z¥= o 12 opJj 1
J2-77 GP-001684-01 —-02 |Sub Clamp Arm Retrn Spring Hx Z¥=Z et 54| A=Y 1
Jo-78 GP-001696-01 -02 |Holder For Sub Clamp Arm 2x 23z o 24 1
J2-79 GP-001686-01 —02 |Sub Clamp Arm Holder Shaft Hx 2z et 20 & 1
J2-81 SC-000165-00 -02 |Stopper Screw(1/8" n=40) A EH LIAK1/8" n=40) 1
J2-82 DSN-AA001700 -02 |Nut(1/8" n=40) AEH LIAL L E(1/8" n=40) 1
J2-83 GP-001697-00 -02 [Clamp Link Ass'y Y= FA(x) 1
J2-84 DSC-FA007800 -02 |Fix Stud screw(11/64" n=40) W= 23 0 chfi(11/64" n=40) 1
J2-85 DSN-AA000900 -02 [Nut(11/64" n=40) CHAAL L E(11/64" n=40) 1
J2-86 GP-001753-00 —-02 |Stud Screw For Roller(M4) 2] EhtAHMA) 1
J2-87 PSN-AA001500 -02 [Nut E2{ A HE(M4) 1
J2-88 GP-001752-00 —02 |Clamp Link Roller 2T 23 227 1
J2-89 GP-001698-00 -02 |Cylinder Support Ass'y A2 X|X|H(X) 1
J2-90 DSC-BF001000 -02 |[Screw (11/64" n=40) A2IH XX DHLEAH11/64" n=40) 2
J2-91 GP-002147-00 -02 [Sub Clamp Air Cylinder Hzx 23 = Air Cylinder 1
J2-92 PPP-AAQ000100 —02 |Air Cylinder Fitting Air Cylinder Fitting 2
J2-93 CUT-BM000100 —02 |Sub Clamp Cylinder Knuckle Hzx 2o A2l 142 1
J2-94 DPN-AD004100 —02 |Cylinder Knuckle Pin A HE © 1
J2-95 PSR-AC000300 -02 |E-Ring(d4) ARH HE H E-Y(SEHb4) 1
J2-96 PSC-AC007100 -02 |Screw(M4x110) HxEWT oF THLIAHM4XL10) 1
J2-97 CL-000118-00 —02 |Collar =0 F 72} 1
J2-98 PSC-CB000200 -02 [Screw(M4xL4) 7t} ELAHM4AXL4) 2
J2-99 PWS-AA000400 -02 |Washer =R 2

NOTE: 01 — Long Trimmer(Z! AFE &

)
02 — Short Trimmer(&-2 AR S
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Cutter Mechanism
FHE ZHA
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Ref. No. Parts No. Note Name of Parts = g Qty App.“ed
Period
K-1 CCT-CM000100 Cutter Lever REEL 1
K-2 CCT-BL000100 Hammer Presser siH =82 1
K-3 DSC-BF007600 Set Screw For Hammer Presser Plate siH FSE DFLIAHMS) 1
K-4 PBR-BF000100 Needle Roller(p4x1.25) siH =82 1™ L E E2i(p4xL25) 1
K-5 DSC-HD000500 Spring Hook Az Ho| 2 Feb.13.09
K-6 PBR-BF000200 Needle Roller(¢p3xL11.8) SiH 18 L& E24(p3xL11.8) 1
K-7 CCT-KC000100 Cutter Lever Shaft HE 2l = 1
K-8 DSC-CB000500 Screw(15/64" n=28) HE 2l & ELIAH15/64" n=28) 1
K-9 DSC-CA001800 Support Screw(M14xP1.5) K| X|LFAHMT4XP1.5) 2
K-10 PSN-AA001600 Nut(M14XxP1.5) R X[LEAF HE(M14XP1.5) 2
K=11 CCT-CA000100 Link A 23 A 1
K-12 CCT-KF000100 Link Shaft C EEA 1
K-13 DSC-CB000500 Screw(15/64" n=28) 23 % C EHLAH15/64" n=28) 1
K-14 CCT-CA000200 Link C 23 C 1
K-15 CCT-KC000400 Link Shaft B EE= 1
K-16 DSC-CB000500 Screw(15/64" n=28) 23 £ B ZELIAH15/64" n=28) 1
K=17 CCT-KC000500 Link Shaft A 3 5 A 1
K-18 DSC-CB000500 Screw(15/64" n=28) 23 = A ELIAH15/64" n=28) 1
K-19 PPP-CA000800 Cutter Air Cylinder FE{ Air Cylinder 1
K-20 PPP-AA001500 Cutter Air Cylinder Fitting FHE{ Air Cylinder Fitting 2
K-21 CCT-BM000101 Cutter Cylinder Rod 7{E| MEIH RE 1 Apr.01.10
K-22 CCT-KC000300 Cylinder Rod Shaft A2l RE F 1
K-23 DSC-CB000500 Screw(15/64" n=28) A2l RE & FLEAH15/64" n=28) 1
K-24 CCT-KC000200 Cutter Cylinder Support Shaft HE AMEIH XX F 1
K-25 DSC-CB000500 Screw(15/64" n=28) A2IH X|X| & ELIAH15/64" n=28) 2
K-26 DCL-AA002700 Cutter Shaft Collar HE = 2} 2
K-27 DSC-CB000500 Screw(15/64" n=28) HE & Ft2l ELIAH15/64" n=28) 4
K-28 CGA-GN000100 -01 |[Hammer-26mm S H-26mm 1
K-29 GP-001701-01 -02 |Hammer-S20mm i H-S20mm 1
K-30 CCT-BB000300 Cutter Bracket 7{E{ B2} 1
K-32 PPP-AA000100 Cutter Bracket Air Fitting ZHE{ 222 Air Fitting 1
K-33 CCT-BF000201 Cutter Holder 7{E ol 1
K-34 PSC-AC001700 Screw(M5x1.10) FHE{ &o| ELIAHM5XL10) 1
K-35 CCT-BJ000500 Cutter Stopper Plate FHEl AEH H 1
K-36 DSC-AC000500 Screw(M3xL3.8) AEH I ELIAK(M3XL3.8) 1
K-37 PSC-AC007100 Cutter Bracket Screw A(M4xL10) 7{E{ 222 ELIAA(M4XL10) 1
K-38 PSC-AC007200 Cutter Bracket Screw B(M6XL25) 7{E{ 222 ELIAB(M6XL25) 1
K-39 PSC-AC001700 Cutter Bracket Screw C(M5%L10) FHEl =22p2 ELUAIC(M5XL10) 2
K-40 CGA-GF000100 Cutter-38mm 7 E{-38m 1
K-41 CCT-BJ000300 Cutter Sensor Plate F{E MM T 1
K-42 DSC-BJ000200 Screw(11/64" n=40) M E ZELEA11/64" n=40) 2
K-43 DWS-CA000100 Spring Washer MA B ATE 2L 2
K-44 CA-000723-00 Cutter Sensor(Ass'y) FE MAM(E) 1
K-46 CCT-BB000400 Cutter Sensor Bracket 7E{ MM 22130 1
K-47 PSC-BA000700 Screw(M4xL8) =22 ELAHM4XL8) 2
K-48 DSP-AB001300 Return Spring For Cutter Lever HE Bl 57 A=Y 1
K-49 CCT-BJ000600 Cutter Adjusting Plate HE =HE 1
K-50 PSC-AC007100 Screw(M4xL10) FHEl =X E ELA(MAXL10) 1
K-51 DSC-HZ000200 Cutter Adjusting Screw 7EH =F LHAHM4) 1
K-52 CCT-BJ000400 Cutter Bracket Guide 716 2a2}7l 70| E 1
K-53 PSC-AC007100 Screw(M4xL10) 7{E{ B2 70| E EHLIAHM4XL10) 2
K-54 ACT-PS000100 Cutter Pipe(Ass'y) 7{E mto| Z(x) 1
K-55 DSC-BJ000200 Screw(11/64" n=40) 7{E{ THo| = ELIAK(11/64" n=40) 2
K-56 CCT-FZ000100 Cutter Lever Cover 7{E 2|t FHH 1
K-57 PTC-AH000500 Code Holder(3N) IE EC(3N) 1
K-58 PSC-AC007100 Screw(M4x1.10) E LIAHM4XL10) 1
K-59 GP-023880-00 Hose A Me SFEHE S 1.5
NOTE: ! )

01 — Long Trimmer(Z! AFE &
02 — Short Trimmer(%-2 AR

|

S
S

)
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Cutter Mechanism
FHE ZHA
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, Applied
Ref. No. Parts No. Note Name of Parts = | Q'ty )
Period
K-60 GP-023883-00 Pocket Me 7RE FHY 1
NOTE: 01 — Long Trimmer(2Z! AR &)
02 — Short Trimmer(%2 AR
From the

)
library of: Superior Sewing Machine & Supply LLC



Double Chain Stitch Looper Mechanism

OlFEHE THA

From the library of: Superior Sewing Machine & Supply LLC



Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
L1 CLP-BA000200 Looper Base FH Hjo]A 1
L-2 PBR-AA002200 Bearing F 1 o] A |03 (6003ZZNR) 2
-3 DPL-BC000901 Looper Base Rotation Pulley S Hjo|A 3|E E2 1
L-4 DSC-BA001800 Screw(9/64" n=40) I Ho|A 5|5 E2| THLIAH9/64" n=40) 1
L-5 CLP-KF000100 Looper Driving Shaft FH 7S5 1
-6 DCL-AC000100 Clamp For Looper Driving Shaft FH 7S5 25 2Y=Z 1
L-7 PSC-AC007300 Screw(M3xL12) FH 735 55 2¥ T DHLAHM3XL12) 1
L-8 CLP-KZ000100 Spreader Link Shaft Ass'y Az 3 F(xX) 1
L-9 CLP-BJ000100 LS-Slide Guide LS-&2l0|= 7ol = 1
L-10 PSC-BA000400 Screw(M3xL6) LS-£2t0| = Jto|= THLIAHM3XLE) 3
L-11 CLP-BF000100 Clamp For Looper Link SH 23 YW 1
L-12 PSC-BA000800 Screw(M5%L12) FH &3 YT I™HLAHM5XL12) 1
L-13 CLP-CA000200 Drive Link For Looper g 7S 23 1
L-14 DSC-FA008400 Stud Screw For Looper Link FH 23 A} 2
L-15 CLP-CL000200 Roller Foe Looper Link Stud FH &3 chfrl S8 2
L-16 CLP-BA000100 Base For Spreader Link Axa|d &3 HjojA 1
L-17 PSC-BA000800 Screw(M5xL12) 2Zer @3 #olA DHLIAHMEXL12) 1
L-18 CLP-CA000100 Link For Spreader Cam 2= Y 3 1
L-19 DSC-FA008200 Stud Screw For Spreader Cam Link(A) 2Ze0 Z 23 THtAKA) 1
L-20 CLP-CL000100 Roller Screw For Spreader Cam Link Axef 4 23 5 1
L-21 DSC-FA008300 Stud Screw For Spreader Cam Link(B) 2= 2 23 chtAB) 1
L-22 GP-001163-00 Spreader Compression Spring Axel fF AZY 2
L-23 DPN-AD004700 Guide For Spreader Compression Spring |AZe||H &4H A= J10|E 2
L-24 CLP-KC000200 Holder Support Shaft =0 X% & 1
L-25 PSC-CB000100 Screw(M6XL6) =0 XX § DHLAHMEXLE) 1
L-26 CLP-DZ000100 Spreader Driving Cam Az 25 A 1
L-27 CLP-BB000100 Ls Holder Bracket LS 20 22p2 1
L-28 GP-001225-00 Looper(L) S (H) 1
L-29 GP-001224-00 Looper(R) FH () 1
L-30 DSC-BF008200 Screw(M2.6XP0.45) FH D™LIAHM2.6XP0.45) 2
L-31 GP-001223-00 Spreader(L) AT (H) 1
L-32 GP-001222-00 Spreader(R) 2ZE|H () 1
L-33 CLP-CM000400 Spreader Stopper(L) AZe|| AEH(E 1
L-34 CLP-CM000500 Spreader Stopper(R) 2=t 2AEH(?) 1
L-35 DSC-BF008200 Screw(M2.6XP0.45) AT AEH THMELIANM2.6XP0.45) 2
L-36 CLP-HGO000100 Needle Guide Hts Jt= 1
L-37 DSC-AC000500 Screw(M3XL6) Hts 7= DY LIAHM3XL6) 1
L-38 CLP-BB000200 Needle Guide Support Hhs 7HE XX 1 L-63
L-39 PSC-BA000500 Screw(M3XL6) Hts 7t= X|X|of 0™ LAHM3XL6) 2
L-40 DSP-AC002700 Needle Guide Support Spring(L) HHs 7t= X|X|Cf AZ2(F} 1 63
L-41 DSP-AC002800 Needle Guide Support Spring(R) Hts JHE XXt A=Y (2) 1
L-42 CMB-BQ000100 Looper Thread Guide Pipe 24 ohff mo|= 1
L-43 DPN-AA004800 Guide Pin by Il 2
L-44 CLP-BJ000700 Plate For Thread Support AX| x| 1
L-45 CLP-CL000500 Collar For Thread Support Plate A X|X| 2 B2 712} 1
L-46 CLP-BJ000600 Spring Guide For Lower Thread LA XX AZF J0|E 1
L-47 PSC-BA0O00900 Screw(M4xL14) UAMXIX| A= JI0|= THLIAHM4AXL14) 1
L-48 DSP-BB000300 Thread Take-Up Spring A7 Az 1
L-49 CLP-HMO000100 Shaft For Spring Guide AZH JOIE F 1
L-50 CLP-BJ000500 Plate For Lower Thread Support Spring  |EAIX|X] A= & Tt 1
L-51 PSC-BA000400 Screw(M3XxL5) UAMXX| A= T DHLEAM3XL5) 1
L-52 CLP-BJ000300 Support Plate For Lower Thread 2 A X|X| 2 1
L-53 CLP-BJ000400 Presser Plate For Lower Thread UM =58 1
L-54 DSP-BA000800 Thread Tension Spring A = A=Y 1
L-55 DSC-FD000700 Stud Screw For Thread Tension Spring AR =H AT ChA} 1
L-56 CTA-HMO000901 Lower Thread Tension Shaft LM =X X F 1 64
L-57 CTA-HMO000600 Lower Thread Tension Disk LA x=H ZR A 2
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
L-58 DSP-BA001100 Lower Thread Tension Spring LA xH x| A=Y 1 64
L-59 DSN-CD000400 Nut LA =™ x| HE 1
L-60 DSP-AB002300 Moving Mes Return Spring SHA 2E AZY 1
L-61 DPN-BA000300 Moving Mes Return Spring Holder SHA 2EH A= Ho| 1
L-62 GP-022099-00 Spacer Spring Hi=JtE X|X|C o|Ehebx] A= 1 L-63
L-63 AS-005459-00 Needle Guide Support Ass’y Hts 7+E X|X|CH (=) 1set L-63
L-64 AS-000377-00 Lower Thread Tension Adjusting(Ass’y)  |[E& =& Zkx|(x) 1set

From the library of: Superior Sewing Machine & Supply LLC
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
L1-62 CLP-CM000600 Bracket For Upper Thread Trimmer APALE Bl 2213 1
L1-63 PSC-AC007000 Stopper Screw(M3XL12) AAE 2B 220 AEH T™LAHM3XL12) 1
L1-64 PSN-AA001900 Stopper Nut(M3) AAE Bl B2 AEH HE(M3) 1
L1-65 CLP-BB000300 Moving Mes Bracket sHA a3l 1
L1-66 DSC-AC000500 Screw(M3xL5) SH A 22p7 D LEAHM3XLS) 1
L1-67 GP-001149-00 Upper Thread Trimmer Moving Mes AAPE SHA 1
L1-68 SC-000226-00 Screw(3/32" n=56, L=3) MALE SH A DHLEAH3/32" n=56, L=3) 1
L1-69 CLP-HK000100 Gimp Guide AAL 7ol E 1
L1-70 PSC-BA000700 Screw(M4xL8) AAL 10| E T LIAKMAXLS) 1
L1-71 PSN-AA002300 Nut(M4) AZE J0|E = HE(M4) 1
L1-72 CLP-GA000101 Throat Plate MZE H 1 Nov.08.10
L1-73 PSC-CB001200 Stopper Screw(M3xL10) MZE ot AETH D™HLIAHM3XL10) 1
L1-74 DSC-BJ002500 Screw(9/64" n=40) MZE o THLIAH9/64" n=40) 1
L1-75 CLP-CM000801 Tension Release Lever Ass'y A=FT| 2l (x) 1 Feb.17.12
L1-76 CLP-BJ000900 Tension Release Plate ME=FE7| B 1
L1-77 DSC-BA000900 Screw(9/64" n=40, L=5.5) A=F7| B DHLIAN9/64" n=40, L=5.5) 1
L1-78 DWS-AA001100 Washer ASFT| T DFLIAL 9bM 1
L1-79 CLP-BJ000800 Tension Release Lever Plate AEF7] e m 1
L1-80 DSC-BA000900 Screw(9/64" n=40) A=F7] elle] B THLEAH9/64" n=40) 1
L1-81 DWS-AA001100 Washer AEFT| e B DFLIAL 2k 1
L1-82 CLP-BJ001000 Looper Tension Release Plate FH AM=FI| T 1
L1-83 DSC-BA000900 Screw(9/64" n=40) FH M=F7| B DHLIAK9/64" n=40) 1
L1-84 DWS-AA001100 Washer FH MEFT| B DHLIAL 9L 1
L1-85 DSP-AC003000 Tension Release Lever Spring A=FT| e A=Y 1
L1-86 CLP-KC000300 Tension Release Lever Shaft AEF7 e = 1
L1-87 DWS-AA001100 Washer A=F7] e & oM 1
L1-88 PSR-AC000400 E-Ring($3) AM=F7| e 5 E-H(SAHDI) 1
L1-89 CLP-BB000400 Tension Release Claw Support A=F7| 12| X|X|cf 1
L1-90 PSC-BA000700 Screw(M4xL8) Al=F7| ne| XXt DTHLHAHM4AXLE) 2
L1-91 CLP-CM000700 Tension Release Claw AEF7| 1e| 1
L1-92 DSP-AC002900 Spring For Tension Release Claw AME=F7| 12| AZY 1
L1-93 DSC-FA009400 Stud Screw For Tension Release Claw ASFT| 2| At 1
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Applied

Ref. No. Parts No. Note Name of Parts = g Qty )

Period

L2-62 GP-001892-01 Bracket For Upper Thread Trimmer APALE Bl 2213 1 L2-93

L2-63 PSC-AC007000 Stopper Screw(M3XL8) AMAE 2B 22120 AEH THLAHM3XLS8) 1

L2-64 PSN-AA001900 Stopper Nut(M3) AAE Bl B2 AEH HE(M3) 1

L2-65 GP-001887-00 Moving Mes Bracket Holder SHA 2212 20 1 L2-93

L2-66 DSC-BA000900 Screw(9/64" n=40) SH A 2212 20 ELAH9/64" n=40) 1

L2-67 GP-001886-00 Moving Mes Bracket SHA =222 1 L2-93

L 2-68 PN-000071-00 Moving Mes Bracket Pin SHA =217 H 1

L2-69 GP-001889-01 Moving Mes Bracket Spring sHA =2l AxyY 1

L2-70 SC-000177-00 Spring Fix Screw(3/32" n=56, L=10) Axg 1 LIAK3/32" n=56, L=10) 1

L2-71 SN-0114-3710 Nut(3/32" n=56) Az IF LIAF L E(3/32" n=56) 1

L2-72 GP-001883-00 Upper Thread Trimmer Mes(B) SALE SHA(B) 1

L2-73 SC-000226-00 Screw(3/32" n=56) AAE SH A(B) DELEAH3/32" n=56) 1

L2-74 GP-001888-00 Gimp Guide AL 70| E 1

L2-75 PSC-BA000700 Screw(M4xL8) AAL 710l = THLEAHM4XLS) 1

L2-76 GP-001891-01 Gimp Thread Clamp Plate AMAL D E 1 Nov.22.10

L2-77 GP-001890-00 Gimp Thread Clamp Plate Spring AMAL DHE AZE 1

L2-78 GP-001884-00 Stud Screw For Gimp Thread Clamp Plate |&lAF D& ZF GHPA} 1

L2-79 GP-001893-02 Throat Plate(B) M2 E THB) 1

L2-80 PSC-CB001200 Stopper Screw(M3XL10) MZE BHB) AEH JI™HLIAHM3XL10) 1

L2-81 DSC-BJ002500 Screw(9/64" n=40) MZE HHB) I LIAK9/64" n=40) 1

L2-82 CLP-CM000801 Tension Release Lever Ass'y AEF7] 8l (x) 1 Feb.17.12

L2-83 CLP-BJ000900 Tension Release Plate A=F7| o 1

L2-84 DSC-BA000900 Screw(9/64" n=40, L=5.5) A=F7| Bt DHLIAN9/64" n=40, L=5.5) 1

L2-85 DWS-AA001100 Washer ASFT| I DFLIAL 2FM 1

L2-86 CLP-BJ001000 Looper Tension Release Plate FH AM=F7| T 1

L2-87 DSC-BA000900 Screw(9/64" n=40) FH M=F7| B DHLIAK9/64" n=40) 1

L2-88 DWS-AA001100 Washer FH MEFY| B ™LA 9L 1

L2-89 DSP-AC003000 Tension Release Lever Spring A=FT| e A=Y 1

L2-90 CLP-KC000300 Tension Release Lever Shaft AsEF7 e = 1

L2-91 DWS-AA001100 Washer A=F7] e & kM 1

L2-92 PSR-AC000400 E-Ring($3) AMe=F7| e 5 E-H(SAHDI) 1

13-93 AS-007507-00 Bracket for Upper Thread Trimmer Ass’y |AMALE 2t 2212 (X) 1Set
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No

M-1 ALP-PS000100 Looper Link Ass'y 2H A(x) 1

M-2 CLP-CL000300 Looper Cam Roller FH Y EY 1

M-3 DPN-AD004800 Looper Cam Roller Pin EHY EHH 1

M-4 PSC-CB000100 Screw(M6XL6) Fo 4 52 I D™HLIAHMEXLE) 1

M-5 CLP-KC000100 Looper Link Support Shaft £ 83 XX & 1

M-6 DSC-CB000500 Screw(15/64" n=28) 2 3 X|X| & DHLIAK15/64" n=28) 2

M-7 DCL-AA002500 Support Shaft Collar X & 72t 1

M-8 DSC-CB000500 Screw(15/64" n=28) X X| & 7t} D™ LEAK15/64" n=28) 2

M-9 CLP-BJ000200 Looper Driving Plate FH FES ® 1

M-10 DSP-AD001200 Spring Plate Azg o 2

M-11 PSC-AC007600 Screw(M3XL6) AZ B DHUHA(M3XLE) 4

M-12 PWS-CA000100 Spring Washer AT I Y ATE LM 4

M-13 ALP-PS000200 Cam Lever Ass'y 4 A (x) 1

M-14 CLP-CM000300 Cam Lever A 2 1 M-27
M-15 DBS-DB002100 Cam Lever Bushing(B) A 2l A4 (B) 1

M-16 CLP-KC000100 Cam Lever Support Shaft 4 e XX = 1

M-17 DSC-CB000500 Screw(15/64" n=28) 2 2l XX & DHLIAK15/64" n=28) 2

M-18 DCL-AA002500 Support Shaft Collar x| x| & 72} 1

M-19 DSC-CB000500 Screw(15/64" n=28) XX & Ft2l DHLIAH15/64" n=28) 2

M-20 CLP-CM000100 Spreader Driving Lever A2ZH & 2l 1

M-21 DSC-BF005400 Screw(M4xL8) 2T #5 2lH 2™ LA M4XLS) 2 M-27
M-22 DWS-AA001100 Washer AXeH 72 2 IF kM 2

M-23 PSC-CB001000 Adjusting Screw For Spreader Driving Lever|2Z 2| & 2t =& LIAHM4XL12) 1

M-24 PSN-AA001500 Nut(M4) A2ZH & 2l HE(M4) 1

M-25 CLP-CL000400 Spreader Cam Lever Az Y 22 1 V27
M-26 DSC-GA000500 Spreader Cam Lever Roller Pin Az Y 28 H 1

M-27 AS-000375-02 Roller Cam Lever(Ass'’y) S5 A a(X) 1set

M-28 PSN-AA000200 Nut(M5) AT Y S8 I HE 1
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
N-1 ATA-PS001401 Thread Tension Adjusting Ass'y T AxHE IX(X) 1Set
N-2 40-224A-300G Thread Tension Adjusting Shaft AxH X F 1
N-3 CTA-HL000400 Thread Guide Disk Aokl HA| 2
N-4 CTA-BJ000200 Thread Guide Disk Presser Plate Alotf HA| =52 1 Net
N-5 CTA-BD000300 Spring Cover A= HH 1
N-6 DSP-BA001200 Thread Tension Adjusting Spring ARt =M AT 1
N-7 CTA-BN000200 Spring Stopper AT =H AZR AR 1
N-8 DSN-CD000100 Nut AxEHE X HE 1
N-9 DPN-AA004600 Upper Thread Tension Release Pin SIA =H™ zEHE 1
N-10 CTR-CA000500 Thread Release Driving Plate AEF7| Atam 1
N-11 DSC-FA004300 Stud Screw Thread Release AEFT| B 1
N-12 CTR-CA000600 Link For Thread Release Driving Plate AEF7| ZsHddga 1
N-13 DSC-FA007700 Stud For Thread Release Driving Plate Link|&l £F7| Zt5Et A& 3 EhLtAL 2
N-14 CTR-CMO000100 Upper Thread Adjusting Lever(Ass'y) SIA =™ By (x) 1
N-15 DSC-FA007800 Stud For Upper Thread Adjusting Lever  |UA =& 2f|t] ThfA} 1
N-16 ATA-PS001500 Sub Thread Tension Adjusting Ass'y Hx AxHE &R (X) 1Set
N-17 CTA-HMO000700 Sub Thread Tension Adjusting Shaft Hx MEE X F 1
N-18 CTA-HL000500 Sub Thread Guide Disk Hx Aohf HA| 2 N-16
N-19 DSP-BA001100 Sub Thread Tension Adjusting Spring Hzx AR =  AZY 1
N-20 DSN-CD000400 Nut HxEMxE X HE 1
N-21 CMB-HK003300 Pin For Upper Thread Guide 4 Jtol= 1
N-22 DSN-AA001000 Nut(9/64" n=40) SI4Al 7ol EH {E (9/64" n=40) 1
N-23 CMB-HK003400 Upper Thread Guide A SIA 7ol E A 1
N-24 DSC-BF001000 Screw(11/64" n=40) SIA JHo|E A TFLEAL (11/64" n=40) 2
N-25 CMB-HK002600 Upper Thread Guide B sS4 JholE B 2
N-26 DSC-BA000900 Screw(9/64" n=40) 1Al 710|= B DALIA} (9/64" n=40) 5
N-27 CMB-HK002400 Upper Thread Guide C Al 7holE C 1
N-28 DSC-BJ000200 Screw(11/64" n=40) SIA 710l E C DA™LEAL (11/64" n=40) 1
N-29 CMB-HK002500 Upper Thread Guide D SIA J10|E D 1
N-30 DSC-BJ000200 Screw(11/64" n=40) SAl Jto|E D D™LEAL (11/64" n=40) 1
N-31 CMB-HK002700 Upper Thread Guide Sial Aol 1
N-32 DSN-AA000700 Nut(15/64" n=28) Al Zo| HE (15/64" n=28) 1
N-33 CMB-HK002300 Arm Thread Guide oFAl ok 1
N-34 DSC-BF001000 Screw(11/64" n=40) hAl okl WA LEAL (11/64" n=40) 2
N-35 PPP-CA001200 Thread Release Air Cylinder AE=F7] ofof MElH 1
N-36 PPP-AA000100 Air Cylinder Fitting AME=FE7]ofof AEiH o8 2
N-37 PTC-AHO000100 Code Holder(5N) IE EC(5N) 1
N-38 DSC-BJ000200 Screw(11/64" n=40) FE =20 ELIAK11/64" n=40) 1
N-39 CTR-BJ001100 Tension Release Cylinder Suppoer Plate |Al=F7| Al2I| X|x| & 1
N-40 DSC-BF001000 Screw(11/64" n=40) M=Z7| AeH XX DHLEAL (11/64" n=40) 2
N-41 DWS-AA000600 Washer I LEAL 2FM 2
N-42 AMB-PS001700 Lower Thread Guide Pipe A A obff mo|= A 1
N-43 DSC-CB000700 Screw(M5X1=6 ) YAl ohfl mho| = A ELEAL (M5XL=6 ) 1
N-44 CMB-HK003000 Lower Thread Guide 2A oLy 1
N-45 DSC-BJ000200 Screw(11/64" n=40) AL oblf D™ LEAL (11/64" n=40) 1
N-46 CMB-BQ000300 Lower Thread Guide Pipe B 24 ohff mo|= B 1
N-47 CMB-BG000200 Lower Thread Guide Pipe Holder 4l ohff mo|= Fol 2
N-48 DSC-BJ000200 Screw(11/64" n=40) Al ohf Zo| = Fo| THLEAL (11/64" n=40) 1
N-49 CMB-HK002800 —01 |Gimp Thread Guide A ALAL oL A 1
N-50 DSC-BJ000200 -01 [Screw(11/64" n=40) AAL oHp A EILIAL (11/64" n=40) 1
N-51 CTA-BB000200 -01 |Gimp Thread Guide Lever Bracket AAL b Blle] B2l 1
N-52 DSC-BF001000 -01 |Screw(11/64" n=40) AAF ohfl 2t B2l ELEAL (11/64" n=40) 2
N-53 DSP-AC002500 —-01 |Spring For Gimp Thread Guide Lever AAL obLY B AT 1
N-54 DSP-AB002100 —01  |Spring For Gimp Thread Guide Lever Driving Plate  |&I A} OtLlf 26 RS EH A 1
N-55 CTA-BJ000500 -01 |Driving Plate For Gimp Thread Guide Lever|&l A} ok i8] &t H 1
N-56 DSC-FA008000 -01 [Stud For Gimp Thread Guide Lever ALAL LY B8] EHpA 1
N-57 DSC-FA007900 —01  |Stud For Gimp Thread Guide Lever Driving Plate AIAF ohf Bl RS THUPAL 1

NOTE: 01 — Long Trimmer(Z! A&
b

02 — Short Trimmer (%2 A

)
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
N-58 CTA-CL000100 —01  |Roller For Gimp Thread Guide Lever Driving Plate |l A} ohiff 28] 2= B 2 221 1
N-59 PSN-AA001500 -01  [Nut(M4) AAL obLl Bl ASE HE (M4) 1
N-60 CTA-CM000100 -01 |Gimp Thread Guide Lever AIAL ok 2l 1
N-61 CTA-CM000200 -01 |Gimp Thread Guide Driving Lever AAL otf 5 Bl 1
N-62 PSC-BA000700 -01 [Screw(M4xL8) AAL oY 75 Bl DY LA} 2
N-63 AMB-PS001900 Gimp Thread Guide Pipe A Ass'y 2AlAL ohf mo| = A (X) 1
N-64 PSC-AC004100 Screw(M4XxL8) AAF ohlf mHo| X A (=) ELFAF (M4XL8) 1
N-65 AMB-PS001800 Gimp Thread Guide Pipe B Ass'y AAF ohf 10| Z B 1
N-66 PSC-BA000700 Screw(M4xL8) AlAL obll mHo| = B D™ LIAL (M4XLS) 1
N-67 CMB-HK002900 -01 |Gimp Thread Guide B AAL oY B 1
N-68 PSC-BA000700 -01 |Screw(M4XL8) AAL oY B D™ LEAL (M4XL8) 1
N-69 CUT-BM000100 Thread Release Cylinder Knuckle AEF7| A2l HE 1
N-70 DPN-AD004100 Knuckle Pin HE & 1
N-71 PSR-AC000300 E-Ring(d4) HE ® E-3 (22 dp4) 1
N-72 GP-010539-00 —02 |Gimp Thread Guide Disk AIAL oFLY A 2
N-73 DSP-BA001100 -02 |Gimp Thread Tension Adjusting Spring AAP oY =H AZ™ 1
N-74 DSN-CD000400 —02 |Nut AMAL ol =H Ex| HE 1
N-75 CL-000033-00 —-02 |Collar For Gimp Thread Tension Release Plate AL AEFT|H T2 1
N-76 GP-001825-00 —02  |Return Spring For Gimp Thread Tension Release Lever MAL =F7| 2h3ely 2(E A=Zd 1
N-77 GP-001754-00 -02 |Gimp Thread Tension Release Plate AMAFA=FT| T 1
N-78 PWS-AA000400 -02 |Washer AAF A EFT| I kM 1
N-79 DSC-BF001000 -02 |[Screw(11/64" n=40) AAFMEFT| B DHLEAL (11/64" n=40) 1
N-80 GP-001756-00 —-02 |Gimp Thread Tension Release Driving Lever  |&A} Al=F7| 22 1
N-81 PSC-BA000700 -02 |Screw(M4xL8) AMAFA=FT| el DHLEAL (M4XL8) 2
N-82 GP-001755-00 -02 |Gimp Thread Guide(J) AAL ol () 1
N-83 PSC-BA000700 -02 |Screw(M4XL8) AAL obLY (J) DELEAL (M4XL8) 1
N-84 CMB-HK003500 Sub Upper Thread Adjusting Guide(U) Hzx QM = 70| E (M) 1
N-85 CMB-HK003600 Sub Upper Thread Adjusting Guide(L) Bx gIA =™ 70| = (5} 1
N-86 PWS-AA001900 Washer ot (S22 d6) 2
N-87 PSC-AC007500 Screw(M3XL6) DX LIA} 2
N-88 PWS-AA000400 Washer = obM 2

NOTE: 01 — Long Trimmer(Z! AFE &)
02 — Short Trimmer(%e AIEY)

[}
S
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
0-1 CLB-BG003000 Support For Oil Felt Upper Shaft A 27 9E XX 1
0-2 CLB-JL002800 Oil Felt For Upper Shaft A SR EE 1
0-3 DSC-BA000900 Screw(9/64" n=40) X|X|cH ELIAH9/64" n=40) 1
0-4 CLB-JD000300 Oil Wick dE =7 74 1
0-5 DSC-BA000900 Felt Fixed Screw(9/64" n=40) 2 E T3 LIAH9/64" n=40) 3
0-6 CLB-JL003900 Oil Felt For Arm A =7 dE 1
0o-7 CLB-JG000300 Hose A FASAA 1
0-8 CLB-JG000300 Hose B FA SAB 1
0-9 PTC-AH000500 Code Holder(3N) FEZC(3N) 3
0-10 DSC-BA000900 Screw(9/64" n=40) AEEC ELIAL 4
O-11 CLB-JJ000100 Oil Winder 7& 1
0-12 CLB-JNO00100 Oil Gauge 22l 7o]x| 1
0-13 CLB-FA000100 Oil Window Rubber Ring FE DR 1
0-14 CLB-JB000300 Oil Tank Ass'y U (x) 1
0-15 DSC-BJ000200 Screw(9/64" n=40) AR I (=) ELIAH9/64" n=40) 4
0-16 CLB-BB000500 Qil Tank Bracket 2 g3 =a3l 1
0-17 DSC-BJ000200 Screw(11/64" n=40) a3l ELEAK11/64" n=40) 2
0-18 CLB-BG002400 Support For Oil Felt Lower Shaft stE =7 Y E X|X|Cf 1
0-19 DSC-BJ000200 Screw(11/64" n=40) XX ELEAH11/64" n=40) 2
0-20 CLB-JL003100 Qil Felt For Lower Felt St =7 8E 1
0-21 DSC-BA000900 Felt Fixed Screw(9/64" n=40) 2 E 1™ LIAH9/64" n=40) 1
0-22 CLS-BJ000300 Cover For Lower Shaft Cam st A 74 1
0-23 DSC-BJ000200 Screw(11/64" n=40) ot5 74 F{f ELIAH11/64" n=40) 2
0-24 CLB-BG002900 Wick Support For Looper Lonk £ 3 74 XX 1
0-25 PSC-BA000500 Screw(M3XxL5) | x| ELFAHM3XL5) 1
0-26 CLB-BG002800 Felt Support 2 E XXy 1
0-27 PSC-BA000500 Screw(M3x%L3.5) &l E X|X|cf ELIAHM3XL3.5) 1
0-28 CLB-JL003700 Oil Felt For Felt Support A E XX} 27 LE 1
0-29 CLB-JL003800 Oil Felt For Looper Driving Shaft FH 7S5 a7 9E 1
0-30 CLB-JL003600 Oil Felt For Looper Base FH HjolA g7 E 1
0-31 PSC-BA000400 Oil Felt Fix Screw(M3XL6) ZH HolA 27 "E ITX LIAHM3XL6) 1
0-32 PWS-AA000200 Washer I LEAL 2bM 1
0-33 CLB-JD000300 Wick For Looper Base FIH H|o|A 7 74 1
0-34 CLB-JG000700 Oil Tube For Looper Base FIH Hlo|A R4 SA 1
0-35 CLB-BH001100 Wick Holder A FAZEO| A 1
0-36 PSC-BA000400 Screw(M3xL5) FAIEOl A ELEAHM3XLS) 1
0-37 CLB-JD000300 Oil Wick FH 3 27 78 1
0-38 CLB-JD000300 Oil Wick A3 =7 7 1
0-39 CLB-JG000300 Hose FH 3 FA A (H3XP5) 1
0-40 CLB-JG000300 Hose =7 93 FY SA(P3XD5) 1
0-41 CLB-BH001000 Oil Hose Holder 2 A Fo| 1
0-42 DSC-BJ000200 Screw(11/64" n=40) SAZO| ELIAK11/64" n=40) 1
0-43 CLB-JD000300 Oil Wick st 75 2l 27 74 1
0-44 CLB-JD000300 Oil Wick ot 78 RE =27 74 1
0-45 CLB-JG000300 Hose st 723 2l /F4A A 1
0-46 DPK-CA000800 Qil Cap gt 715 7|01 § 2 H 2
0-47 DPK-CA000800 Qil Cap HisOf o2 23 294 2 1
0-48 DPK-CA000700 Qil Cap ANaM2 s 522 A 1
0-49 CLB-JD000300 Oil Wick X1 es & =27 74 1
0-50 CLB-JD000300 Oil Wick i 7 A 1
0-51 CLB-JL003000 Oil Felt For Cutter Lever Shaft HE gl £ S/ 2E 2
0-54 CLB-JG000300 Hose 2t mo|= 1
0-55 PTC-AG000200 Tie Eto|(F) 5
0-56 DSC-BJ000300 Screw E LA 1
0-57 DWS-AA001100 Washer =R 1
0-58 PTC-AHO000100 Cable Holder(5N) IE EC(5N) 1
0-59 PTC-AG000100 Tie Eto](£) 55
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Ref. No.

Parts No.

Note

Name of Parts

= H

Qty

Assembly

No.
0-60 49-018A—12HA Felt %A Expander 3/8" 1
0-61 CLB-JL000800 Rubber Cap 2H Y3 WE 1
0-62 DPK-CA000800 Qil Cap X2 2e] 2 M 1
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
P-1 CAR-BB000300 Manifold Bracket fHEE 223 1
p-2 PSC-DA000100 Screw Nail U EZEE 22121 I8 LIALR 2
pP-3 AAR-PS001100 Filter Regulator ASM Filter Regulator ASM 1Set
P-4 PPP-BHO000100 Air Unit oo FLE 1
P-5 PPP-BD000200 Regulator ElEEE 2
P-6 PPP-BJ000100 Bracket I==1% 1
pP-7 PPP-AAQ001500 Nipple HE 2
P-8 PPP-AA002100 Elbow Union A 1
P-9 PPP-AA002200 Coupling HEE 1
P-10 PPP-AG000100 Finger Valve LAAWE 1
P-11 PPP-BG000200 Air Presser Switch Q2 AQ[X| 1
p-12 AAR-PS000900 Air Solenoid Valve ASM (A) Air Solenoid Valve ASM (A) 1Set
P-13 PPP-BA000500 Solenoid Valve Se-ojl= e 1
P-14 PPP-AB000300 Presser Gauge HiZ| =& @We 2
P-15 PPP-AB001800 Nipple HE 1
P-16 PPP-AA001700 Elbow Union B AL A 1
pP-17 PPP-AA001600 Elbow Union A AL LB 3
P-18 AAR-PS001000 Air Solenoid Valve ASM (B) Air Solenoid Valve ASM (B) 1Set
P-19 PPP-BA000600 Solenoid Valve SecojlE YE 5
P-20 PPP-BB000300 Manifold Block HHEZEE 28 1
pP-21 PPP-BC000100 Silence 37| 2
p-22 PPP-AA001900 Nipple HE 1
p-23 PPP-AB000200 Speed Controller AnlE ZEED 4
P-26 PPP-AD000100 Air Tube(d4) Air Tube(dp4) -
p-27 PPP-AD000300 Air Tube($10) Air Tube($10) -
pP-28 PSC-AC003900 Filter Regulator ASM. Screw(M5XL10) Filter Regulator ASM. A LFAHM5XL10) 2
P-29 PWS-AA000400 Washer TIHLIAL 2bM 2
P-30 PSN-AA000200 Nut(M5) ™LA L E(M5) 2
P-31 PSC-BA000200 Solenoid Valve A Screw(M4xL35) Solenoid Valve A DM LIAHM4XL35) 3
pP-32 PSC-BA000200 Solenoid Valve B Screw(M4XL35) Solenoid Valve B D& LIAHM4XL35) 4
P-34 CA-000722-00 Pneumatic I/O Cable S7|¢4EH AHolE 1
P-35 PPP-AA002000 Straight A Ez 0| E(2Futsl) 4
P-36 CA-000727-00 Cable S &3 M 7ol S 1
p-37 AS-000382-00 Air Pressure Ass’y S=E) 1Set
P-38 AS-001521-00 Air Pressure Ass'’y (=) 1Set
P-39 CA-000710-00 Cable ARBE E7H 4 A 0|E 1
P-40 CA-000721-00 Cable HE MM AHolE 1
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Applied

Ref. No. Parts No. Note Name of Parts = :
Period

Q-1 CST-MF000300 Thread Stand Ass'y(For 3T) 2

Q-2 CST-LG001401 May.17.12
CST-LG001400 Apr.07.10

Q-3 CST-LH000600 Table Stand Ass'y (

Q-7 DSC-AZ000100 Table Fixed Bolt 2UEE(X)

Q-8 PWS-AA001700 DHEE 91N 4 07

Q-9 PWS-CA001500 Spring Washer IHEE AT2IQLN 4

Q-10 PSN-AA000500 IHEE HE(M8) 4

Q-11 GP-002172-00 Table(T) (Option) Elol £(T) (8M) 1
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Accessories Mechanism
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
R-1 PTL-BA000100 Driver(L) E2}0|H(X) 1
R-2 PTL-BA000200 Driver(M) =E2}0|H(h) 1
R-3 PTL-BA000200 Driver(S) E2}olH (/) 1
R-4 PTL-CB000100 Spanner Adf L 1
R-5 CAC-JB000100 QOiler 2 FRE 1
R-7 - Needle (Dox558 #18 (SCHMETZ Nm110) |HH= (Do X 558 #18 (SCHMETZ Nm110) 5
R-8 GP-002169-00 Threader A7) 20 1
R-9 PTL-AB000100 L-Shaped Wrench(2mm) LA & %] (2mm) 1
R-10 PTL-AB000300 L-Shaped Wrench(2.5mm) LA} 3l x| (2.5mm) 1
R-11 PTL-AB000500 L-Shaped Wrench(3mm) LA} &l %] (3mm) 1
R-12 PTL-AB000400 L-Shaped Wrench(4mm) LA} & X[ (4mm) 1
R-13 PTL-AB000200 L-Shaped Wrench(5mm) LA &l %] (5mm) 1
R-14 12-115C-SW70 Fuse(15A) F=(15A) 2
R-17 CAC-MA000100 Head Cover ol EFHH 1
R-18 91-020A-300G Pin Set HA 1
R-19 CAC-JB000200 Bottle of QOil ds 1
R-20 PTC-AG000200 Cable Tie(S) 70l £ Etol(')\) 5
R-21 PTC-AGO000100 Cable Tie(M) 70l £ E}ol(h) 5
R-22 CGA-GN000200 -01 |Hammer-20mm S H-20mm 1
R-23 CGA-GN000300 -01 |[Hammer-38mm S H-38mm 1
R-24 GP-001702-01 -02 |Hammer-S24mm s H-S24mm 1
R-26 CAC-MH000100 Accessory Bag MMM 2] Bl 1
R-27 PSC-DD000200 Screw OPHtA ABHE ZE|LIA} 3
R-28 CST-MF000100 Thread Stand Ass’y Al Z2ol(x) 1Set
R-29 - Inner Box 2l A 1
R-30 GP-002279-00 -02G |Hammer-36mm ol H-36mm 1
R-31 - CD Manual CD o7& 1

NOTE: 01 — Long Trimmer(Z! AFE&)
02 — Short Trimmer(%e AIEY)

[}
S
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
S-1 DSP-AC002600 Spring For Switch Lever AQx Bl A= 1
S-2 DSC-FA000100 Stud Screw For Spring Support AT X|X| ChpAb 1
S-3 DSN-AA000900 Nut(11/64" n=40) CHFAL HHE(11/64" n=40) 1
S-4 GP-002115-00 Hand Switch HE A2|X| (SS-5) 2
S-5 DSC-BA001200 Screw(3/36" n=56) HE AQ|x| THLIAK3/36" n=56) 4
S-6 CHS-BJ000100 Switch Setting Plate AQX| ME o 2
S-7 PSC-AC004100 Screw(M4xL8) AQx| MY E THELIAHM4AXLS) 4
S-8 CHS-CM000100 Hand Switch Lever(L) HE AR 2 (H) 1
S-9 CHS-CM000200 Hand Switch Lever(R) HE AR 2l (F) 1
S-10 DSC-FA009000 Stud Screw For Hand Switch Lever(11/64" n=40) [ = A X| 2l SHFAH(11/64" n=40) 2
S-11 DSN-AA000900 Nut(11/64" n=40) CHFAL HHE(11/64" n=40) 2
S-12 CHS-LA000100 Hand Switch Cover HE A9 74 1
S-13 DSC-BF001000 Fixed Screw(11/64" n=40) HE ALK HH IFHLIAK11/64" n=40) 2
S-14 PWS-AA000400 Washer DYLIAL 9F 2
S-15 12-011A-PT11 Foot Switch Ass'y A4 (F) 1Set
S-16 11-001A-PT10 Base Foot Switch A H 2 HolA 1
S-17 11-1000-PT11 One Step Stroke 16 2HIE A %] 2
S-18 08-015C-3701 Clamp Cable 7lo| E Fol 2
S-19 09-031S-3701 Screw(M4xL8) H Ol S &0l Z=RLIAHE) 1
S-20 11-001S-PT10 Ending Bushing gz 1
S-21 11-003A-PT10 Cover Foot Switch 1A W HjojA A 1
S-22 07-004S-SM5S Screw Ass'y For “A”’Foot Switch Cover(M4xL8)[ 2! Al H Eh H| O] A FHE Z=QILIAHZ=) A" 2
S-23 10-0285-SC53 Screw Ass'y For “B"Foot Switch Cover(M4xL8)| &) A T € H| 0| A {1 ZQILIAHZE)“B” 2
S-24 11-002M-PT10 Sponge AEX| 2
S-25 DWS-CC000100 Washer kM 2
S-26 CA-000726-00 Cable HE A2/ Hol= 1
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Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period

T-1 01-000A-BH6U Control Box Ass'y ZEE A (X) 1Set

T-2 GP-013459-04 Box Body gkAdiC| 1 Feb.03.10

T-3 GP-008671-01 Front Profile Upper MHE T2apl-A 1

T-4 10-016S-CPT1 Screw(M4xL12) MHE = 2alel-AF DHLIANM4XL12) 2

T-5 GP-008672-01 Front Profile Lower Mo e =T 2aiol-5t 1

T-6 10-016S—-CPT1 Screw(M4xL12) MHE T2 al-5F THLIAHM4AXL12) 2

T-7 GP-008673-00 Rear Profile Upper R m2miel-Ab 2

T-8 10-016S-CPT1 Screw(M4xL12) FHE T2alel-AF DHLIANM4XL12) 4

T-9 GP-008674-00 Rear Profile Lower THE =T 2n9l-5 1

T-10 10-016S—-CPT1 Screw(M4xL12) ZHE T2 alel-5F D™ LIAHM4AXL12) 2

T-11 GP-008666-01 Upper Frame ZFEX|X|CH-2¢ 1

T-12 10-004M-SW68 Screw(M3XxL5) JF2X| Xt —A THLIAHM3XL5) 4

T-13 GP-008663-01 Lower Frame ZtE2X|X| T -5t 1

T-14 10-004M-SW68 Screw(M3XxL5) 2 X| Xt -5t D™ LIAHM3XL5) 4

T-15 GP-014587-00 Upper Cover AP FH 1

T-16 EA-000114-00 Control Box Fan ZEEYA Fan 1

T-17 01-002M-AU12 Screw(M4xL35) FEZ4YtA Fan DY LEAHM4AXL35) 4

T-19 10-004M-SW68 Screw(M3XL5) A3 I E D™ LIAHM3XL5) 6

T-20 GP-008667-00 Insulation Plate i E0|E 3

T-21 BD-000326-00 Backplane Board gEeol 2= 1

T-22 10-020M-SW66 Screw(M3xL12) g Zeol 2= IHLIAKSet)(M3XL12) 18

T-23 GP-013461-01 Rear Cover FHAHH 1

T-24 10-004M-SW68 Screw(M3xL5) FHAE DTHELAHM3XLS) 6

T-25 EP-000039-00 SMPS SMPS 1

T-26 GP-008701-05 SMPS Bracket SMPS 2231 1

T-27 10-002S-SW66 Screw(M3xL8) SMPS & LIAHSet)(M3XL8) 5

T-28 BD-000203-07 DDC Board DDC 2= 1

T-29 10-002S-SW66 Screw(M3xL8) DDC & IHLIAHSet)(M3XL8) 6

T-30 BD-000325-20 Digital Board CIXI"E 2= 1 Apr.08.11
BD-000325-19 Digital Board ClxXg 22 1 Apr.08.11
BD-000325-18 Digital Board CIXE 2= 1 Nov.01.10

T-31 GP-008668-06 Digital Board Bracket CIX" EE =217 1 Feb.03.10

T-32 GP-012617-00 Board Bracket Handle HE 221 £F70] 1

T-33 10-073S-3701 Screw(M3xL10) He =233 2% 0| D™ LIAHM3XL10) 2

T-34 GP-007198-00 SMD FET Radiator Sheet CIX|Y 2= SMD FET WHEAIE 1

T-35 10-002S-SW66 Screw(M3xL8) CIXE 2= DHLIAKSet)(M3XL8) 4

T-36 01-001S—-NET1 Screw(M3XL6) CIXE 2= 223 DY LIAHM3XL6) 2

T-37 BD-000314-12 Step Board AHEE 1 Aug.08.11
BD-000314-11 Step Board AHHEE 1 Nov.01.10
BD-000314-10 Step Board AHBE 1 Sep.06.10
BD-000314-09 Step Board AHIEE 1 Apr.09.10

T-38 GP-013453-01 Step Board Radiator AH HE diodm 1

T-39 GP-013452-01 Step Board Radiator Bracket A8 EE dtd 2apdl 3

T-40 GP-013610-00 Step Board Radiator Sub Bracket AHHE Hxodrod =aiz 3

T-41 GP-013846-00 Radiator Sheet B AHEE YAHAE (B) 3

T-42 SC-001272-00 Screw(M4xL8) ABIHE grodnt DX LIANM4XLS) 4

T-43 10-002S-SW66 Screw(M3xL8) ABHC gtod =33l THLEAKSet) (M3XL8) 6

T-44 10-002S-SW66 Screw(M3xL8) AHHC B gtod 5313 THLEAKSet)(M3XL8) 6

T-45 10-002S-SW66 Screw(M3xL8) FET DA LIA} (Set)(M3XL8) 36

T-46 01-005A-BTO01 Step Board Fan AHEHE M 2

T-47 01-017C-DU33 Screw(M4x1.25) AHEE W D™ LIAHM4XL25) 4

T-48 GP-013456-02 Step Board Bracket AH HE =gzl 1

T-49 GP-012617-00 Board Bracket Handle 2E =213 &Fo| 1

T-50 10-073S-3701 Screw(M3xL10) He 9217 &F0| DY LEAHM3XL10) 2

T-51 10-002S-SW66 Screw(M3xL8) A8 HE THLIAL (Set)(M3XL8) 4

T-52 01-001S—NET1 Screw(M3XL6) AH HE =212 D™ LA M3XL6) 2

T-53 BD-000206-09 Main Board FHEHEE 1 Nov.01.10
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Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period
T-53 BD-000206-08 Main Board FHREE 1 Apr.02.10
T-54 GP-007203-00 Main Board Radiator FEECD SAE 1
T-55 10-012M-PT10 Main Board Stud F&H HBE AFE(3-5-15) 3
T-56 01-003S-2070 Screw(M4xL16) BEX|Cto| = THLIAKSet)(M4XL16) 1
T-57 10-003M-PT10 Screw(M4xL10) IPM DM LEAKSet)(M4X110) 2
T-58 GP-008670-05 Main Board Bracket FE EE 2219 1 Feb.03.10
T-59 GP-012617-00 Board Bracket Handle HE 22131 &£70] 1
T-60 10-073S-3701 Screw(M3xL10) He =23 &Fo| D™ LIAHM3XL10) 2
T-61 10-002S-SW66 Screw(M3xL8) F= 2= THLIAL (Set)(M3XL8) 4
T-62 01-001S-NET1 Screw(M3XL6) F& HE =281 D™ LIAHM3XL6) 2
T-63 07-004S-SM5S Screw(M4x110) FHHH T X|LEAHSet)(M4XL10) 1
T-64 GP-008660-01 Cable Cover A0l & 74t 1
T-65 10-003M-PTO1 Screw(M4xL8) HOIE 7 D™ LIAHMAXLS) 4
T-66 GP-007711-00 Digital Board Sticker ClX|Y 22 AE[H 1
T-67 GP-013457-00 Step Board Sticker AR HE AEHA 1
T-68 GP-007713-00 Main Board Sticker FH HE AEA 1
T-69 GP-047599-00 QC Passed Sticker QC Passed AE|AH 1 Nov.04.09
T-70 GP-013874-00 Voltage Sticker M ALRF AE[FH 1
T-71 09-012S-CE53 Caution Sticker O AAE|F 1
T-72 04-001C-SE50 Screw(ST5xL16) ZEE gtA THLEAL (A)(ST4XLS) 4
T-73 10-001M-5030 Screw(M6xL50) 2EE dtA DHLEAL (B)(M6XL50) 4
T-74 10-003S-SW66 Spring Washer(M6) Az 8 2b(M6) 4
T-75 10-004S-SW66 Washer(M6) = kA (M6) 4
T-76 91-001C-BT10 Urethane Washer el EF 2FM 4
T=-77 91-001C-PT10 Table Washer H ol & 2tM 4
T-78 CA-00342-00 SMPS Connecting Cablel SMPS 1 70|21 (=) 1
T-79 CA-00343-00 SMPS Connecting Cable2 SMPS 1Z Ho|22(FH) 1
T-80 SC-000502-00 Step Board Stud ABIHE T AEE(M3-30.5-5) 4
T-81 01-100B-BH6U BH6U SMPS Bracket(set) BH6U SMPS 223 (x) 1
T-82 01-200B-BH6U BH6U Digital Bracket(set) BH6U CIXIE =2pl(x) 1
T-83 03-001A-ZIZA IC AT28C256-15PUEEPROM IC AT28C256-15PUEEPROM 1
T-84 03-002A-BH30 IC AM27C010(M27C1001) IC AM27C010(M27C1001) 1
T-85 16-016A-SC53 IC AT24C04-10PU-2.7 IC AT24C04-10PU-2.7 1
T-86 16-103A-SC53 IC-GAL22V10D—-25LPN IC-GAL22V10D-25LPN 1
T-87 01-300B-BH63 Step B/D Bracket(set) Step B/D E2}(=x) 1
T-88 CA-002911-00 Jumper Cap(Red) HH HEE) 3
T-89 EP-000207-00 Cable Holder(50mm) 70l &ol(50mm) 1
T-90 GP-027061-00 Fan Bracket o =243 1
T-91 SC-000683-00 Screw(M3xL8) W =i IHL AL 2
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Applied

Ref. No. Parts No. Note Name of Parts = g Qty )
Period

U- GP-013470-02 Membrane Switch He ol AR 1 Dec.01.09

U- GP-013468-01 Front Cover MHAH 1

U- BD-000317-08 O/P Board o/P EE 1 Apr.19.12
BD-000317-07 O/P Board o/P EE 1 Aug.04.11
BD-000317-06 O/P Board o/P EE 1 Mar.08.11
BD-000317-05 O/P Board O/P EE 1 Nov.01.10

u-4 10-024M-SW66 Screw(ST3xL8) O/P 2= TIHLIAHST3XL6) 2

U-5 02-002A-BHUP LCD LCD 1

U-6 GP-013601-00 Switch Cover ALK HH 1

U-7 GP-013469-00 Rear Cover FHAHH 1

U-8 11-002S-5050 Screw(ST3XL8) FHHAY THELIAHST3IXLS) 4

U-9 CA-000708-00 Operation Cable ZRHE 4 7ol 1

u-10 15-026M-1000 Cable Tie 70| & EtO| 4inch 2

u-11 GP-011455-00 Stand For OP Box OP Box AEHE 1

u-12 SC-000410-00 Screw(M4xL12) OP Box D™ LIAHM4AX12) 2

U-13 SC-000411-00 Screw(ST4XxL16) OP Box 2B = DX LIAHST4XL16) 4

U-14 EA-000250-01 OP Box(Ass'y) OP Box(Zx) 1

U-15 02-004B-BDO01 IC 27C512 IC 27C512 1

U-16 04-003B-PT10 Card Volume ItE B8 1

u-17 06-002B-BH30 Header 20P Header 20P 1
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
V-1 GP-004859-00 Rotary Air Cylinder 2E2| oo HEiH 1
V-2 PPP-AA000100 Air Cylinder Fitting A ofof el g A 1
V-3 PPP-AA000200 Air Cylinder Fitting B ofof A2l mg B 1
V-4 PPP-AD000100 Air Tube(dp4) ol SA(b4) -
V-5 GP-001957-00 Mounting Plate For Cylinder Agld Satg 1
V-6 03071SC—-A001 Screw(M3xL15) A2l 222 ELAM3XL15) 2
V-7 GP-001960-00 Setting Plate For Cylinder AlEin g 1
V-8 PSC-BA000400 Screw(M3xL5) A ME I ELIA(M3XLS) 2
V-9 GP-001964-00 Support Plate For Cylinder Algld x| x| g 1
V-10 DSC-BA000100 Screw(9/64" n=40) A2l x| X|Z ELAH9/64" n=40) 2
V=11 PWS-AA001000 Washer A XX ELIAL 2k 2
V-12 GP-001963-00 Hammer Setting Lever s AE 2l 1
V-13 DSC-BJ000300 Screw(9/64" n=40) s AE 2] ELEAH9/64" n=40) 1
V-14 GP-001962-00 Hammer Plate(7mm) S E(7mm) 1
V=15 PSC-AC013600 Screw(M3xL5) s EZ ELFAHM3XLS) 2
V-16 GP-004727-00 Sensor Ass'y MM (=) 2
V=17 GP-001958-00 Sensor Bracket MM 22t 2
V-18 GP-001959-00 Sensor Detecting Plate MM 24X T 1
V=19 DSC-BJ001100 Screw(9/64" n=40) MA ZEX| B ELEAK9/64" n=40) 1
V-20 GP-001965-00 Cover For Needle Bar Timing Belt(B) HHsCH Eto|Y HWE H(B) 1
V-21 GP-004728-00 Photo Sensor Ass'y ZE MM(x) 1
V-22 PSC-BA000400 Screw(M3XxL5) ZE MM ELIAHM3XL5) 2
V-23 GP-001961-00 Setting Plate For Sensor M AE 2 1
V-24 DSC-BJ000200 Screw(11/64" n=40) ME & £ro| ELIAK11/64" n=40) 2
V-25 DWS-AA000600 Washer ME = Fo| ELIAL 2kM 2
V-26 GP-001093-00 Holder For Setting Shaft ME & Fol 1
V=27 PSC-AC003700 Screw(M5x1.20) MEl & ZELIAHM5XL20) 1
V-28 GP-006042-00 Shaft For Sensor Setting MM ME = 1
V-29 AS-001290-00 Air Solenoid Valve ASM. of0f &2l =0 = W= (x)(C) 1Set
V-30 GP-005980-00 Solenoid Valve SelcolE e 1
V=31 PPP-BC000200 Silence = 2
V=32 PPP-AA000100 Hose Nipple A SAHEA 2
V-33 PPP-AA000200 Hose Nipple B SAUEB 1
V-34 GP-006037-00 Nipple HE 1
V-35 91-002S-1067 Screw Nail Sel-olE e =217 I LIAIR 2
V-36 GP-005979-00 Pneumatic 1/0O Cable S LdEH AOIE(X) 1Set
V-37 PSC-AC000200 Screw(M3xL5) AH A 2l HE Zx| DTHLIAKM4AXL10) 2
V-38 PWS-AA001000 Washer AHA 2P e | D™LEAL b 2
V-39 PTC-AG000200 Cable Tie(S) 70l = EO[ (/) 4
V=40 PTC-AHO000100 Code Holder(5N) IE ZC(5N) 1
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Assembly

Ref. No. Parts No. Note Name of Parts = g Qty No
W-1 GP-002037-00 Cloth Feed Bar X ol &H}t 1
W-2 GP-002038-00 Cloth Feed Plate(L) M Ol & EHZ}) 1
W-3 PSC-BB000700 Screw(M3XL6) M o|SE(Z=H) FHLAHM3XLE) 2
W-4 GP-002039-00 Cloth Seting Guide(L) M MY Jtol (=} 1
W-5 SC-000326-00 Screw(M4xL4) M AE Jto| E(2H E LA MAXLA) 2
W-6 PWS-AA000900 Washer M AE Tl =(F) 24 2
W-7 GP-002040-00 Cloth Setting Spring Plate MAME Az 2
W-8 PSC-BA000400 Screw(M3XxL5) MY AT ELAHM3XLS) 4
W-9 GP-002041-00 Cloth Feed Plate(R) X ol S EH() 1
w-10 PSC-BB000700 Screw(M3xL6) M ol S () HLHAHM3XLS) 3
W-11 GP-002042-00 Cloth Setting Guide(R) H MY Jtol=(2) 1
W-12 SC-000326-00 Screw(M4xL4) X ME J10| =(%) & LIAHM4AXL4) 2
W-13 PWS-AA000900 Washer M MY J10|E(9) 2HM 2
W-14 GP-002043-00 Cloth Setting Guide H ME Jtol= 1
W-15 SC-000327-00 Screw(M4xL5) M MY Jto| = ELIAHMAXLS) 2
W-16 PWS-AA000900 Washer M MY JHo|E 2bM 2
W-17 GP-002044-00 Feed Base(L) 0| & o] A(F) 1
W-18 AS-001622-00 Cloth Feed Air Cylinder Ass'y M 0|& ofjof MEIH(X) 1Set
W-19 GP-005994-00 Cloth Feed Air Cylinder M 0|& ofof AR 1
W-20 GP-002376-00 Cylinder Auto Switch ARIH RE ALK 1
W-21 PPP-AA000100 Air Cylinder Fitting ofof Alel m|g 2
W-22 GP-002045-00 Cloth Feed Cylinder Rod Mol AElH RE 1
W-23 GP-002046-00 Cloth Feed Cylinder Rod Stud Screw HMo|& ARH RE ChtAr} 1
W-24 GP-002047-00 Feed Guide Shaft 0|& 710lE = 2
W-25 PSC-AC000200 Screw(M4x1.10) 0|& 710l E & EHLHAHMAXL10) 4
W-26 GP-002048-00 Stopper Block AEN =8 1
wW-27 PSC-AC000200 Screw 2EH £8 FHUAKMAXLI0) 1
W-28 PWS-AA001000 Washer AEH E5 ELIAL 2FM 1
W-29 CL-000005-00 Collar For Stopper Block AEH =5 7t} 2
W-30 PSC-CB000200 Screw(M4xL4) AEH 25 712} L AHM4AXL4) 2
W-31 GP-002049-00 Limit Switch Setting Plate 2|0|E ALQX| MEH 1
W-32 PSC-AC000200 Screw(M4x110) 2|0|E A2 ME I ELIAHMAXL10) 2
W-33 PWS-AA001000 Washer 2|0|E AR MY T ELIAL 2tA 2
W-34 GP-006004-00 Limit Switch 2|0 E A2({%] 2
W-35 PSC-AC010100 Screw(M3xL12) 2|0|E ALRX| ELAHM3XL12) 4
W-36 GP-007346-00 Hand Switch Support Plate HE AQ|X| X|X| T 1
wW-37 GP-002051-00 Feed Moving Block ols 28 25 1
W-38 BR-000004-00 Bearing 0|& 28 =5 Hl0{3(LM6UU) 1
W-39 PSR-AA000300 C-Ring(b12) ol 28 25 Ho C-(p12, F 1
W-40 GP-002052-00 Cylinder Setting Bracket A2 MY =22l 1
W-41 PSC-AC000200 Screw(M4xL10) Aein MY =221 ELAHMAXL10) 2
W-42 GP-005995-00 Feed Pin Moving Air Cylinder ol &H AtF of|of Al 1
W-43 PPP-AA000100 Air Cylinder Fitting ofof M2l ulg 1
W-44 PN-000073-00 Feed Pin ol & 1
W-45 PWS-AA001000 Washer Ol ST 2k 1
W-46 GP-002053-00 Spring For Feed Pin olgH Azg 1
W-47 GP-002054-00 Guide Plate For Feed Pin 0| & Jio| =& 1
W-48 PSC-AC000200 Screw(M4x110) Ol &H 7to| =X ELIAHMAXL10) 2
W-49 GP-002055-00 Cloth Feed Bar Guide(L) ™ o] &H} J7to| E(=} 1
W-50 PSC-AC004100 Screw(M4xL8) M o|&H} 70| E(Z ELIAHM4XLS) 1
W-51 PSC-AC000900 Stopper Screw(M5XL15) M o|&HAET %LMI-( 5XL15) 1
W-52 PSN-AA000700 Nut(M5) M o|&Ht AR FLIAL L E(M5) 1
W-53 GP-002056-00 Feed Base(L) ol& HlolA () 1
W-54 GP-005995-00 Feed Base(L) Air Cylinder 0| & Hjo|A(F) oflof MBI 1
W-55 PPP-AA000100 Air Cylinder Fitting ofof M2l ulg 1
W-56 GP-001687-00 Air Cylinder Rubber Cap ofof M2t n2opl 1
W-57 GP-002057-00 Cloth Feed Bar Guide(R) M o] &H} J7Ho| E() 1
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Assembly

Ref. No. Parts No. Note Name of Parts = H Q'ty No
W-58 SC-000327-00 Screw(M4xL5) M 0| &8} 7to| E() ELIAHM4AXL5) 2
W-59 PWS-AA000900 Washer M o|&H} 710| E() FLIAL kM 2
W-60 GP-002058-00 Lower Thread Trim Cover Plate(C) SHALE HHE (C) 1
W-61 GP-002059-00 Cover For Presser Plate(B) FET HH(B) 2
W-62 GP-002060-00 Manifold Bracket L EE 22p 1
W-63 PSC-DA000100 Bracket Fixing Screw Nail U EE 2230 0F LIALR 2
W-64 AS-001614-00 Air Solenoid Valve ASM(D) oflof £ajlirol= WE(x)(D) 1Set
W-65 PPP-BA000600 Air Solenoid Valve SecojlE YE 3
W-66 GP-006012-00 Manifold Block L EE 55 1
W-67 PPP-BC000100 Silence ng= 2
W-68 PPP-AA002800 Half Union StZ RFLI2 2
W-69 PPP-AF000200 Plug el 2
W-70 PSC-BA000200 Manifold Block Fixing Screw(M4x135) U EZ2E 25 DY LIAHM4XL35) 4
W-71 PPP-AD000200 Air Tube($6) Air Tube($6) -
W-72 PPP-AD000100 Air Tube(d4) Air Tube(dp4) -
W-73 CA-000243-00 Pneumatic I/0O Cable 3¢ &3 AHolE(X) 1Set
W-74 PTC-AHO000100 Code Holder(5N) 70l = &0l (5N) 1
W-75 PTC-AG000200 Cable Tie(S) 70l £ Etol(’)\) 8
W-76 GP-005223-00 Support For Upper Thread Presser SAF5 XA 1
W-77 GP-005224-00 Plate For Upper Thread Presser SIAF=ET 1
W-78 DSC-BA000900 Screw(9/64" n=40) SIMFE XX ELIAK9/64" n=40) 2
W-79 PSC-BF000200 Screw(11/64" n=40) HE A x| X|X|E ELIAH11/64" n=40) 2
W-80 PWS-AA000900 Washer X| K| 2 ELLAF 2b 2
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Assembly

Ref. No. Parts No. Note Name of Parts = g Q'ty No
X-1 GP-002194-00 Bracket For Upper Thread Nipper Aol 22l 1
X-2 GP-002192-00 Support For Upper Thread Nipper Cylinder [/ Al £o| A2 X|X|Cj 1
X-3 PSC-AC000200 Screw(M4xL10) A2l XX DHLEAHM4XL10) 2
X—4 PWS-CA000900 Spring Washer DHLIAL AZE 2L 2
X-5 GP-002182-00 Support A For Support Shaft A X|F K| X|CHA 2
X-6 GP-002200-00 Support DU-Bushing Z|X|cf DU-% 4 (DU0605) 2
X=7 PSC-AC000200 Screw(M4xL10) XX F XX DHLAHM4XL10) 4
X-8 GP-002183-00 Support B For Support Shaft | X| = X|X|CHB 1
X—9 GP-002181-00 Upper Thread Nipper Support Shaft SIA ol XX F 1
X-10 PSC-CB000200 Screw(M4) x| x| & ELIAHMA) 1
X=11 GP-002180-00 Support Guide Shaft XX 7H0lE & 1
X=12 GP-002195-00 Thread Nipper A Aol A 1
X-13 GP-002196-00 Thread Nipper B Aol B 1
X—14 PN-000081-00 Thread Nipper Support Pin AlEo| x| x| H 1
X-15 PSR-AD001300 E-Ring($2) XX HE-(2dHb2) 1
X-16 GP-002173-00 Thread Nipper Return Spring Aol =27 2= 1
X=17 PSC-BA000500 Screw(M3XL6) ALErO| DY LIAH(M3XL6) 2
X-18 GP-002197-00 Support For Upper Thread Nipper LA ol x| x| ch 1
X-19 GP-002185-00 Lever For Thread Nipper EEEL 1
X=20 PN-000081-00 Lever Pin 2l H 1
X-21 PSR-AD001300 E-Ring($2) gl H E-3(SaHB2) 1
X-22 PSC-AC010300 Stopper Screw(M3XL8) AlEo| 2] HELIAHM3XLS) 1
X-23 PSN-AA002400 Stopper Nut(M3) HELIAL LHE(M3) 1
X-24 GP-002184-00 Cylinder Setting Bracket A ME =221 1
X-25 PSC-AC000200 Screw(M4x110) A =22l IHLAM4AXL10) 2
X-26 PWS-AA001000 Washer DYLIAL 2b 2
X-27 GP-002191-00 Support For Thread Nipper Setting Cylinder|& ZHo| 9| x| M & A2 X| x|y 1
X-28 GP-002187-00 Bracket A For Cam Lever Support el X|X| E2}HA 1
X-29 GP-002189-00 Cam Lever Support Bracket B el X|X] 2212B 1
X-30 PSC-AC000200 Screw(M4xL10) =22}2B D™ LIAHM4XL10) 2
X-31 PWS-AA001000 Washer TIHLIAL 2bM 2
X-32 GP-002188-00 Cam Lever Ass'y For U-Thread Nipper SIAlEo| Halle(X) 1
X-33 GP-002179-00 Stud Screw For Cam Lever 2t CHpA 1
X-34 GP-002175-00 Cam Lever Return Spring Mol S4 A=Y 1
X-35 GP-002174-00 Thread Nipper Lever Return Spring Aol B 5 Az 1
X-36 GP-002178-00 Stud Screw For Thread Nipper Lever Aol B S AT ChpA} 1
X-37 PSC-AC009400 Setting Screw(M4XL15) AE LIAHMAXL15) 5
X-38 PSN-AA002300 Nut(M4) ME LA HE(M4) 5
X-39 GP-002193-00 Cover For Needle Bar Timing Belt(C) dhHsCh Eto|d E2| HH(C) 1
X-40 GP-002190-00 Cover(D) For Needle Bar Timing Belt dhHsth Eto|Y E2| AHH (D) 1
X—=41 PSC-AC000200 Screw(M4x110) dh=r Eto]Y Ez2| {8 (D) DHLHAHMAXL10) 1
X—42 GP-002177-00 Spring For Cylinder Support Aer XX 2= 1
X-43 GP-002176-00 Spring For Cam Lever Support Bracket B |Z{2llt] X|X| E2}2 B A =& 2
X—-44 GP-002198-00 Thread Nipper Air Cylinder AlZo| offof Al2IH 1
X-45 PPP-AA000100 Air Cylinder Fitting ofof Alelr =g 2
X-46 PPP-AD000100 Air Tube(d4) oflo] A (p4) _
X—-47 GP-002199-00 Thread Nipper Setting Air Cylinder Al Fro| 2| Mg ofof ARIH 1
X-48 PPP-AA000100 Air Cylinder Fitting ofof Al m|g 1
X-49 PPP-AD000100 Air Tube(d4) o] SA(p4) -
X-50 GP-001687-00 Air Cylinder Rub Cap o of A2l TFo}sj 1
X=51 AS-000351-00 Air Solenoid Valve ASM (E) oflof &aflrol= WE(X)(E) 1Set
X=52 PPP-BA000400 Solenoid Valve SeolE e 2
X-53 PPP-BB000100 Manifold Block HHEE 25 1
X-54 PPP-AB001100 Speed Controller 2= ZEEY 2
X-55 PPP-AA000200 Hose Nipple SAUE 1
X-56 DSC-AA002100 Flug 211 1
X-57 PPP-AA002800 Half Union StZ L2 2
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Assembly

Ref. No. Parts No. Note Name of Parts = | Q'ty No
X-58 PPP-BC000100 Silence ng= 2
X-59 PPP-AD000200 Air Tube(d6) oflof EA(h6) -
X-60 GP-002186-00 Manifold Bracket(D) HUEZE= 22821(D) 1
X-61 PSC-DA000100 Bracket Fixing Screw Nail Sapgl 0N LIARR 2
X-62 05014SC-4113 Solenoid Valve Screw(M4x1.25) L8 -o|E WE DHLIAHMAXL25) 4
X-63 GP-002201-00 Pneumatic 1/0O Cable = dEH AHolE(X) 1Set
X-64 PTC-AG000200 Cable Tie(S) Hol2 Eto| (/) 4
X-65 GP-005223-00 Support For Upper Thread Presser SIMFE X X|CY 1
X-66 GP-005224-00 Plate For Upper Thread Presser M FET 1
X-67 DSC-BA000900 Screw(9/64" n=40) SIAEE XX ELIAK9/64" n=40) 2
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Gauge
Alo| x|

1.Clamp S&dx

- 01

10~18mm

18~22mm

22~26mm

26~30mm

i

i o

L : GP-002210-00

L : GP-002212-00

L : GP-002214-00

L : GP-002216-00

R : GP-002211-00

R : GP-002213-00

R GP-002215-00

R : GP-002217-00

10~18mm

10~18mm

i

i

L : CGA-BLO00100

L : GP-002220-00

R : CGA-BL000200

R : GP-002221-00

- 02

A (14~18mm)

B (18~20mm)

(22~26mm)

D (26~30mm)

mf) th

nf) fim

of o

L : GP-002244-00

L : GP-002246-00

L : GP-001694-00

L : GP-002248-00

R : GP-002245-00

R : GP-002247-00

R : GP-001695-00

R : GP-002249-00

(28~32mm)

(32~36mm)

(36~40mm)

o b

il

ol

L : GP-002250-00

L : GP-002252-00

L : GP-002254-00

R : GP-002251-00

R : GP-002253-00

R : GP-002255-00

Circular Hole

@5

Q7

|
T
|
T
TIT
I
I

T
L
2
<io—
|
TT
I
I

/ \
\ /

L : GP-007887-00

L: GP-011923-00

R GP-007889-00

R : GP-011924-00
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2.Needle Plate

x| 1}

(o B
- 01
38mm 38mm
© © © ©
© © © ©

L : CGA-GA000300

L : GP-002228-00

R : CGA-GA000400

R GP-002229-00

Gunsitar

©

- 02
A (14~18mm) o7 Q7 o7
© ﬁ © © © ©
12 : ° e
© © ©

L : GP-002232-02

L : GP-002234-02

L : GP-001690-03

L : GP-002236-02

R GP-002233-02

R : GP-002235-02

R : GP-001689-02

R : GP-002237-02

@5
©
©
©
©

a7
©
©
©
©

a7
©
©
©
©

L : GP-002238-02

L : GP-002240-02

L : GP-002242-02

R : GP-002239-02

R : GP-002241-02

R : GP-002243-02

Circular Hole

25

L : GP-007890-00

L: GP-011921-00

R : GP-007892-00

R:GP-011922-00
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Al

Gauge

O| X|

3.Hammer ol

10mm 12mm 14mm 16mm
GP-002268-01 | GP-002269-01 | GP-002270-01 | GP-002271-01
18mm 20mm 22mm 24mm
GP-002272-01 | CGA-GN000200| GP-002273-01 | GP-002274-01
- 0l 26mm 28mm 30mm 32mm
CGA-GN000100| GP-002275-01 | GP-002276-01 | GP-002277-01
34mm 36mm 38mm
GP-002278-01 | GP-002279-01 | CGA-GN000300
S 10mm S 12mm S 14mm S 16mm
GP-002281-01 | GP-002282-01 | GP-002283-01 | GP-002284-01
S 18mm S 20mm S 22mm S 24mm
GP-002285-01 | GP-001701-01 | GP-002286-01 | GP-001702-01
- 02 S 26mm S 28mm 30mm 32mm
GP-002287-01 | GP-002288-01 | GP-002276-01 | GP-002277-01
34mm 36mm 38mm
GP-002278-01 | GP-002279-01 | CGA-GN000300
@5 a7 ﬁ
Circular
Hole
GP-007893-00 GP-011919-00

4.Cutter 2HH

38

="

o 3.2 gA. 4.3 gA, 4.6 o ; 5.4 o 4.3
i 1 i ! 1
| ! T [ T
I~ s I~ e % / % / /
r; \ Ol |
GP-002258-00 CGA-GF000100 GP-002259-00 GP-002260-00 GP-002261-00

GP-002262-00

Circular Hole

@2 @23 4 ?5
A
(i
I —
i —
@2 r‘~@3
R : GP-011907-00|R : GP-007895-00|R : GP-007896-00|R : GP-011920-00
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Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
01-000A-BH6U |Control Box Ass'y 73 T-1 11-1000-PT11 |One Step Stroke 71 S-17 CA-000727 |Cable 65 | P-36
01-001S-NET1 |Screw(M3XL6) 73 | T-36 12-011A-PT11 |[Foot Switch Ass'y 71 S-15 CA-000730 |[Cable 11 | A-131
01-001S-NET1 |Screw(M3XL6) 73 | T-52 12-115C-SW70 |Fuse(15A) 69 | R-14 CA-000730 |Cable 35 | 1-80
01-001S-NET1 |Screw(M3xL6) 75 | T-62 | |15015SC-7113|Screw(M4xL10) 33 | 1-34 CA-000968 |Lower Shaft Sensor(Ass'y) | 21 | D-24
01-002M-AU12 [Screw(M4 X L35) 73 | T-17 15-026M-1000|Cable Tie 77 | U-10 CA-000968 [Needle Bar Rocking Sensor | 31 H-30
01-003S-2070 |Screw(M4xL16) 75 | T-56 16-016A-SC53|IC AT24C04-10PU-2.7 | 75 | T-85 CA-000968 |X—-Feed Sensor 33 1-28
01-005A-BT01 [Step Board Fan 73 | T-46 | |16-103A-SC53|IC-GAL22V10D-25LPN | 75 | T-86 CA-000968 |Y-Feed Sensor 35 | I-70
01-017C-DU33 [Screw(M4xL25) 73 | T-47 40-224A-300G |Thread Tension Adjusting Shaft | 57 N-2 CA-002911 |Jumper Cap(Red) 75 | T-88
01-035P-7400 |Pin 11 | A-129 | [49-018A-12HA|Felt 63 | O-60 CA-00342  |SMPS Connecting Cablet | 75 | T-78
01-060M-300G|Warning Sign Sticker | 11 A-97 91-001C—-BT10|Urethane Washer 75 | T-76 CA-00343  |SMPS Connecting Cable2 | 75 | T-79
01-100B-BH6U |BH6U SMPS Bracket(set) 75 | T-81 91-001C-PT10(Table Washer 75 | T-77 CAB-AA0014 |Arm 9 A-1
01-200B-BH6U |BH6U Digital Bracket(set) | 75 | T-82 91-002S-1067 |Screw Nalil 79 | V-35 CAB-ABO0O011 |Bed 9 A-2
01-300B-BH63|Step B/D Bracket(set) | 75 | T-87 | |91-020A-300G Pin Set 69 | R-18 CAB-BA0001 |Base 9 A-3
02-002A-BHUP |LCD 77 U-5 AAR-PS0009 |Air Solenoid Valve ASM (A)| 65 P-12 CAC-JB0001 |Qiler 69 R-5
02-004B-BDO01|IC 27C512 77 | U-15 AAR-PS0010 |Air Solenoid Valve ASM (B)| 65 | P-18 CAC-JB0002 |Bottle Of Oil 69 | R-19
03-001A-ZIZA |IC AT28C256-15PUEEPROM | 75 | T-83 AAR-PS0011 |Filter Regulator ASM | 65 P-3 CAC-MAO0001 |Head Cover 69 | R-17
03-002A-BH30|IC AM27C010(M27C1001) | 75 | T-84 ACT-PS0001 |Cutter Pipe(Ass'y) 43 | K-54 CAC-MHO0001 |Accessory Bag 69 | R-26
03071SC-A001 |Screw(M3xL15) 79 V-6 ALP-PS0001 |Looper Link Ass'y 55 M-1 CAR-BB0003 |Manifold Bracket 65 P-1
04-001C-SE50|Screw(ST5xL16) 75 | T-72 ALP-PS0002 |Cam Lever Ass'y 55 | M-13 CCP-BB0O013  |Spring Hook For Presser Plate(l) | 37 | J—31
04-003B-PT10|Card Volume 77 | U-16 ALT-PS0001 |LTT Link Lever 25 | F1-38 CCP-BB0014 |Spring Hook For Presser Plate(R) 37 | J-32
05014SC—-4113|Solenoid Valve Screw(M4xL25) 87 | X-62 AMB-PS0017 |Lower Thread Guide Pipe A | 57 | N—42 CCP-BF0002 |Shaft Holder For Clamp Lever Shaft| 39 | J1-55
06—-002B-BH30|Header 20P 77 | U-17 AMB-PS0018 |Gimp Thread Guide Pipe B Ass'y| 59 | N-65 CCP-BF0002 |Shaft Holder For Clamp Lever Shaft(R) | 41 | J2—55
07—004S—SM5S |Serew Assy For “4"Foot Switch Cover(MéxLg) | 71 S-22 AMB-PS0019 |Gimp Thread Guide Pipe A Ass'y| 59 | N—-63 CCP-BJ0017 |[Cloth Guide(L) 39 | J1-50
07-004S-SM5S|Screw(M4xL10) 75 | T-63 ANB-PS0001 |Needle Bar Driving Gear Ass'y | 17 | C—44 CCP-BJ0017 |Cloth Guide (R) 41 | J2-50
08-015C-3701|Clamp Cable 71 S-18 ANR-PS0001 |ldler Bracket(D) Ass'y | 31 H-12 CCP-BJ0018 |Cloth Guide(R) 39 | J1-45
09-012S-CE53|Caution Sticker 75 | T-71 ANR-PS0002 |ldler Bracket(U) Ass'y | 31 | H-15 CCP-BJ0018 |Cloth Guide(R) 41 | J2-45
09018SC-8118|Screw(M4XL6) 27 | F2-14 ANR-PS0003 |Needle Bar Rocking Pulley Ass'y | 31 H-6 CCP-BJ0019 |Cover For Slide Block| 39 | J1-53
09-031S-3701 |Screw(M4 X L8) 71 | S-19 AS-000267  |Needle Bar Rocking Shaft Ass'y | 31 | H-18 CCP-BJ0019 |Cover For Slide Block| 41 | J2-53
10-001M-5030|Screw(M6xL50) 75 | T-73 AS—-000305 |[LTT Link Lever(Ass’y)| 27 | F2-19 CCP-BJ0020 |Work clamp Plate(L) | 39 | J1-70
10-002S-SW66 |Screw(M3xL8) 73 | T-27 AS-000351 |Air Solenoid Valve ASM (E)| 85 | X-51 CCP-BJ0021 |Work Clamp Plate(R) | 39 | J1-64
10-002S-SW66 [Screw(M3XL8) 73 | T-29 AS-000375 |Roller Cam Lever(Ass'y) 55 | M-27 CCP-BL0012 |Clamp Arm(L) 39 | J1-67
10-002S-SW66 [Screw(M3xL8) 73 | T-35 AS-000377 |Lower Thread Tension AdjustinglAss'y) 49 | L-64 CCP-BL0013 |Clamp Arm(R) 39 | J1-61
10-002S-SW66 [Screw(M3XL8) 73 | T-43 AS-000382 |Air Pressure Ass'’y 65 | P-37 CCP-BMO0003 |Clamp Cylinder Rod | 37 | J-28
10-002S-SW66 |Screw(M3xL8) 73 | T-44 AS-001290 |Air Solenoid Valve ASM.| 79 | V-29 CCP-CDO0006 |Slide Block For Cloth Opening | 39 | J1-52
10-0025-SW66 |Screw(M3XL8) 73 | T-45 AS-001521 |Air Pressure Ass’y 65 | P-38 CCP-CDO0006 |Slide Block For Cloth Opening | 41 | J2-52
10-002S-SW66 [Screw(M3XL8) 73 | T-51 AS—-001614 |Air Solenoid Valve ASM(D) | 83 | W-64 CCP-CM0016 |Clamp Driving Lever | 37 | J-34
10-0025-SW66 |Screw(M3XL8) 75 | T-61 AS-001622 |Cloth Feed Air Cylinder Ass'y | 81 | W-18 CCP-CMO0017 |Clamp Lever B 37 | J-37
10-003M—-PT01|Screw(M4XL8) 75 | T-65 AS-005459  |Needle Guide Support Ass’y 49 | L-63 CCP-CMO0018 |Clamp Lever(L) 39 | J1-65
10-003M-PT10|Screw(M4xL10) 75 | T-57 AS-007503  |Lower Thread Trim Am Ass'y | 25 | F1-50 | | CCP-CMO0018 |Clamp Lever(L) 41 | J2-70
10-003S-SW66 |Spring Washer(M6) 75 | T-74 AS-007506 |Moving Mes C(L, R)Ass'y 27 | F2-25 CCP-CMO0019 |Clamp Lever(R) 39 | J1-59
10-004M-SW68 |Screw(M3xL5) 73 | T-12 AS—007507  |Bracket for Upoer Thread TrimmerAssy | 53 | L3—93 CCP-CMO0019 |Clamp Lever(R) 41 | J2-58
10-004M-SW68|Screw(M3XL5) 73 | T-14 AST-PS0001 |Gas Spring Ass'y For Head| 11 | A-70 CCP-KC0006 |[Shaft For Clamp Driving Lever | 37 | J-36
10-004M-SW68 |Screw(M3XL5) 73 | T-19 | | ATA-PS0014 |Thiead Tension Adusting Ass’y | 57 | N-1 CCP-KC0007 |Cylinder Support Shaft | 37 | J-26
10-004M-SW68 |Screw(M3XL5) 73 | T-24 ATA-PS0015 |Sub Thread Tension Adjusting Assy| 57 | N-16 CCP-KC0008 |Shaft For Clamp Lever | 39 | J1-57
10-004S-SW66 |Washer(M6) 75 | T-75 ATH-PS0002 |Thread Take-up Lever (Ass’y) | 19 | C-60 CCP-KC0008 |Shaft For Clamp Lever(R) | 41 | J2-56
10-012M-PT10|Main Board Stud 75 | T-55 AYF-PS0004 |Y-Feed Shaft Ass'y 33 I-57 CCP-LB0001 |Cover Plate(L) 39 | J1-49
10-016S—-CPT1|Screw(M4xL12) 73 T-4 BD-000203 |DDC Board 73 | T-28 CCP-LB0002 |[Cover Plate(R) 39 | J1-44
10-016S-CPT1 |Screw(M4xL12) 73 T-6 BD-000206 |Main Board 75 | T-53 CCT-BB0003 |Cutter Bracket 43 | K-30
10-016S—-CPT1 |Screw(M4xL12) 73 | T-8 BD-000314 |Step Board 73 | T-37 CCT-BB0004 |Cutter Sensor Bracket | 43 | K-46
10-016S-CPT1 |Screw(M4xL12) 73 | T-10 BD-000317 |O/P Board 77 U-3 CCT-BF0002 |Cutter Holder 43 | K-33
10-020M-SW66 |Screw(M3xL12) 73 | T-22 BD-000325 |Digital Board 73 | T-30 CCT-BJ0003 |Cutter Sensor Plate 43 | K-41
10-024M-SW66 |Screw(ST3xL8) 77 | U-4 BD-000326 |Backplane Board 73 | T-21 CCT-BJ0004 |Cutter Bracket Guide | 43 | K-52
10-028S-SC53 [Suew Assy For ‘B'Foot Sich Cowerlléxts) | 71 | S—23 BR-000004 |Bearing 81 | wW-38 CCT-BJ0005 |Cutter Stopper Plate | 43 | K-35
10-043R-9577 |Fixing Bolt Rubber Washer (Option) | 11 | A=117 BR-000082 |Bearing 19 | C-69 CCT-BJ0006 |Cutter Adjusting Plate| 43 | K-49
10-073S-3701 [Screw(M3xL10) 73 | T-33 CA-000243 |Pneumatic I/0 Cable | 83 | W-73 CCT-BL0001 |Hammer Presser 43 | K-2
10-073S-3701 |Screw(M3xL10) 73 | T-50 CA-000708 |Operation Cable 77 u-9 CCT-BMO0001 |Cutter Cylinder Rod 43 | K-21
10-073S-3701 |Screw(M3xL10) 75 | T-60 CA-000710 |Cable 65 P-39 CCT-CA0001 |Link A 43 K=11
11-001A-PT10|Base Foot Switch 71 S-16 CA-000721 |Cable 65 P-40 CCT-CA0002 |Link C 43 K-14
11-001S—-PT10 |[Ending Bushing 71 S-20 CA-000722 |Pneumatic I/O Cable | 65 P-34 CCT-CMO0001 |Cutter Lever 43 K-1
11-002M-PT10|Sponge 71 | S-24 CA-000723 |Cutter Sensor(Ass'y) | 43 | K—44 CCT-FZ0001 |Cutter Lever Cover 43 | K-56
11-002S-5050 |Screw(ST3XL8) 77 u-8 CA-000725 |Cable 25 | F1-51 CCT-KCO0001 |Cutter Lever Shaft 43 K-7
11-003A-PT10|Cover Foot Switch 71 | S-21 CA-000726 |Cable 71 | S-26 CCT-KCO0002 |Cutter Cylinder Support Shaft | 43 | K-24
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CCT-KCO0003 |Cylinder Rod Shaft 43 | K-22 CLP-BF0001 |[Clamp For Looper Link | 47 | L-11 CLT-CMO0002 |Low Thread Trim Arm| 25 | F1-20
CCT-KCO0004 |Link Shaft B 43 | K-15 CLP-BJ0001 [LS-Slide Guide 47 L-9 CLT-LAOOO1 |Lower Thread Trim Cover Plate| 25 | F1-42
CCT-KC0005 |Link Shaft A 43 | K-17 CLP-BJ0002 |Looper Driving Plate 55 M-9 CLT-NAOOO1 |Lower Thread Trim Moving Mes | 25 | F1-25
CCT-KF0001 |Link Shaft C 43 | K-12 CLP—-BJ0003  |Support Plate For Lower Thread 47 | L-52 CLT-NBOOO1 |Lower Thread Trim Fixed Mes | 25 | F1-12
CGA-BL0001 |Clamp (L) 39 | J1-69 CLP-BJ0004  |Presser Plate For Lower Thread 47 L-53 CMB-BB0036 [Safety Plate Guide 9 A-15
CGA-BL0002 |Clamp (R) 39 | J1-63 CLP-BJ00O5 |Plate For Lower Thread Support Spring | 47 L-50 CMB-BB0037 |[Holder For Safety Plate Cylinder | 9 A-11
CGA-GA0003 |Needle Plate(L) 39 | J1-51 CLP-BJ0006  |Spring Guide For Lower Thread 47 | L-46 CMB-BGO0002 |Lower Thread Guide Pipe Holder | 57 | N—47
CGA-GA0004 [Needle Plate(R) 39 | J1-47 CLP-BJ0007 [Plate For Thread Support | 47 | L-44 CMB-BJ0020 |Safety Plate 9 | A-16
CGA-GFO0001 [Cutter-38mm 43 | K-40 CLP-BJ0008 (Tension Release Lever Plate 51 | L1-79 CMB-BJ0021 |Cover For Safety Plate Guide 9 A-13
CGA-GNO001 |Hammer-26mm 43 | K-28 CLP-BJ0009 [Tension Release Plate 51 | L1-76 CMB-BQO0001 |Looper Thread Guide Pipe | 47 L-42
CGA-GNO0002 |Hammer-20mm 69 | R-22 CLP-BJ0009 (Tension Release Plate 53 | L2-83 CMB-BQO0O03 |Lower Thread Guide Pipe B 57 | N-46
CGA-GNO0003 |Hammer-38mm 69 | R-23 CLP-BJ0010 |Looper Tension Release Plate | 51 | L1-82 CMB-FC0018 |Gasket For Top Cover 9 A-20
CHS-BJ0001 [Switch Setting Plate 71 S-6 CLP-BJ0010 |Looper Tension Release Plate | 53 | L2-86 CMB-FC0019 |Gasket For Face Plate 9 A-8
CHS-CMO0001 |Hand Switch Lever(L)| 71 S-8 CLP-CA0001 |[Link For Spreader Cam 47 | L-18 CMB-HKO0023 |Arm Thread Guide 57 | N-33
CHS-CMO0002 |Hand Switch Lever(R)| 71 S-9 CLP-CA0002 |Drive Link For Looper| 47 L-13 CMB-HK0024 |Upper Thread Guide C | 57 | N-27
CHS-LA0001 |[Hand Switch Cover 71 S-12 CLP—CLOO0O1 |Roller Screw For Spreader Cam Link | 47 L-20 CMB-HK0025 |Upper Thread Guide D | 57 | N-29

CL-000005 |Collar For Stopper Block 81 | W-29 CLP-CL0002 |Roller Foe Looper Link Stud 47 | L-15 CMB-HK0026 |Upper Thread Guide B | 57 | N-25
CL—000033 |Collar For Gimp Thread Tension Release Plate | 59 | N—75 CLP-CL0003 |Looper Cam Roller 55 M-2 CMB-HK0027 |Upper Thread Guide | 57 | N-31
CL-000118 |[Collar 41 | J2-97 CLP-CL0004 |Spreader Cam Lever | 55 | M-25 CMB-HKO0028 |Gimp Thread Guide A| 57 | N-49
CLB-BB0005 |0Qil Tank Bracket 61 0-16 CLP-CL0005 |Collar For Thread Support Plate | 47 L-45 CMB-HK0029 |Gimp Thread Guide B 59 | N-67
CLB-BG0024 |Support For Oil Felt Lower Shaft 61 0-18 CLP-CMO0001 |Spreader Driving Lever | 55 | M-20 CMB-HKO0030 |Lower Thread Guide | 57 | N—-44
CLB-BG0028 |Felt Support 61 0-26 CLP-CMO0003 |Cam Lever 55 | M-14 CMB-HKO0033 |Pin For Upper Thread Guide 57 | N-21
CLB-BG0029 |Wick Support For Looper Lonk | 61 0-24 CLP-CMO0004 |Spreader Stopper(L) | 47 L-33 CMB-HK0034 |Upper Thread Guide A 57 | N-23
CLB-BGO0030 |Support For Oil Felt Upper Shaft | 61 0-1 CLP-CMO0005 |Spreader Stopper(R) | 47 | L-34 CMB-HKO0035 |Sub Upper Thread Adjusting GuidelU) | 59 | N—84
CLB-BHO0010 |Oil Hose Holder 61 O-41 CLP—-CMOOO0G6 |Bracket For Upper Thread Trimmer | 51 | L1-62 CMB-HKO0036 |Sub Upper Thread Adjusting GuidelL) | 59 | N—85
CLB-BHO0011 |Wick Holder A 61 | 0-35 CLP-CMO0007 |Tension Release Claw 51 | L1-91 CMB-LA0035 |Motor Cover 9 A-23
CLB-FA0001 |Oil Window Rubber Ring| 61 0-13 CLP-CMO0O008 |Tension Release Lever Ass'y| 51 | L1-75 CMB-LAQ0036 |Top Cover 9 A-18
CLB-JB0003 |Qil Tank Ass'y 61 | O-14 CLP-CMO0008 |Tension Release Lever Ass'y| 53 | L2-82 | | CMB-LAQ037 |Face Plate 9 A-6
CLB-JD0003 |Oil Wick 61 0-4 CLP-DZ0001 |Spreader Driving Cam 47 | L-26 CMB-LA0038 |Cover For Emergence Stop S/W 9 | A-30
CLB-JD0003 |Wick For Looper Base | 61 | 0-33 CLP-GA0001 |[Throat Plate 51 | L1-72 CMB-LA0039 |Cover For Needle Bar Timing Belt 9 | A-36
CLB-JD0003 |Oil Wick 61 | 0-37 CLP-HGO0001 |Needle Guide 47 | L-36 CMB-LA0067 |Finger Guard 9 A-39
CLB-JD0003 |Qil Wick 61 0-38 CLP-HKO0001 |Gimp Guide 51 | L1-69 CMB-LAO068 |Cover For Gimp Thread Take-Up Lever Ass'y 9 A-26
CLB-JD0003 |Qil Wick 61 | 0-43 CLP-HMO0001 |Shaft For Spring Guide 47 | L-49 CMB-LB0035 |Bed Cover(R) 9 A-21
CLB-JD0003 |Qil Wick 61 0-44 CLP-KCO0001 |Looper Link Support Shaft | 55 M-5 CMB-LB0045 |Cover For Zigzag Adjusting Lever 9 A-32
CLB-JD0003 |0il Wick 61 | 0-49 CLP-KCO0001 |Cam Lever Support Shaft | 55 | M=16 CMB-LD0002 |Caution Sticker 13 | A-134
CLB-JD0003 |Qil Wick 61 0-50 CLP-KCO0002 [Holder Support Shaft | 47 L-24 CMB-LDO0017 [Head Safety Warning Sticker 11 A-96
CLB-JG0003 |Hose A 61 0-7 CLP-KCO0003 [Tension Release Lever Shaft 51 | L1-86 CNB-BBO0O1 |Support A For Needle Bar Driven Puley| 17 | C-25
CLB-JG0003 |Hose B 61 0-8 CLP-KCO0003 [Tension Release Lever Shaft 53 | L2-90 CNB-BB0002 |Support B For Needle Bar Driven Pulley| 17 | C-23
CLB-JG0003 |Hose 61 | 0-39 CLP-KF0001 |Looper Driving Shaft | 47 L-5 CNB-BF0005  [Holder For Needle Bar Bush(U) 17 | C-54
CLB-JG0003 |Hose 61 | O-40 CLP-KZ0001 |Spreader Link Shaft Ass'y | 47 L-8 CNB-BF0006 |Clamp For Needle Bar | 17 | C-32
CLB-JG0003 |Hose 61 | O-45 CLS-BB0001 |ldler(Ass'y) 21 | D-15 CNB-BF0006 |Zigzag Clamp 29 | G-23
CLB-JG0003 |Hose 61 | O-54 CLS-BJ0001 |Lower Shaft Sensor Plate | 21 D-4 CNB-BJ0004 |Support Plate For Needle Bar Guide| 17 | C-16
CLB-JG0007 |Oil Tube For Looper Base | 61 0-34 CLS-BJ0003 |Cover For Lower Shaft Cam 61 0-22 CNB-BNOO0O1 |Ring For Needle Bar Bush(U) | 17 | C-51
CLB-JJ0001 |Qil Winder 61 | O-11 CLS—CGOO001 |Idler For Upper Shaft Timing Belt | 21 | D-20 CNB-CA0001 |Needle Bar Feed Link| 17 | C-34
CLB-JL0008 |Rubber Cap 63 | O-61 CLS-DG0001 |Lower Shaft Cam 21 | D-10 CNB-CA0002 |Zigzag Feed Link 17 | C-19
CLB-JL0025 |Needle Bar Felt (U) 17 | C-49 CLS—-KF0002 |Lower Shaft 21 D-1 CNB-CA0003 [Needle Bar Yoke Link| 17 | C-35
CLB-JL0026 |Needle Bar Felt (L) 17 | C-27 CLS—-LA0001  |Cover For Lower Shaft Pulley | 21 D-9 CNB-CCO0002 |Needle Bar Driving Rod Ass'y | 17 | C-43
CLB-JL0028 |0il Felt For Upper Shaft 61 0-2 CLT-BB0001 |Cylinder Support Plate For LTT| 25 | F1-1 CNB-CMO0001 |Needle Bar Driving Lever | 17 | C-36
CLB-JL0030 |Qil Felt For Cutter Lever Shaft | 61 | O-51 CLT-BB0002 |Fixed Mes Bracket 25 | F1-4 CNB-CN0001 |Needle Bar Guide 17 | C-14
CLB-JL0031 |Qil Felt For Lower Felt 61 | 0-20 CLT-BB0003 |Fixed Mes Setting Bracket | 25 | F1-6 CNB-CRO0001 |Needle Bar Block 17 | C-10
CLB-JL0036 |0il Felt For Looper Base 61 | 0-30 CLT-BB0005 |Cylinder Claw For LTT | 25 | F1-8 CNB-HKO0007 |Needle Bar Thread Guide | 17 | C-2
CLB-JL0037 |Qil Felt For Felt Support 61 | O-28 CLT-BG0001  |Retum Spring Holder For LTT(A) 25 | F1-35 CNB-HKO0008 [Thread Guide Plate A| 17 C-6
CLB-JL0038 |0l Felt for Looper Driving Shaft | 19 | C-74 CLT-BJ0O001 |Opener 25 | F1-23 CNB-HKO0010 |Thread Guide Plate B| 17 C-7
CLB-JL0038 |0il Felt For Looper Driving Shaft | 61 | O—29 CLT-BJ0002 |Opener Spring Plate | 25 | F1-21 CNB-KA0006 |Needle Bar 17 | C-1
CLB-JL0039 |Oil Felt For Arm 61 0-6 CLT-BJO003 |Lower Thread Guide Plate | 25 | F1-8 CNB-KCO0002 |Shaft For Needle Bar Driving Lever | 17 | C-37
CLB-JNO001 |Qil Gauge 61 | O-12 CLT-BJ0004 |Spring Plate For Fixed Mes(U) | 25 | F1-10 CNB—-KHOO0O01 |Shaft For Needle Bar Driving Gear | 17 | C—45
CLP-BAO001 |Base For Spreader Link | 47 | L-16 CLT-BJ0005 |Spring Plate For Fixed Mes(D) | 25 | F1-11 CNB-LA0001 |Needle Bar Guard 17 | C-56
CLP-BA0002 |Looper Base 47 | LA CLT-BJ0O006 |Lower Thread Retainer | 25 | F1-27 | | CNR-BAO00O1 |Needle Bar Rocking Motor Base| 31 | H-1
CLP-BB0001 |Ls Holder Bracket 47 | L-27 CLT-BJ0007 |[Thread Nipper(U) 25 | F1-13 CNR-BB0001 [Sensor Bracket 31 | H-31
CLP-BB0002 |Needle Guide Support | 47 | L-38 CLT-BJ0008 |[Thread Nipper(M) 25 | F1-14 CNR-CGO0001 |Needle Bar Rocking Idler Pulley | 31 H-8
CLP-BB0003 |Moving Mes Bracket | 51 | L1-65 CLT-BJ0009 |Thread Nipper(L) 25 | F1-16 CNR-KCO0001 |Needle Bar Rocking Shaft | 31 | H-19
CLP-BB0004 |[Tension Release Claw Support| 51 | L1-89 CLT-CMOO001 |Lower Thread Trim Lever Am | 25 | F1-32 | | CPR-BD0002 |Cylinder For Cloth Opening| 37 | J-5
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CPR-BJ0010 |Cover For Presser Plate| 37 J-21 CXF-LB0001 |Feed Base Cover(L) 33 -2 DPK-CB0018 [Rubber Cap E 11 | A-111
CPR-BJ0011 |Guide Plate A 37 J-39 CXF-LB0002 |Feed Base Cover(R) 33 -3 DPL-BCO0003 |[Pulley For Upper Shaft | 15 B-8
CPR-BJ0012 |Guide Plate B 37 | J-40 CYF-BB0015 |Y—-Motor Base 33 -31 DPL-BC0004 |Pulley For Lower Shaft | 21 D-7
CPR-BJ0013 |Stopper Plate For Cylinder | 37 | J-13 CYF-BB0016 |Y-Feed Pulley Support | 33 1-46 DPL-BCO005 |Needle Bar Driven Pulley 17 | C-22
CPR-BJ0014 |Stopper For Cover Plate| 37 | J-19 CYF-BB0017 |Y-Guide Shaft Holder| 33 |1-54 DPL-BCO0006 |Needle Bar Rotation Pulley (D) | 31 H-20
CPR-CA0012 |Link A For Cloth Opening Ass'y | 37 J-1 CYF-BF0004 |Y-Driving Shaft Holder | 35 1-60 DPL-BCO0007 |Needle Bar Rotation Pulley (U)| 31 | H-22
CPR-CA0013 |Link B For Cloth Opening Ass'y | 37 J-2 CYF-BJ0028 |Liner Bush Stopper 33 1-25 DPL-BCO0009 |Looper Base Rotation Pulley 47 L-3
CPR-KCO0009 |Cylinder Shaft Ass'y | 37 J-9 CYF-BJ0029 |Y-Feed Sensor Bracket | 35 =71 DPL-BF0001 |Y-Feed Timing Pulley| 33 1-43
CST-BA0001 |Oil Support 11 A-92 CYF-BJ0030 |Y-Feed Sensor Plate | 35 1-63 DPN-AA0032 |Shaft A For Head Support Lever Assy| 11 A-81
CST-BBO0018 |Bracket For Gas Spring Fixing | 11 A-74 CYF-BJ0031 |Y-Timing Belt Spacer| 35 1-62 DPN-AA0033 |[Pin For Needle Bar Guide | 17 | C-11
CST-BB0021 |Bed Base Bracket 9 A-44 CYF-BRO0001 |Y-Timing Belt Holder Plate| 35 1-64 DPN—-AAQ0046 |Upper Thread Tension Release Pin | 57 N-9
CST-CMO0001 |Head Support Lever Ass'y | 11 A-80 CYF-KC0010 |Y-Timing Pulley Shaft A| 33 1-40 DPN-AA0048 |Guide Pin 47 L-43
CST-CMO0O001 |Head Support Lever Ass'y | 11 A-80 CYF-KCO0011 |Y=Timing Pulley Shaft B| 33 1-49 DPN-ADO0026 |Bed Hinge Shaft 11 A-78
CST-FB0004 |Fixed Bolt Support Rubber | 9 A-47 CYF-KCO0013 |Y-Guide Shaft 33 |-52 DPN-ADOO034 |Shaft B For Head Support Lever Ass'y| 11 A-83
CST-FBO0005 |Oiler Support Rubber Cap | 11 | A-121 CZG-BJ0006 |Plate For Needle Bar Adjusting Assy | 29 | G-15 DPN-ADO0035 |Shaft A For Gas Spring Support | 11 A-71
CST-FBO0006 |Rubber Washer For Cap Screw| 11 A-90 CZG-CB0002 |Crank For Zigzag 29 G-9 DPN-ADOO36 |Shaft A For Gas Spring Support | 11 A-72
CST-FDO0OO010 |Rubber For Support Bed 11 | A-61 CZG-CJ0001 |Eccentric Pin For Zigzag 29 | G-14 DPN-ADOO037 |Pin For Needle Bar Driving Lever | 17 | C—41
CST-JA0009 |Bed Base 9 A-43 CZG-CMO0005 |Zigzag Lever 29 | G-22 DPN-ADO0041 |Knuckle Pin 23 | E-14
CST-JB0001 |Qiler 11 A-91 CZG-CMO0006 |Zigzag Fork 29 G-1 DPN-ADO0041 |Pin For Cylinder Rod | 37 | J-29
CST-LB0003 |Front Cover For Bed Base | 9 A-57 CZG-CR0001 |Zigzag Connecting Bar | 29 | G-5-1 DPN-ADO0041 |Cylinder Knuckle Pin | 41 | J2-94
CST-LGO0014 [Table(S) 67 Q-2 CZG-KZ0001 |Rocker Shaft For Zigzag 29 | G-16 DPN-AD0041 |Knuckle Pin 59 | N-70
CST-LH0006 |Table Stand Ass’y 67 Q-3 DBS-DA0073 |Needle Bar Driving Lever Brush(L) | 19 | C-71 DPN-ADOO042 |Lever Moving Pin For Upper Thread Trim - | 23 E-6
CST-MF0001 [Thread Stand Ass’y 69 | R-28 DBS-DA0Q074 |Needle Bar Driving Lever Brush(L) | 19 | C-72 DPN-ADOO47 |Guide For Soreader Compression Spring | 47 | L—-23
CST-MF0003 |Thread Stand Ass'y(For 3T) 67 Q-1 DBS-DBO0009 |Bushing For Bed Hinge Shaft | 11 A-77 DPN-ADO0048 |Looper Cam Roller Pin | 55 M-3
CTA-BBO0002 |Gimp Thread Guide Lever Bracket | 57 | N—51 DBS-DB0018 |Needle Bar Bush(U) 17 | C-583 DPN—-BAOOO3 [Moving Mes Retum Spring Holder | 49 | L—-61
CTA-BD0003 |Spring Cover 57 N-5 DBS-DB0019 |Zigzag Crank Shaft Bushing 29 | G-18 DSC-AA0021 |Plug 85 | X-56
CTA-BJ0002 (Thread Guide Disk Presser Plate | 57 N-4 DBS-DB0020 |Bushing For LTT Lever Arm 25 | F1-30 DSC-AC0005 |Screw(M3XL6) 33 -26
CTA-BJ0O0O5  |Driving Plate For Gimp Thread Guide Lever | 57 | N—55 DBS-DB0020 |Bushing For LTT Lever Arm 27 | F2-15 DSC-AC0005 |Screw(M3xL3.8) 43 | K-36
CTA-BNO002 |Spring Stopper 57 N-7 DBS-DB0021 |Cam Lever Bushing(B) | 55 | M-15 DSC-AC0005 |Screw(M3xL6) 47 | L-37
CTA-CLOOO1 |Roler For Gmp Thiead G Lever Drving Plate 59 | N-58 DCL-AA0003 |Needle Bar Rocking Shaft Collar 31 H-25 DSC-AC0005 |Screw(M3xL5) 51 | L1-66
CTA-CMO0001 |Gimp Thread Guide Lever | 59 | N-60 DCL-AA0010 |Upper Shaft Collar 15 B-5 DSC-AZ0001 [Table Fixed Bolt 67 Q-7
CTA-CMO0002 |Gimp Thread Guide Driving Lever| 59 | N-61 DCL-AA0016 |Lower Shaft Collar 21 D-2 DSC-BA0001 |Screw(9/64" n=40) 79 | V-10
CTA-HL0004 |Thread Guide Disk 57 N-3 DCL-AAO0019 (Collar For Negale Bar Driving Gear Shaft | 17 | C—47 DSC-BA0005 |Screw(3/16" n=28) 9 A-28
CTA-HL0O0O05 |Sub Thread Guide Disk | 57 | N-18 DCL-AA0023 |Collar For Needle Bar Driving Lever | 17 | C-39 DSC-BA0009 |[Screw(9/64" n=40, L=5.5) | 51 | L1-77
CTA-HMOO006 |Lower Thread Tension Disk| 47 | L-57 DCL-AA0024 |Collar For Head Support Lever | 11 | A-87 DSC-BA0009 |Screw(9/64" n=40) 51 | L1-80
CTA-HMO0O0Q7 |Sub Thread Tension Adjusting Shaft| 57 | N-17 DCL-AA0025 |Collar For Thread Take Up Lever Shaft 19 | C-66 DSC-BA0009 |Screw(9/64" n=40) 51 | L1-83
CTA-HMOO009 |Lower Thread Tension Shaft 47 | L-56 DCL-AA0025 |Support Shaft Collar | 55 M-7 DSC-BA0009 |Screw(9/64" n=40) 53 | L2-66
CTH-CLO0O01 |Cam Roller For Thread Take Up Lever | 19 | C-63 DCL-AA0025 |Support Shaft Collar | 55 | M-18 DSC-BA0009 |Screw(9/64" n=40, L=5.5) | 53 | L2-84
CTH-KCO0O001 |Shaft For Thread Take Up Lever 19 | C-64 DCL-AA0027 |Cutter Shaft Collar 43 K-26 DSC-BA0009 |Screw(9/64" n=40) 53 | L2-87
CTR-BJOO11  [Tension Release Cyinder Suppoer Plate | 57 | N—39 DCL-AA0029 |Collar For Lever Shaft 23 E-4 DSC-BA0009 |Screw(9/64" n=40) 57 | N-26
CTR-CAOQ005 |Thread Release Driving Plate | 57 | N-10 DCL-ABOOOQ7 |Rear Bearing Bushing For Lower Shaft | 21 D-13 DSC-BA0009 |Screw(9/64" n=40) 61 0-3
CTR-CAQOOG6 |Link For Thread Release Driving Plate | 57 | N—12 DCL-ACO0001 |Collar For Needle Bar Block 17 | C-20 DSC-BAO0009 |Felt Fixed Screw(9/64" n=40) | 61 0-5
CTR-CMOOO1 |Upper Thread Adiusting Lever(Assy) | 57 | N—-14 DCL-ACO0001 |[Collar For Zigzag Crank Shaft | 29 | G-20 DSC-BA0009 |Screw(9/64" n=40) 61 | O-10
CUS-CP0001 |Hand Pulley 15 B-2 DCL-ACO0001 |Clamp For Looper Driving Shaft| 47 L-6 DSC—-BA0009 |Felt Fixed Screw(9/64" n=40) | 61 0-21
CUS-DF0001 |Upper Shaft Zigzag Cam 15 | B-12 DGR-AA0020 |X-Driving Gear 33 =10 DSC-BA0009 |Screw(9/64" n=40) 83 | W-78
CUS-KC0004 |Upper Shaft 15 B-1 DGR-AA0021 |Y-Driving Gear 33 |1-36 DSC-BA0009 |Screw(9/64" n=40) 87 | X-67
CUT-BJ000T |Cylinder Support Plate For UTT 23 | E-16 DGR-AA0022 |Y-Driven Gear 33 1-38 DSC-BA0012 |Screw(3/32" n=56, L=8.4) | 25 | F1-9
CUT-BMO0001 |Cylinder Knuckle 23 | E-13 DGR-AA0023 |X-Driven Gear(Ass'y) | 33 -12 DSC-BA0012 |Screw(3/36" n=56) 71 S-5
CUT-BMO0O001 [Sub Clamp Cylinder Knuckle 41 | J2-93 DGR-ABOO0O7 |Upper Shaft Needle Bar Gear | 15 | B-14 DSC-BA0018 |Screw(9/64" n=40) 47 L-4
CUT-BMOO0O1 |[Thread Release Cylinder Knuckle 59 | N-69 DGR-AF0007 [X-Feed Rack Gear 33 -17 DSC-BB0004 (Screw(11/64" n=40) | 25 | F1-43
CUT-CMO0O001 |Upper Thread Trim Lever | 23 E-3 DPK-AZ0004 |Cylinder Shaft Rubber Packing| 37 | J—11 DSC-BB0005 |Safety Plate Fired Screw(11/64' n=40)| 9 A-17
CUT-KCO0O01 |Upper Thread Trim Lever Shaft| 23 E-1 DPK-CA0007 |Qil Cap 61 0-48 DSC-BB0016 |Screw(M3xL4) 25 | F1-5
CXF-BA0015 |X-Y Feed Base 33 -1 DPK-CA0008 |Qil Cap 61 0-46 DSC-BB0017 |Screw 25 | F1-26
CXF-BB0013 |X-Motor Base 33 -5 DPK-CA0008 |Qil Cap 61 | 0O-47 DSC-BB0017 |Screw(1/8" n=40) 27 | F2-10
CXF-BB0014 |Y-Feed Shaft Holder(L) | 35 | 1-66 DPK-CA0008 |Qil Cap 63 | 0-62 DSC-BB0018 |Screw(11/64" n=40) | 33 -4
CXF-BB0015 |Y-Feed Shaft Holder(R)| 35 1-67 DPK-CA0011 |Rubber Cap 11 | A-108 DSC-BC0005 |Screw A (3/32"n=56, =3.2) | 25 | F1-28
CXF-BJ0024 |X-Feed Sensor Bracket | 33 =29 DPK-CB0002 |Rubber Cap 11 | A-106 DSC-BF0001 |Screw (1/8" n=44) 17 C-5
CXF-BJ0025 |Sensor Space Plate 35 I-76 DPK-CB0007 |Rubber Cap 11 | A-107 DSC-BF0001 |[Screw (1/8" n=44, L=5)| 21 D-5
CXF-KC0007 [X-Feed Guide Shaft A 33 =19 DPK-CB0007 |Rubber Cap 11 [A-110 DSC-BF0002 |Screw(11/64" n=40) 15 B-4
CXF-KD0001 [X-Driven Gear Shaft | 33 =14 DPK-CB0008 |Rubber Cap 13 | A-133 DSC-BF0010 |Screw(11/64" n=40) 9 A-7
CXF-KD0002 [X-Feed Guide ShaftB | 33 |-22 DPK—-CBOO14 |Rubber Cap For Zigzag Rocker Shaft | 11 | A-98 DSC-BF0010 [Screw(11/64" n=40) 9 A-12
CXF-KD0003 |Y-Feed Guide Shaft | 35 | 1-68 DPK-CBO0015 |Rubber Cap 11 | A-105 DSC-BF0010 |Screw(11/64" n=40) 9 | A-19
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DSC-BF0010 [Screw(11/64" n=40) 9 A-25 DSC-CA0009 |Screw(15/64" n=28) | 11 A-79 DSC-FAQO79 |Siud For Gimp Thread Guide Lever Diving Plate| 57 | N—57
DSC-BF0010 [Screw(11/64" n=40) 9 A-31 DSC-CA0018 |Support Screw(M14xP1.5)| 43 K-9 DSC-FAQ080 |[Stud For Gimp Thread Guide Lever | 57 | N-56
DSC-BF0010 [Screw (11/64" n=40) | 17 | C-26 DSC-CA0020 |Upper Thread Trim Lever Stopper 23 | E-11 DSC-FA0082 [Stud Screw For Spreader Cam Link(A) | 47 L-19
DSC-BF0010 [Screw (11/64" n=40) | 41 | J2-90 DSC-CB0004 (Screw(1/4" n=40) 15 B-9 DSC-FA0083  |Stud Screw For Spreader Cam Link(8) | 47 | L-21
DSC-BF0010 [Screw(11/64" n=40) | 57 | N-24 DSC-CB0004 |Screw(1/4" n=40) 15 | B-13 DSC—-FA0084 [Stud Screw For Looper Link 47 | L-14
DSC-BF0010 [Screw(11/64" n=40) 57 | N-34 DSC-CB0004 |Screw(1/4" n=40) 15 | B-15 DSC—FAQQ090  {Stud Seew Fo Hand Sich Lever1/64'1=40) 71 S-10
DSC-BF0010 [Screw(11/64" n=40) | 57 | N-40 DSC-CB0004 |Screw (1/4" n=40) 17 | C-40 DSC-FA0092 |Link Stud Screw(11/64" n=40) | 37 J-3
DSC-BF0010 [Screw(11/64" n=40) 57 | N-52 DSC-CB0004 |Screw (15/14" n=28) | 17 | C-48 DSC-FAQ093  |Stud Sorew For Presser Plete Cove(1/64 =0} | 37 | J—22
DSC-BF0010 [Screw(11/64" n=40) | 59 | N-79 DSC-CB0004 |Screw (1/4" n=40) 21 D-8 DSC-FAQ0094 (Stud Serew For Tension Release Claw 51 | L1-93
DSC-BFO0010 |Fixed Screw(11/64" n=40) | 71 S-13 DSC-CB0004 |Screw (1/4" n=40) 21 | D-11 DSC-FDO0004 |Stud Screw For Thread Guide Plate | 17 C-9
DSC-BF0013 [Screw(3/32" n=56) 25 | F1-36 DSC-CB0004 (Screw (1/4" n=40) 33 1-23 DSC—-FDO0O007 |Stud Screw For Thread Tension Spring | 47 | L—55
DSC-BF0013 |[Screw (3/32" n=56) 39 | J1-54 DSC-CB0004 |Screw(15/64" n=40) | 33 1-37 DSC-FF0006  |Shait For Thiead Take-up Lever Cam Roller | 19 | C—61
DSC-BF0013 [Screw (3/32" n=56) 41 | J2-54 DSC-CB0004 |Screw(15/64" n=28) | 33 -39 DSC-FF0007 |Lever Support Screw | 23 E-9
DSC-BF0026 [Screw (3/16" n=32) 37 | J-35 DSC-CB0004 |Screw(1/4" n=40) 33 |-44 DSC-FF0007  |Pin For Work Clamp Support (M3) | 39 | J1-71
DSC-BF0054 |Screw(M4xL8) 55 | M-21 DSC-CB0005 (Screw(15/64" n=28) | 11 | A-82 DSC-FF0007 |Pin For Work Clamp Support(M3) | 41 | J2-63
DSC-BF0073 |Screw For Oil Support Cap| 11 | A-89 DSC-CB0005 |Screw(15/64" n=28) | 11 | A-84 DSC-GA0005 |Spreader Cam Lever Roller Pin| 55 | M-26
DSC-BF0076 (Set Screw For Hammer Presser Plate | 43 K-3 DSC-CB0005 |Screw(15/64" n=28) | 15 B-3 DSC-GB0002 |Support Pin For Zigzag | 29 G-2
DSC-BF0078 |[Screw (3/16" n=32) 37 | J-38 DSC-CB0005 |Screw(15/64" n=28) 15 B-6 DSC-GC0001 |Stud B For Zigzag Crank 29 | G-11
DSC-BF0082 |Screw(M2.6xP0.45) | 47 | L-30 DSC-CB0005 (Screw (15/64" n=28) | 17 | C-38 DSC-HB0003 |Cover Support Bar 9 | A-27
DSC-BF0082 [Screw(M2.6xP0.45) | 47 | L-35 DSC-CB0005 |Screw (15/64" n=28) | 17 | C-42 DSC-HB0010 |Motor Cover Support Bar 9 A-24
DSC-BF0086 |[Cylinder Fix Screw 37 J-6 DSC-CB0005 (Screw (15/64" n=28) | 17 | C-46 DSC-HDOOO04  |Hook for Thread Take Up Lever Retum Sprng | 17 | C—58
DSC-BHO0001 [Screw(M4xL5) 27 | F2-24 DSC-CB0005 (Screw (15/64" n=20) | 19 | C-65 DSC-HDO0005 |Spring Hook 43 K-5
DSC-BHO0002 |Screw(M6xL6) 23 E-2 DSC-CB0005 |Screw (15/64" n=28) | 19 | C-67 DSC—-HDO007 |Return Spring Holder For LTT(B) 25 | F1-37
DSC-BJ0002 |Screw(11/64" n=40) 9 A-14 DSC-CB0005 |Screw (15/64" n=28) | 21 D-14 DSC—-HZ0002 |Cutter Adjusting Screw 43 | K-51
DSC-BJ0002 |Screw(11/64" n=40) 9 A-22 DSC-CB0005 |Screw(15/64" n=28) | 31 H-7 DSC—-HZ0003  |Adjusting Screw For Moving Pin 23 E-7
DSC-BJ0002 |Screw(11/64" n=40) 9 A-37 DSC-CB0005 |Screw(15/64" n=28) 33 =11 DSN-AA0007 |Nut(15/64" n=28) 57 | N-32
DSC-BJ0002 |ScrewB(11/64" n=40)| 9 A-38 DSC-CB0005 |Screw (15/64" n=28) | 33 1-13 DSN-AA0009 |Nut(11/64" n=40) 9 A-42
DSC-BJ0002 |Screw(4525) 11 | A-103 DSC-CB0005 |Screw(15/64" n=28) | 35 | 1-69 DSN-AA0009 [Nut(M4) 25 | F1-40
DSC-BJ0002 |Screw(11/64" n=40) | 35 | 1-65 DSC-CB0005 |Screw(15/64" n=28) | 43 | K-8 DSN-AA0009 |Nut(M4) 27 | F2-21
DSC-BJ0002 |Screw(9/64" n=40) 35 I-75 DSC-CB0005 |Screw(15/64" n=28) 43 | K-13 DSN-AA0009 |Nut(11/64" n=40) 41 | J2-85
DSC-BJ0002 |Screw (11/64" n=40) | 37 | J-14 DSC-CB0005 |Screw(15/64" n=28) | 43 | K-16 DSN-AA0009 [Nut(11/64" n=40) 71 S-3
DSC-BJ0002 |[Screw (11/64" n=40) | 37 | J-20 DSC-CB0005 |Screw(15/64" n=28) 43 | K-18 DSN-AA0009 |Nut(11/64" n=40) 71 S-11
DSC-BJ0002 |Screw(11/64" n=40) 43 | K-42 DSC-CB0005 |Screw(15/64" n=28) 43 | K-23 DSN-AA0010 |Nut(9/64" n=40) 57 | N-22
DSC-BJ0002 |Screw(11/64" n=40) 43 | K-55 DSC-CB0005 |Screw(15/64" n=28) 43 | K-25 DSN-AA0017 |Nut(1/8" n=40) 41 | J2-82
DSC-BJ0002 |Screw(11/64" n=40) 57 | N-28 DSC-CB0005 |Screw(15/64" n=28) 43 | K-27 DSN-CDO0001 |Nut 57 N-8
DSC-BJ0002 |Screw(11/64" n=40) 57 | N-30 DSC-CB0005 |Screw(15/64" n=28) 55 M-6 DSN-CDO0004 |Nut 49 L-59
DSC-BJ0002 |Screw(11/64" n=40) 57 | N-38 DSC-CB0005 |Screw(15/64" n=28) 55 M-8 DSN-CDO0004 |Nut 57 | N-20
DSC-BJ0002 |Screw(11/64" n=40) 57 | N-45 DSC-CB0005 |Screw(15/64" n=28) 55 | M-17 DSN-CDO0004 |Nut 59 | N-74
DSC-BJ0002 |Screw(11/64" n=40) 57 | N-48 DSC-CB0005 |Screw(15/64" n=28) 55 | M-19 DSN-CY0003 |Nut For Needle Bar Bush 17 | C-50
DSC-BJ0002 |Screw(11/64" n=40) 57 | N-50 DSC-CB0007 [Screw(M5XL6) 21 D-3 DSP-AA0026 |Spring For Needle Bar Guide 17 | C-13
DSC-BJ0002 |Screw(9/64" n=40) 61 0-15 DSC-CB0007 |Screw(15/64" n=28 )| 29 | G-19 DSP-ABOO12 |Reium Spring For Thread Take Up Lever | 19 | C-59
DSC-BJ0002 |Screw(11/64" n=40) 61 0-17 DSC-CB0007 |Screw(M5) 33 1-53 DSP-ABO0013 |Retum Spring For Cutter Lever | 43 | K-48
DSC-BJ0002 |Screw(11/64" n=40) 61 0-19 DSC-CB0007 |Pin Fixed Screw (M5)| 37 | J-10 DSP-ABOO15 [Return Spring For Presser Plate 37 | J-33
DSC-BJ0002 |Screw(11/64" n=40) 61 0-23 DSC-CB0007 |Screw (M5) 37 | J-27 DSP-ABOO16 |Lower Thread Trim Retum Spring 25 | F1-34
DSC-BJ0002 |Screw(11/64" n=40) 61 0-42 DSC-CB0007 |Screw (M5) 39 | J1-60 DSP-ABOO21  |Spring For Gimp Thrsad Guide Lever Diving Ple 57 | N-54
DSC-BJ0002 |Screw(11/64" n=40) 79 | V-24 DSC-CB0007 |Screw (M5) 39 | J1-66 DSP-AB0023 [Moving Mes Return Spring | 49 L-60
DSC—-BJ0003 |Looper Base Bushing Screw(9/64'n=40) | 9 A-5 DSC-CB0007 |Screw (M5) 41 | J2-59 DSP-ABO0024 [Retun Spring For Cloth-Opening | 37 | J-12
DSC-BJ0003 |Screw (9/64" n=40) 17 | C-57 DSC-CB0007 |Screw (M5) 41 | J2-71 DSP-AC0005 |Spring For Head Support Lever| 11 | A-86
DSC-BJ0003 |Screw 61 0-56 DSC-CB0007 [Screw(M5X1=6) 57 | N-43 DSP-AC0025 |Spring For Gimp Thread Guide Lever | 57 | N—53
DSC-BJ0003 |Screw(9/64" n=40) 79 | v-13 DSC-CB0010 [Screw(1/4" n=40) 31 | H-26 DSP-AC0026 |Spring For Switch Lever | 71 S-1
DSC-BJ0004 |Screw (11/64" n=40) | 39 | J1-56 DSC-FA0001 (Stud Screw For Spring Support| 71 S-2 DSP-AC0027 [Needle Guide Support Spring(L) | 47 L-40
DSC-BJ0004 |Screw(11/64" n=40) | 41 | J2-67 DSC-FA0043 |Stud Screw(11/64" n=40) 9 A-40 DSP-AC0028 |Needle Guide Support Spring(R) | 47 | L—41
DSC-BJ0011 |Screw(9/64" n=40) 79 | V=19 DSC-FA0043 (Stud Screw Thread Release 57 | N-11 DSP-AC0029 |[Spring For Tension Release Claw| 51 | L1-92
DSC-BJ0022 |(Screw B (3/32"n=56, L=2.2) | 25 | F1-29 DSC-FA0044 |(Stud Screw(15/64" n=28) | 11 A-62 DSP-ACO0030 (Tension Release Lever Spring | 51 | L1-85
DSC-BJ0023 |Stud ScrewB(9/64" n=40) 9 A-35 DSC—-FA0061 |[Stud ScrewA(11/64" n=40)| 9 A-33 DSP-ACO0030 |Tension Release Lever Spring | 53 | L2—89
DSC-BJ0025 [Serew For Cloth Guide(9/64' n=40) | 39 | J1-46 DSC-FA0064 |Stud A For Zigzag Crank 29 G-7 DSP-ADOO011 |Spring Plate For Needle Bar 17 | C-52
DSC-BJ0025 |Screw For Cloth Guide(9/64' n=40) | 41 | J2—46 DSC-FA0066 |(Stud Screw For Link Lever | 25 | F1-39 DSP-ADO0012 |Spring Plate 55 | M-10
DSC-BJ0025 |Screw(9/64" n=40) 51 | L1-74 DSC-FA0066 |(Stud Screw For Link Lever | 27 | F2-20 DSP-BAO008 |Spring For Thread Guide Plate | 17 Cc-8
DSC-BJ0025 |Screw(9/64" n=40) 53 | L2-81 DSC-FA0069 |Stud Screw For Opener 25 | F1-24 DSP-BAOOO08 |[Thread Tension Spring | 47 | L-54
DSC-BJ0026 |Screw(3/32" n=56, L=5.5) | 25 | F1-15 DSC-FAQQ77 (Stud For Thread Release Driving Plate Link | 57 N-13 DSP-BAOO11 |Lower Thread Tension Spring | 49 L-58
DSC-BJ0026 |Screw(3/32" n=56) 25 | F1-31 DSC—-FA0078 |Fix Stud screw(11/64" n=40) | 41 | J2-84 DSP-BAOO11 |Sub Thread Tension Adjusting Spring | 57 | N-19
DSC-BJ0026 |Screw(3/32" n=56) 27 | F2-16 DSC-FA0078 (Stud For Upper Thread Adjusting Lever 57 | N-15 DSP-BAOO11  |Gimp Thread Tension Adjusting Spring | 59 | N-73
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DSP-BA0012 [Thread Tension Adjusting Spring 57 N-6 GP-001689 |Needle Plate L3(R) 41 | J2-47 GP-002049 |Limit Switch Setting Plate | 81 | W-31
DSP-BB0003 |Thread Take-Up Spring| 47 | L-48 GP-001690 |Needle Plate L3(L) 41 | J2-51 GP-002051 |Feed Moving Block 81 | W-37
DWS-AA0006 |Washer 11 A-76 GP-001691 |Clamp Arm(R) 41 | J2-60 GP-002052 |[Cylinder Setting Bracket| 81 | W-40
DWS-AA0006 |Washer 31 H-5 GP-001692 [Clamp Arm(L) 41 | J2-72 GP-002053 |Spring For Feed Pin 81 | W-46
DWS-AA0006 [Washer 33 |1-48 GP-001693 |Arm For Sub Clamp | 41 | J2-75 GP-002054 |Guide Plate For Feed Pin | 81 | W—-47
DWS-AA0006 [Washer 37 J-7 GP-001694 |Clamp L3(L) 41 | J2-74 GP-002055 |Cloth Feed Bar Guide(L) 81 | W-49
DWS-AA0006 [Washer 57 | N-41 GP-001695 |Clamp L3(R) 41 | J2-62 GP-002056 |Feed Base(L) 81 | W-53
DWS-AA0006 |Washer 79 | vV-25 GP-001696  |Holder For Sub Clamp Arm 41 | J2-78 GP-002057 [Cloth Feed Bar Guide(R) 81 | W-57
DWS-AA0011 |Washer 19 | C-73 GP-001697 |Clamp Link Ass'y 41 | J2-83 GP-002058  |Lower Thread Trim Cover Plate(C) | 83 | W-60
DWS-AA0011 |Washer 31 H-14 GP-001698 |Cylinder Support Ass'y | 41 | J2-89 GP-002059 |Cover For Presser Plate(B)| 83 | W-61
DWS-AA0011 |Washer 31 | H-17 GP-001699 |Cover Plate(L) 41 | J2-49 GP-002060 |Manifold Bracket 83 | W-62
DWS-AA0011 |Washer 31 | H-33 GP-001700 |Cover Plate(R) 41 | J2—44 GP-002115 |Hand Switch 71 S—4
DWS-AA0011 |Washer 33 |-21 GP-001701 |Hammer-S20mm 43 | K-29 GP-002147 [Sub Clamp Air Cylinder | 41 | J2-91
DWS-AA0011 [Washer 35 -78 GP-001702 |Hammer-S24mm 69 | R—24 GP-002169 |Threader 69 R-8
DWS-AA0011 |Washer 37 | J-15 GP-001752 |Clamp Link Roller 41 | J2-88 GP-002170 |Bed Base(T) (Option)| 11 | A-113
DWS-AAQ011 [Washer 51 | L1-78 GP-001753 |Stud Screw For Roller(M4) | 41 | J2-86 GP-002171  |Bed Base Support Rubber (Option) | 11 | A-114
DWS-AA0011 |Washer 51 | L1-81 GP-001754  |Gimp Thread Tension Release Plate| 59 | N-77 GP-002172 |Table(T) (Option) 67 | Q-11
DWS-AAQ0011 |Washer 51 | L1-84 GP-001755 |Gimp Thread Guide(J) 59 N-82 GP-002173 |Thread Nipper Return Spring 85 | X-16
DWS-AA0011 |Washer 51 | L1-87 GP-001756  |Gimp Thread Tension Release Diving Lever | 59 | N—80 GP-002174  |Thread Nipper Lever Return Spring | 85 | X-35
DWS-AA0011 |Washer 53 | L2-85 GP-0018020 [Moving Mes Driving Cam 27 F2-1 GP-002175 |Cam Lever Return Spring 85 | X-34
DWS-AA0011 |Washer 53 | L2-88 GP-0018031 |Moving Mes(L) 27 F2-2 GP-002176  (Spring For Cam Lever Support BracketB | 85 | X—43
DWS-AA0011 |Washer 53 | L2-91 GP-001804 |Lower Thread Retainer(B) | 27 F2-3 GP-002177 |Spring For Cylinder Support 85 | X-42
DWS-AA0011 |Washer 55 | M-22 GP-001805 |Moving Mes(R) 27 F2-5 GP-002178 |Stud Screw For Thread Nipper Lever| 85 | X-36
DWS-AA0011 |Washer 61 | 0-57 GP-001806  |Stud Screw For LTT Moving Mes 27 | F2-6 GP-002179 |Stud Screw For Cam Lever| 85 | X-33
DWS-AA0021 |Washer 37 J-4 GP-001807 |Moving Mes Support | 27 F2-9 GP-002180 |Support Guide Shaft | 85 | X-11
DWS-AA0035 |Washer For Upper Shaft(A) 15 | B-16 GP-001808  |Moving Mes Driving Spring(L) | 27 | F2-11 GP-002181  |Upper Thread Nipper Support Shaft | 85 X-9
DWS-AA0036 |Washer For Upper Shaft(B) 15 | B-11 GP-001809  |Moving Mes Driving Spring(R) | 27 | F2—-12 GP-002182  |Support A For Support Shaft 85 X-5
DWS—-AA0059 [Needle Bar Bush(U) Washer | 19 | C-70 GP-001810 |Base For LTT Link Lever 27 | F2-13 GP—-002183  |Support B For Support Shaft 85 X-8
DWS-AA0060 |Washer A For Needle BarBlock| 17 | C-18 GP-001811  |Lower Thread Trim Lever Am | 27 | F2-17 GP-002184 |Cylinder Setting Bracket| 85 | X-24
DWS—-AAQ0061 |Washer B For Needle BarBlock | 17 | C-15 GP-001814  |Lower Thread Trim Cover Plate(8) | 27 | F2-23 GP-002185 |Lever For Thread Nipper| 85 | X-19
DWS-AA0064 |Washer For Zigzag Fork Support Pin| 29 G-3 GP—-001825  |Reun Sping For Gimp Theead Tensin Reease Lewr | 59 | N—76 GP-002186 |Manifold Bracket(D) 87 | X-60
DWS-AA0065 |Stud B Washer 29 | G-13 GP-001883  |Upper Thread Trimmer Mes(B) | 53 | L2-72 GP-002187  (Bracket A For Cam Lever Support | 85 | X—28
DWS-AA0066 |[Spacer For Zigzag Crank 29 | G-17 GP-001884  (Stud Screw For Gimp Thread Clamp Plate | 53 | L2—78 GP-002188 |Cam Lever Ass'y For U-Thread Nipper 85 | X-32
DWS—AAQ067  |Needle Bar Rotation Pulley (U] Washer 31 H-24 GP-001886 |Moving Mes Bracket | 53 | L2-67 GP-002189 |Cam Lever Support Bracket B | 85 | X-29
DWS-CA0001 |Spring Washer 15 | B-23 GP-001887  |Moving Mes Bracket Holder 53 | L2-65 GP-002190  |Cover(D) For Neecle Bar Timing Belt 85 | X-40
DWS-CA0001 |Washer(d5) 35 I-79 GP-001888 |Gimp Guide 53 | L2-74 GP-002191  |Support For Thread Nipper Setting Cylnder| 85 | X-27
DWS-CA0001 |Spring Washer 43 | K-43 GP-001889  |Moving Mes Bracket Spring 53 | L2-69 GP-002192  |Support For Upper Thread Nipper Cylinder | 85 X-2
DWS-CCO0001 |Wave Washer 9 A-34 GP-001890 |Gimp Thread Clamp Plate Spring| 53 | L2—-77 GP-002193  |Cover For Negdle Bar Timing Bel(C) 85 | X-39
DWS-CC0001 |Washer 9 A-41 GP-001891 |Gimp Thread Clamp Plate | 53 | L2-76 GP-002194  |Bracket For Upper Thread Nipper 85 X-=1
DWS-CCO0001 |Washer 71 S-25 GP-001892  |Bracket For Upper Thread Trimmer | 53 | L2—62 GP-002195 |Thread Nipper A 85 | X-12
EA-000114— |Control Box Fan 73 | T-16 GP-001893 |Throat Plate(B) 53 | L2-79 GP-002196 |Thread Nipper B 85 | X-183

EA-000250 |OP Box(Ass'y) 77 | U-14 GP-001957  |Mounting Plate For Cylinder 79 V-5 GP-002197  |Support For Upper Thread Nipper| 85 | X-18
EP-000039 [SMPS 73 | T-25 GP-001958 |Sensor Bracket 79 | V17 GP-002198 |Thread Nipper Air Cylinder | 85 | X-44
EP-000207 |Cable Holder(50mm)| 75 | T-89 GP-001959 |Sensor Detecting Plate 79 | v-18 GP-002199 |Thread Nipper Setting Air Cylinder | 85 | X-47
GP-000649 |Table Support Plate 9 A-51 GP-001960 |Setting Plate For Cylinder | 79 V-7 GP-002200 |[Support DU-Bushing | 85 X-6

GP-001083 |[Shaft For Idler 21 D-17 GP-001961 |Setting Plate For Sensor 79 | V-23 GP-002201 |Pneumatic I/O Cable | 87 | X-63
GP-001086 |Bracket For Idler 21 D-16 GP-001962 |Hammer Plate(7mm)| 79 | V-14 GP-002279 |Hammer—-36mm 69 | R-30
GP-001093 |Holder For Setting Shaft 79 | V-26 GP-001963 |Hammer Setting Lever | 79 | V-12 GP-002376 |Cylinder Auto Switch | 25 | F1-47
GP-001149  |Upper Thread Trimmer Moving Mes | 51 | L1-67 GP-001964 |Support Plate For Cylinder | 79 V-9 GP-002376 |Cylinder Auto Switch | 81 | W-20
GP-001163 |Spreader Compression Spring | 47 | L—22 GP-001965  |Cover For Needle Bar Timing Bei(B) 79 | V=20 GP-002379  |Cover For Gimp Thread Take-uo Lever Assy-B | 11 | A—118
GP-001222 |Spreader(R) 47 L-32 GP-002037 |Cloth Feed Bar 81 W-1 GP-004727 |Sensor Ass'y 79 | V=16
GP-001223 |Spreader(L) 47 | L-31 GP-002038 |Cloth Feed Plate(L) 81 W-2 GP-004728 |Photo Sensor Ass'y 79 | v-21

GP-001224 |Looper(R) 47 | L-29 GP-002039 |[Cloth Seting Guide(L)| 81 W-4 GP-004859 |Rotary Air Cylinder 79 V-1

GP-001225 |Looper(L) 47 L-28 GP-002040 |[Cloth Setting Spring Plate | 81 W-7 GP-005223  |Support Fot Upper Thread Presser | 83 | W—76
GP-001680 |Looper Base Bushing| 9 A-4 GP-002041 |Cloth Feed Plate(R) 81 W-9 GP-005223  [Support For Upper Thread Presser | 87 | X-65
GP-001684 |Sub Clamp Arm Retrn Spring | 41 | J2-77 GP-002042 |Cloth Setting Guide(R) | 81 | W-11 GP-005224  |Plate For Upper Thread Presser | 83 | W—=77
GP-001685 |Shaft For Clamp Lever(L) | 41 | J2-68 GP-002043 |Cloth Setting Guide 81 | W-14 GP-005224  |Plate For Upper Thread Presser | 87 | X-66
GP-001686  |Sub Clamp Arm Holder Shaft | 41 | J2-79 GP-002044 |Feed Base(L) 81 | W-17 GP-005979 |Pneumatic I/O Cable | 79 | V-36
GP-001687  |Rubber Cap For Sub Clamp Am | 41 | J2-76 GP-002045 |[Cloth Feed Cylinder Rod 81 | W-22 GP-005980 |Solenoid Valve 79 | V=30
GP-001687 |Air Cylinder Rubber Cap| 81 | W-56 GP-002046  |Cloth Feed Cylinder Rod Stud Screw | 81 | W—-23 GP-005994 |Cloth Feed Air Cylinder 81 | W-19
GP-001687 |Air Cylinder Rub Cap | 85 | X-50 GP-002047 |Feed Guide Shaft 81 | W-24 GP-005995 |Feed Pin Moving Air Cylinder 81 | W-42
GP-001688  |Shaft Holder For Clamp Lever(L) 41 | J2-66 GP-002048 |Stopper Block 81 | W-26 GP-005995 |Feed Base(L) Air Cylinder | 81 | W-54
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GP-006004 |Limit Switch 81 | wW-34 PBR-AA0037 |Bearing 33 | I-41 PPP-AF0002 |Flug 83 | W-69
GP-006012 [Manifold Block 83 | W-66 PBR-BAOO14 (Bearing for Needle Bar Driven Pulley 17 | C-30 PPP-AGO0001 |Finger Valve 65 P-10
GP-006037 |Nipple 79 | V-34 PBR-BB0002 (Trust Bearing 17 | C-28 PPP-BA00O04 |Solenoid Valve 85 | X-52
GP-006042 [Shaft For Sensor Setting 79 | v-28 PBR-BF0001 |Needle Roller(p4xL25) | 43 K-4 PPP-BAO0005 |Solenoid Valve 65 | P-13
GP-007198 |SMD FET Radiator Sheet | 73 | T-34 PBR-BF0002 |Needle Roller($3xL11.8) 43 K-6 PPP-BAO0006 |Solenoid Valve 65 | P-19
GP-007203 |Main Board Radiator | 75 | T-54 PBR-FA0007 |X-Feed Liner Bush 33 | I-24 PPP-BA0006 |Air Solenoid Valve 83 | W-65
GP-007346 |Hand Switch Support Plate| 81 | W-36 PBR-FA0008 |Y-Feed Liner Bush 33 | I-55 PPP-BB0001 [Manifold Block 85 | X-53
GP-007711 |Digital Board Sticker | 75 | T-66 PBR-GB0002 |Rod End Bearing 29 |G-5-2 PPP-BB0003 [Manifold Block 65 | P-20
GP-007713 |Main Board Sticker 75 | T-68 PBT-BCO0003 |Upper Shaft Timing Belt| 15 | B-10 PPP-BCO0001 |Silence 65 | P-21
GP-008660 |Cable Cover 75 | T-64 PBT-BC0004 |Needle Bar Rocking Timing Belt 31 H-28 PPP-BC0001 |Silence 83 | W-67
GP-008663 |Lower Frame 73 | T-13 PBT-BCO0005 |Looper Base Rocking Timing Belt 31 H-29 PPP-BC0001 |Silence 87 | X-58
GP-008666 |Upper Frame 73 | T-11 PBT-BF0001 |Y-Feed Timing Belt 33 I-45 PPP-BC0002 |Silence 79 | V-31
GP-008667 |Insulation Plate 73 | T-20 PCR-ADO0001 |Upper Shaft Coupling| 15 | B-19 PPP-BD0002 |Regulator 65 P-5
GP-008668 |Digital Board Bracket| 73 | T-31 PMT-BH0005 |Y-Feed Motor 33 I-33 PPP-BG0002 |Air Presser Switch 65 | P-11
GP-008670 |Main Board Bracket 75 | T-58 PMT-BH0006 |X-Feed Motor 33 (4 PPP-BH0001 |Air Unit 65 P-4
GP-008671 |Front Profile Upper 73 T-3 PN-000065 |Opener Pin 25 | F1-19 PPP-BJ0001 |Bracket 65 P-6
GP-008672 |Front Profile Lower 73 T-5 PN-000071 |Moving Mes Bracket Pin 53 | L2-68 PPP-CAO0007 |Safety Plate Air Cylinder 9 A-9
GP-008673 |Rear Profile Upper 73 T-7 PN-000073 |Feed Pin 81 | W-44 PPP-CA0008 |Cutter Air Cylinder 43 | K-19
GP-008674 |Rear Profile Lower 73 T-9 PN-000081  [Thread Nipper Support Pin| 85 | X-14 PPP-CA0009 |UTT Air Cylinder 23 | E-18
GP-008701 |SMPS Bracket 73 T-26 PN-000081 |Lever Pin 85 | X-20 PPP-CAO0010 |Presser Plate Air Cylinder 37 J-24
GP-010137 |Caution Label 13 | A-132 PPK-BA0001 |Spacer O-Ring 15 | B-18 PPP-CA0011 [LTT Link Air Cylinder | 25 | F1-44
GP-010539 |Gimp Thread Guide Disk 59 | N-72 PPP-AAO0001 |Safety Plate Air Cylinder Fitting| 9 A-10 PPP-CA0012 |Thread Release Air Cylinder | 57 | N-35
GP-011455 |Stand For OP Box 77 | U-11 PPP-AA0001 |Air Cylinder Fitting 23 | E-19 PSC-AC0002 |Screw(M4xL8) 33 1-30
GP-012617 |Board Bracket Handle | 73 | T-32 PPP-AA0001 |Air Cylinder Fitting A | 25 | F1-45 PSC-AC0002 |Screw(M3XL5) 79 | v-37
GP-012617 |Board Bracket Handle | 73 | T-49 PPP-AA0001 |Air Cylinder Fitting 41 | J2-92 PSC-AC0002 |Screw(M4XL10) 81 | W-25
GP-012617 |Board Bracket Handle 75 | T-59 PPP-AA0001 |Cutter Bracket Air Fitting 43 | K-32 PSC-AC0002 |Screw 81 | wW-27
GP-013452  [Step Board Radiator Bracket | 73 | T-39 PPP-AA0001 |Air Cylinder Fitting 57 | N-36 PSC-AC0002 |Screw(M4xL10) 81 | W-32
GP-013453 |[Step Board Radiator | 73 | T-38 PPP-AAQ0001 |Air Cylinder Fitting A | 79 V-2 PSC-AC0002 [Screw(M4xL10) 81 | W-41
GP-013456 |Step Board Bracket 73 | T-48 PPP-AA0001 |Hose Nipple A 79 | V=32 PSC-AC0002 |Screw(M4xL10) 81 | W-48
GP-013457 |Step Board Sticker 75 | T-67 PPP-AA0001 |Air Cylinder Fitting 81 | W-21 PSC-AC0002 |Screw(M4xL10) 85 X-3
GP-013459 |Box Body 73 T-2 PPP-AA0001 |Air Cylinder Fitting 81 | W-43 PSC-AC0002 |Screw(M4xL10) 85 X-7
GP-013461 |Rear Cover 73 | T-23 PPP-AAO0001 |Air Cylinder Fitting 81 | W-55 PSC-AC0002 |Screw(M4xL10) 85 | X-25
GP-013468 |Front Cover 77 u-2 PPP-AA0001 |Air Cylinder Fitting 85 | X-45 PSC-AC0002 |Screw(M4xL10) 85 | X-30
GP-013469 |Rear Cover 77 u-7 PPP-AA0001 |Air Cylinder Fitting 85 | X-48 PSC-AC0002 |Screw(M4xL10) 85 | X-41
GP-013470 |Membrane Switch 77 U-1 PPP-AA0002 |Air Cylinder Fitting B | 25 | F1-46 PSC-AC0006 |Screw (M6x120) 29 | G-10
GP-013601 |Switch Cover 77 U-6 PPP-AA0002 |Cylinder Hose Nipple | 37 J-8 PSC-AC0006 |Screw(M6xL20) 31 H-2
GP-013610  [Step Board Radiator Sub Bracket 73 T-40 PPP-AA0002 |Air Cylinder Fitting B | 79 V-3 PSC-AC0006 [Screw(M6xL20) 33 -6
GP-013846 |Radiator Sheet B 73 | T-41 PPP-AA0002 |Hose Nipple B 79 | V-33 PSC-AC0006 |Screw(M6xL20) 33 1-32
GP-013874 |Voltage Sticker 75 | T-70 PPP-AA0002 |Hose Nipple 85 | X-55 PSC-AC0008 |Screw (M4XL8) 17 | C-24
GP-014587 |Upper Cover 73 | T-15 PPP-AAO0015 |Cutter Air Cylinder Fitting | 43 | K-20 PSC-AC0008 |Screw(M4xL10) 31 | H-13
GP-014959 |Model Mark(01) 11 | A-94 PPP-AA0015 |Nipple 65 P-7 PSC-AC0008 |Screw(M4xL10) 31 | H-16
GP-014960 |Model Mark(02) 11 | A-95 PP-AA00160 |Elbow Union A 65 | P-17 PSC-AC0009 |Screw (M5XL15) 39 | J1-62
GP-017451 |Pause Switch(Ass'y) 9 A-29 PPP-AA0017 |Elbow Union B 65 | P-16 PSC-AC0009 |Screw (M5XL15) 39 | J1-68
GP-018205 |CE Mark 11 | A-123 PPP-AA0019 |Nipple 65 | P-22 PSC-AC0009 |Screw(M5XL15) 41 | J2—-61
GP-019627 |Upper Thread Sticker | 11 | A-124 PPP-AA0020 |Straight 65 | P-35 PSC-AC0009 [Screw(M5x%L15) 41 | J2-73
GP-019628 |Lower Thread Sticker | 11 | A-125 PPP-AA0021 |Elbow Union 65 P-8 PSC-AC0009 |Stopper Screw(M5XL15) 81 | W-51
GP-022099 |Spacer Spring 49 | L-62 PPP-AA0022 |Coupling 65 P-9 PSC-AC0012 |Screw(M6XL15) 11 | A-88
GP-023880 [Hose A 43 | K-59 PPP-AA0028 |Half Union 83 | W-68 PSC-AC0012 |Screw(M6xL15) 35 | I-77
GP-023883 |Pocket 45 | K-60 PPP-AA0028 |Half Union 85 | X-57 PSC-AC0013 |Screw(M5XP0.8) 15 | B-22
GP-027061 |Fan Bracket 75 | T-90 PPP-ABO0001 |Air Cylinder Fitting 37 | J-25 PSC-AC0013 |Screw(M5xL20) 21 | D-18
GP-047599 |QC Passed Sticker 75 | T-69 PPP-AB0002 |Speed Controller 65 | P-23 PSC-AC0015 |Screw(M4xL8) 31 | H-32
MO-00000 |Needle Bar Rocking Motor | 31 H-3 PPP-AB0003 |Presser Gauge 65 | P-14 PSC-AC0017 [Screw(M5%L10) 11 A-75

PBR-AA0001 |Upper Shaft Bearing(R) | 15 | B-17 PPP-ABO011 |Speed Controller 85 | X-54 PSC-AC0017 [Screw(M5%L10) 43 | K-34
PBR-AA0013 |Lower Shaft Bearing(F) | 21 D-6 PPP-AB0018 |Nipple 85 | P-15 PSC-ACO0017 |Cutter Bracket Screw C(M5xL10) | 43 | K—39
PBR-AA0021 |Upper Shaft Bearing(F) | 15 B-7 PPP-AD0001 |Air Tube(db4) 65 | P-26 PSC-AC0020 |Screw(M3xL10) 11 | A-93
PBR-AA0022 |Lower Shaft Bearing(R) | 21 | D-12 PPP-AD0001 |Air Tube(db4) 79 V-4 PSC-AC0037 |Screw(M5x%L20) 79 | v-27
PBR-AA0022 (Bearing 47 -2 PPP-AD0001 |Air Tube(dp4) 83 | W-72 PSC-ACO0039 |Fiter Regulator ASM. Screw(M5xL10) | 65 | P—28
PBR-AA0030 |ldler Bearing 21 | D-21 PPP-ADO0001 |Air Tube(db4) 85 | X-46 PSC-AC0041 [Screw(M4XxL8) 25 | F1-2
PBR-AA0030 (Bearing 33 -15 PPP-AD0001 |Air Tube(dp4) 85 | X-49 PSC-AC0041 |Screw(M4XL8) 25 | F1-33
PBR-AA0033 |Needle Bar Rocking Shat Bearing(U) | 31 | H-27 PPP-AD0002 |Air Tube(dh6) 83 | W-71 PSC-AC0041 |Screw(M4xL8) 27 | F2-18
PBR—-AA0034 |Needle Bar Rocking Shaft Bearing(D) | 31 | H-21 PPP-AD0002 |Air Tube($h6) 87 | X-59 PSC-AC0041 |Screw(M4XL8) 59 | N-64
PBR-AA0035 |Idler Pulley Bearing 31 H-9 PPP-AD0003 |Air Tube($10) 65 | P-27 PSC-AC0041 |Screw(M4XL8) 71 S-7

From the library of: Superior Sewing Machine & Supply LLC




Index

Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No. Parts No. Name of Parts Page|Ref.No.
PSC-AC0041 [Screw(M4xL8) 81 W-50 PSC-BA0007 [Screw(M4xL8) 53 | L2-75 PSR-AA0005 [C-Ring(¢10) 31 H-11
PSC-AC0050 |[Stopper Screw A(M4XL20)| 37 J-16 PSC-BA0007 [Screw(M4xL8) 59 | N-62 PSR-AA0006 |C-Ring($19) 33 1-56
PSC-AC0050 |Stopper Screw B(M4xL20)| 37 | J-17 PSC-BA0007 [Screw(M4xL8) 59 | N-66 PSR-AB0006 |C-Ring($28) 21 | D-22
PSC-AC0061 [Screw(M5XL15) 31 H-4 PSC-BA0007 [Screw(M4xL8) 59 | N-68 PSR-AB0006 |[C-Ring($28) 33 I-16
PSC-ACO0061 [Screw(M5XL15) 33 -18 PSC-BA0007 [Screw(M4xL8) 59 | N-81 PSR-AB0007 |C-Ring($26) 31 H-10
PSC-AC0061 [Screw(M5XL15) 33 |1-47 PSC-BA0007 (Screw(M4xL8) 59 | N-83 PSR-AB0008 |C-Ring($16) 33 =42
PSC-ACO0061 |Tension Adjusting Screm(M5x120) | 33 | I-51 PSC-BA0008 |Screw(M5X112) 47 | L-12 | | PSR-AC0002 |[E-Ring 23 | E-20
PSC-AC0061 [Screw(M5xL20) 35 1-61 PSC-BA0008 [Screw(M5xL12) 47 L-17 PSR-AC0003 |E-Ring(¢b4) 23 E-15
PSC-AC0067 |Screw(M4xL15) 9 | A-58 PSC-BA0009 [Screw(M4xL14) 47 | L-47 PSR-AC0003 |E-Ring(¢d4) 37 | J-30
PSC-AC0067 |Screw(M4xL15) 31 | H-23 PSC-BB0007 |Guide Plate Screw(M3XL6)| 37 | J-41 PSR-AC0003 |E-Ring($4) 41 | J2-95
PSC-AC0067 [Screw(M4xL10) 33 -8 PSC-BB0007 |Screw For Needle Plate(M3xL6) | 39 | J1-48 PSR-AC0003 |E-Ring(¢b4) 59 | N-71
PSC-AC0067 [Screw(M4xL15) 33 1-20 PSC-BB0007 |Screw(M3XL6) 41 | J2-48 PSR-AC0004 [E-Ring($3) 51 | L1-88
PSC-AC0068 [Screw(M8xL25) 9 A-45 PSC-BB0007 [Screw(M3XL6) 81 W-3 PSR-AC0004 [E-Ring(d3) 53 | L2-92
PSC-AC0068 |Bed Fixing Bolt 11 | A-119 PSC-BB0007 |Screw(M3XL6) 81 | W-10 PSR-AC0005 |E-Ring($6) 33 | I-50
PSC-AC0069 |Screw (M4XL30) 17 | C-55 PSC-BF0002 (Screw(11/64" n=40) 83 | W-79 PSR-AD0013 [E-Ring($2) 85 | X-15
PSC-AC0070 |Screw (M3 X L12) 17 | C-33 PSC-CB0001 |Screw(M6xL=8) 15 | B-20 PSR-AD0013 [E-Ring($2) 85 | X-21
PSC-AC0070 |Screw (M3xL12) 29 | G-24 PSC-CB0001 |Screw(M6XL6) 47 | L-25 PSR-AG0001 |G-Ring (b5) 39 | J1-58
PSC-AC0070 |[Stopper Screw(M3xL12) 51 | L1-63 PSC-CB0001 [Screw(M6XL6) 55 | M-4 PSR-AGO0001 |G-Ring ($5) 41 | J2-57
PSC-AC0070 |Stopper Screw(M3xL8) | 53 | L2-63 PSC-CB0002 (Screw (M4XL4) 17 | C-12 PSR-AG0001 [G-Ring (5) 41 | J2-69
PSC-ACO0071 [Screw(M4xL10) 11 | A-127 PSC-CB0002 [Screw(M4xL4) 23 E-5 PSR-AG0002 |G-Ring(¢$8) 11 A-73
PSC-AC0071 |Screw(M4xL10) 23 | E-17 PSC-CB0002 |Screw(M4xL4) 41 | J2-98 PTC-AG0001 [Tie 61 | O-59
PSC-AC0071 |Screw(M4xL10) 35 =72 PSC-CB0002 |Screw(M4xL4) 81 W-30 PTC-AG0001 |Cable Tie(M) 69 | R-21
PSC-ACO0071 [Screw(M4xL10) 41 | J2-96 PSC-CB0002 |Screw(M4) 85 | X-10 PTC-AGO0002 (Tie 61 0-55
PSC—ACO0071 |Cutter Bracket Screw AM4xL10)| 43 | K-37 PSC-CBOO10 |Adusting Screw For Spreader Diiving Lever| 55 | M—23 PTC-AG0002 |Cable Tie(S) 69 | R-20
PSC-AC0071 [Screw(M4xL10) 43 K-50 PSC-CB0012 |Stopper Screw(M3XL10) 51 | L1-73 PTC-AG0002 |Cable Tie(S) 79 | V-39
PSC-ACO0071 [Screw(M4xL10) 43 K-53 PSC-CB0012 |[Stopper Screw(M3xL10) 53 | L2-80 PTC-AG0002 |Cable Tie(S) 83 | W-75
PSC-AC0071 |Screw(M4XL10) 43 K-58 PSC-DA0001 [Screw Nail 65 pP-2 PTC-AG0002 [Cable Tie(S) 87 | X-64
PSC—-ACO0072 |Cutter Bracket Screw B(M6XL25)| 43 | K-38 PSC-DAO001 |Bracket Fixing Screw Nail | 83 | W-63 PTC-AH0001 |Code Holder(5N) 57 | N-37
PSC-AC0073 [Screw (M3xL12) 17 | C-21 PSC-DAOO0OT |Bracket Fixing Screw Nail | 87 | X-61 PTC-AH0001 |Cable Holder(5N) 61 0-58
PSC-AC0073 |Screw(M3xL15) 29 | G-21 PSC-DD0002 |Screw 69 R-27 PTC-AH0001 [Code Holder(5N) 79 | V-40
PSC-AC0073 |Screw(M3xL12) 47 -7 PSN-AA0002 |Nut (M5) 19 | C-62 PTC-AH0001 |Code Holder(5N) 83 | W-74
PSC-AC0074 |Screw(M6xL14) 35 |1-58 PSN-AA0002 |Stopper Nut(M5xP0.8) | 23 E-12 PTC-AH0002 |Code Holder(5N) 35 =74
PSC-AC0075 |Screw(M3XL6) 59 | N-87 PSN-AA0002 |Connecting Bar Nut(M5) | 29 | G-6 PTC-AH0004 |Code Holder(10N) 11 | A-102
PSC-AC0076 |Screw(M3XL6) 55 | M-11 PSN-AA0002 [Nut(M6XP1) 29 G-8 PTC-AH0005 [Code Holder(3N) 43 | K-57
PSC-AC0094 |Setting Screw(M4xL15)| 85 | X-37 PSN-AA0002 [Nut(M5) 55 | M—-28 PTC-AH0005 |Code Holder(3N) 61 0-9
PSC-AC0101 [Screw(M3xL12) 81 W-35 PSN-AA0002 [Nut(M5) 65 P-30 PTL-AB00O1 |L-Shaped Wrench(2mm) 69 R-9
PSC-ACO0103 |Stopper Screw(M3XL8) | 85 | X-22 PSN-AA0004 [Nut(M8xP1.25) 29 | G-4 PTL-AB0002 |L-Shaped Wrench(5mm) | 69 | R-13
PSC-AC0136 |Screw(M3XL5) 79 | V=15 PSN-AA0005 |[Nut(M8) 9 | A-50 PTL-AB0003 |L-Shaped Wrench(2.5mm)| 69 | R-10
PSC-AZ0001 |Fixed Bolt(M8) 9 A-46 PSN-AA0005 [Nut(M8) 9 A-56 PTL-AB0004 |L-Shaped Wrench(4mm) 69 | R-12
PSC-AZ0001 |Fixed Bolt(M8) 9 A-53 PSN-AA0005 [Nut(M8) 67 | Q-10 PTL-AB0005 |L-Shaped Wrench(3mm) 69 | R-11
PSC-BA0002 |Solenoid Valve A Screw(M4xL35) | 65 | P-31 PSN-AA0006 |[Nut (M6XP1.0) 19 | C-68 PTL-BA0001 |Driver(L) 69 R-1
PSC-BA0002 |Solenoid Valve B Screw(MéxL35) | 65 | P-32 PSN-AA0006 [Nut(M6XxP1) 29 | G-12 PTL-BA0002 |Driver(M) 69 | R-2
PSC—BA0002  |Manifold Block Firing Screw(M4xL35) | 83 | W—-70 PSN-AA0007 [Nut(M5) 81 | W-52 PTL-BA0002 |Driver(S) 69 R-3
PSC-BA0004 (Screw(M3XL6) 25 F1-7 PSN-AA0015 |Nut(M4) 1M A-60 PTL-CBO0001 |Spanner 69 R-4
PSC-BA0004 |Screw(M3xL5) 25 | F1-41 PSN-AA0015 |Nut 41 | J2-87 PWS-AA0002 |Washer 11 | A-59
PSC-BA0004 |Screw(M3xL5) 27 | F2-22 PSN-AA0015 |Nut(M4) 55 | M—24 PWS-AA0002 |Washer 25 | F1-48
PSC-BA0004 |Screw(M3XL6) 47 L-10 PSN-AA0015 [Nut(M4) 59 | N-59 PWS-AA0002 |Washer 33 -9
PSC-BA0004 |Screw(M3xL5) 47 | L-51 PSN-AA0016 |Nut(M14xP1.5) 43 | K-10 PWS-AA0002 |Washer 33 | I-35
PSC-BA0004 |Oil Felt Fix Screw(M3XL6) | 61 0-31 PSN-AA0018 |Nut(M3.5XP0.6) 23 E-8 PWS-AA0002 |Washer 35 =73
PSC-BA0004 |Screw(M3XL5) 61 0-36 PSN-AA0019 [Nut(M3XP0.5) 23 E-10 PWS-AA0002 |Washer 61 0-32
PSC-BA0004 (Screw(M3XL5) 79 V-8 PSN-AA0019 [Nut (M3) 39 [J1-73 PWS-AA0004 |Washer 15 | B-24
PSC-BA0004 |Screw(M3xL5) 79 | V=22 PSN-AA0019 |Nut (M3) 41 | J2-65 PWS-AA0004 |Washer 21 | D19
PSC-BA0004 |Screw(M3XL5) 81 W-8 PSN-AA0019 |Stopper Nut(M3) 51 | L1-64 PWS-AA0004 |Washer 41 | J2-99
PSC-BA0005 |Screw (M3XL6) 17 | C-17 PSN-AA0019 |Stopper Nut(M3) 53 | L2-64 PWS-AA0004 |Washer 59 | N-78
PSC-BA0005 [Screw(M3XL6) 47 | L-39 PSN-AA0020 |Nut(M2) 25 | F1-18 PWS-AA0004 |Washer 59 | N-88
PSC-BA0005 |Screw(M3XL5) 61 0-25 PSN-AA0023 [Nut(M4) 27 F2-7 PWS-AA0004 |Washer 65 | P-29
PSC-BA0005 |Screw(M3xL3.5) 61 0-27 PSN-AA0023 |Nut (M4) 37 J-18 PWS-AA0004 |Washer 71 S-14
PSC-BA0005 [Screw(M3XL6) 85 | X-17 PSN-AA0023 |Nut(M4) 51 | L1-71 PWS-AA0009 |Washer 81 W-6
PSC-BA0006 |Screw(M2x1.4) 25 | F1-17 PSN-AA0023 |Nut(M4) 85 | X-38 PWS-AA0009 |Washer 81 | W-13
PSC-BA0007 |Screw(M4xL8) 43 K-47 PSN-AA0024 |Stopper Nut(M3) 85 | X-23 PWS-AA0009 |Washer 81 W-16
PSC-BA0007 |Screw(M4xL8) 51 | L1-70 PSR-AA0003 |C-Ring(d12) 21 D-23 PWS-AA0009 |Washer 83 | W-59
PSC-BA0007 |Screw(M4xL8) 51 | L1-90 PSR-AA0003 |C-Ring(¢12) 81 | W-39 PWS-AA0009 |Washer 83 | W-80
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PWS-AA0010 (Washer 79 | V-1
PWS-AA0010 (Washer 79 | vV-38
PWS-AA0010 (Washer 81 | W-28
PWS-AA0010 |Washer 81 | W-33
PWS-AA0010 (Washer 81 | W-45
PWS-AA0010 (Washer 85 | X-26
PWS-AA0010 |Washer 85 | X-31
PWS-AA0017 |Washer 9 A-48
PWS-AA0017 (Washer 9 A-54
PWS-AA0017 (Washer 11 | A-63
PWS—AAO0017 |Fixing Bolt Washer (Option) | 11 | A-116
PWS-AA0017 (Washer 67 Q-8
PWS-AA0019 (Washer 11 | A-120
PWS-AA0019 |Washer 59 | N-86
PWS-AA0020 |Trust Bearing Washer| 17 | C-29
PWS-CA0001 [Spring Washer 33 =27
PWS-CA0001 [Spring Washer 55 | M-12
PWS-CAO0006 [Spring Washer 35 I-59
PWS-CA0009 [Spring Washer 85 X-4
PWS-CA0015 [Spring Washer 9 A-49
PWS-CAO0015 [Spring Washer A-55
PWS-CA0015 [Spring Washer 67 Q-9
PWS-CF0001 |Band Washer 39 | J1-72
PWS-CF0001 |Band Washer 41 | J2-64
PWS-CF0002 |Band Washer 37 | J-23
SC-000055  [Bed Base Fixing Bolt (Option) | 11 | A=115
SC-000165 [Stopper Screw(1/8" n=40) | 41 | J2—81
SC-000177  |Spring Fix Screw(3/32" n=56, L=10)| 53 | L2-70
SC-000226 |Screw(3/32” n=56) 25 | F1-22
SC-000226 |Screw(3/32” n=56) 51 | L1-68
SC-000226 |Screw(3/32” n=56) 53 | L2-73
SC-000273 |Screw(3/32" n=56, L=2)| 27 | F2-4
SC-000326 |Screw(M4xL4) 81 W-5
SC-000326 |Screw(M4xL4) 81 | W-12
SC-000327 |Screw(M4XL5) 81 | W-15
SC-000327 |Screw(M4XxL5) 83 | W-58
SC-000410 |Screw(M4xL12) 77 | U-12
SC-000411 |Screw(ST4xL16) 77 | U-13
SC-000502 |[Step Board Stud 75 | T-80
SC-000683 |Screw(M3xL8) 75 | T-91
SC-001272 |Screw(M4XL8) 73 | T-42

SFAM-500-005|Main Motor 15 | B-21
SN-0114-3710|Nut(3/32" n=56) 53 | L2-71
WS-000055  |Wave Washer For Moving Washer 27 | F2-8
WS-000092 |Thread Nipper(U) Washer | 25 | F1-49
CD Manual 69 | R-31
Inner Box 69 | R-29
Needle 17 C-3
Needle 17 C-4
Needle (Dox558 #18 (SCHMETZ Nm110) | 69 R-7
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